
P
A
R
T
S

B
R
E
A
K
D
O
W
N

P
A
R
T
S

B
R
E
A
K
D
O
W
N

© March 2023 by Vehicle Service Group.  All rights reserved.   CO11848.1       7300-R044-01
Rev. n. 01 (03/2023)

RWC240 - RWC246 (R140 - R146) 
Series Tire Changer

M     
     

  

     
     

  HERNICK.CO

     
     

     
     

     
 HERNICK

RWC2

K 

     
     

     
     

   H
ERNICK 40 -0 

Changerhanger

HH

RNICKICK 
CKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKICICCCCCCKKKCICCCCKCKCKKKKKKKKICICICICCCCCCCCCCCCICICCKICICCCCCKKKCCCICICICICICICICICICICICICICICICCCCCCICCCCCCCCCCICCICICICICICICICCCCCICICCICCCCCCCCCCCCCCCCCCCCCCCCICICICICICICICICICICICICICICICICICICICICICICICICICICICCCCCCCCCICICICICICICICICICICICICICICICCCICCCCKCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCNINININININININININIINNINININNININININNININNNNNINNINNNININNININNINININININNNINININININIIIINNININININININNNNNNIINININIIIININININNNNNNNNNNNNNNNNNNNNNNNNNININNINNINININININININININIINNNNNNNNNNNNNNNNNNNNNNNINNNNNININNNNNINININIININININININIIIIIIIIIIIINININININNINNINIIIICIICIIIIICICCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCICICCCCICCCCCICICCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCICICICCCK

NINICNICNIICICICICICICICICICICICCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCIICCCCCCCCICCCCCICCNININININICNINININININININININININININININININICNICNICNININININININININININININININININICNICNICNINICNICNICNICNICNICNICNICNICNICNICICICNICICICICNICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICCKICCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCKCCCCCCCCCCCCCCCCKCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCKCCCCCCCCCCCCCCCCCCCCCKCCCCCCCCCCCKCCCCCCCCCCCKCCKCKCKCCKCCCCCKCKCKCKCCCCKCKCKCCKCKCKCKCCKCKCKCKCKCKCKCKCCKCKCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCNININININININININININIIIIIINININININININININININININININININININININIIIIIIIIIIINININININININICCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCICICICICICICICICICICCCCCCCCCCCCCCCCCCCCCICICCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCKCKCCCCCCCCCCCCCCCICICICCCCCCCCCCCCCCCCCNICICICNINICNININIICICICCCCNININININININININININICCCCCCCCCCCCCCCCCCCCKCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCICICICNININICCCCCCCCCCCCICNININIICICNINICICICICICICICICICICICNINININIICCCNICNININININININININICCKCKCKCICICICICICICCCKCKCKCKCKCKCKICICICICICICNICNICNICNICNICNICNICNININICNICNINIICICICICICICICICICICICICICICNINICKCKCKCKCKCKCCKCKCKCKCKCKCKCCCCCCCCCCCCCCCCCCICICICICICCCCICCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCICCCCCICICCCCCNIICICICICICICICICICICICICNICICICICICICICICICICCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCICCCCCKCCICCCCCNINICCNICNICNICCNINININIICICCCCCCCCCCCCKCKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKCKCKCKKKKKKCKKCKCKCKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKCCCCCCKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKICICICICIIIICICICICICICICICICICICKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKCKCKCKCKKKKCKCKCKCKKKKKKKKKKKKKKKCKCKCKCKCKCKCKCKCKCKCKKKCKCKCKCCCCCCKCKCKCKCCCCCC

     
     

     
      

       
     

     
     

     
     

 HERNICTT
SSRNICTT
SSSSS

  
 

  
       

     
     

     
     

     
 H  HEHERNICK 

HHHHHHHHHHHHHHHHH

   

HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHH
 

HH H
 

HHH HH
   

HHHHHHHHHHHEHEEEEEHHHHHHHHHHHHHHHHEHEHEHEHEHEHEHEEEEEEEEEEEEEEHHE
   

RRNRRNI
RNRRNRRRNRRNR

CCCCCICICCCIC
RRRRRRRRRRRRRRRRRRRRRRRRRRNRRRRRRRRRNRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRNRRRRRRRRRRNRRRRRNRRRRRRNRNRNRNRRRNRRRNRNRRRNRNRRNRNRRRRNRNRNRNRNRNRNRNRRRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRRRNRNRNRNRNRNRNRRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRRRRNRNRNRNRRNRRNRRNRNRRNRRNRRNRNRNRRRNRNRRNRNRNRNRNRRNRNRNRNRNRRNRNRNRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRNNRNRNRN

HERNICK     
     

     
   

     

     
     

     
     

     
     

    H
ERNICK
ERNICK NN

CKNNNNN

E

    
EEEEHHEERERERERERERERERERERERERERERERERER

HHEEEEEREEEEEREREREREEREREREEERERERRRRRRRRRERRERREEREREERRRRRRERERERERERERERERRRERRERERRRREEERERRERRREREREEREEREREEREERERERERERERERERERERERERERERERERERERERERRRRRRRRRRRRRRRRRRRRRRRRRRRRERERERERRERERERERERERERERERERERERERERERERERRRRRERRERERRRERERERERERERERERRRRRRRRRRRRERRRRRERRR
   

 

     
     

     
 HERNICK    K

     
     

   

ervice Group.  All

EERRRNN
EEERR

K
EREE

CKKKCKCKKK
 

KK 
CKK   KKKKKKKK

HEHEHEHEEEEEEEEEEEHEEEEEEEEEEEEEHEHE
NNINNINNICNICNICN CNINIICNININICNNNINIICICNICNNNNNICNICNNICNNNNICNICNICNICCNIICIIIICICICICCCKIICNINICNNNNIIIIIICKCKKCCK
NNICCCCCKCKCK
NICKCCCK
NINNNININICICICCCCICICCCKCKCCCKCCCKCKCCCKCKCKCKCKKCKCKKCKCKCK

EEEEEHEEEHEEEEEEHEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE
KKKKKKKK

EEEEEEEEEEEEEEEEEEEEEE

     
     

     
     

     
     

     
   H

E

hts reserved.   C

NICK     H
ER

/2023)

1-800-268-7432                   HERNICK.COM



2

SUMMARY - SOMMAIRE - SUMARIO

Drawing Number 1A - Rev. 8 ____ ...................................................................5
MAIN ASSEMBLY
ASSEMBLAGE GENERAL
JUNTO GENERAL
(R140I)

Drawing Number 1B - Rev. 8 ____ ...................................................................7
MAIN ASSEMBLY
ASSEMBLAGE GENERAL
JUNTO GENERAL
(RWC246)

Drawing Number 2A - Rev. 3 ____ VS730091090............................................9
POST ASSEMBLY
ENSEMBLE POTEAU
CONJUNTO PALO

Drawing Number 2B - Rev. 1 ____ VS730092270..........................................11
POST ASSEMBLY
ENSEMBLE POTEAU
CONJUNTO PALO

Drawing Number 3A - Rev. 2 ____ VS730094150..........................................14
CHASSIS ASSEMBLY
ENSEMBLE CHÂSSIS
CONJUNTO BASTIDOR

Drawing Number 3B - Rev. 2 ____ VS730094400..........................................16
CHASSIS ASSEMBLY
ENSEMBLE CHÂSSIS
CONJUNTO BASTIDOR

Drawing Number 3B - Rev. 3 ____ VS730094401..........................................18
CHASSIS ASSEMBLY
ENSEMBLE CHÂSSIS
CONJUNTO BASTIDOR

Drawing Number 4 - Rev. 2 _____ VS730097260..........................................20
LATERAL CASING ASSEMBLY
ENSEMBLE COFFRE LATÉRAL
CONJUNTO CAPOT LATERAL

Drawing Number 5A - Rev. 5 ____ VS730094611..........................................21
10-22 ROUND CHUCK ASSEMBLY
MONTAGE MANDRIN ROND 10-22
MONTAJE MANDRIL REDONDO 10-22

Drawing Number 5B - Rev. 3 ____ VS730094800..........................................24
10"-26" CHUCK ASSEMBLY
MONTAGE MANDRIN 10"-26"
MONTAJE MANDRIL 10"-26"

Drawing Number 5B - Rev. 4 ____ VS730094801..........................................27
10"-26" CHUCK ASSEMBLY
MONTAGE MANDRIN 10"-26"
MONTAJE MANDRIL 10"-26"

Drawing Number 6 - Rev. 1 _____ VS140302093..........................................30
ROTATING DISTRIBUTOR ASSEMBLY
ENSEMBLE DISTRIBUTEUR ROTATIF
CONJUNTO DISTRIBUIDOR GIRATORIO

Drawing Number 7A - Rev. 3 ____ VS730095160..........................................31
1-SPEED GEARMOTOR ASSEMBLY
ENSEMBLE MOTOREDUCTEUR À 1-VITESSE
CONJUNTO MOTORREDUCTOR 1-VELOCIDAD

Drawing Number 7B - Rev. 3 ____ VS730095090..........................................33
1-SPEED GEARMOTOR ASSEMBLY
ENSEMBLE MOTOREDUCTEUR À 1-VITESSE
CONJUNTO MOTORREDUCTOR 1-VELOCIDAD

Drawing Number 7C - Rev. 0 ____ VS730095970..........................................35
AIRMOTOR GEARMOTOR ASSEMBLY
ENSEMBLE MOTORÉDUCTEUR AIRMOTOR
CONJUNTO MOTORREDUCTOR AIRMOTOR

Drawing Number 8A - Rev. 1 ____ .................................................................37
BEAD BREAKER ARM ASSEMBLY
ENSEMBLE BRAS DÉCOLLE-PNEUS
CONJUNTO BRAZO DESTALONADOR

Drawing Number 8B - Rev. 1 ____ VS730091210..........................................39
BEAD BREAKER ARM ASSEMBLY
ENSEMBLE BRAS DÉCOLLE-PNEUS
CONJUNTO BRAZO DESTALONADOR

Drawing Number 8C - Rev. 2 ____ VSG800A101 ..........................................41
BEAD BREAKER CONTROL ON SHOVEL
COMMANDE DÉCOLLE-PNEUS SUR PALETTE
COMANDO DESTALONADOR SOBRE PALETA

Drawing Number 8C - Rev. 3 ____ VSG800A101 ..........................................44
BEAD BREAKER CONTROL ON SHOVEL
COMMANDE DÉCOLLE-PNEUS SUR PALETTE
COMANDO DESTALONADOR SOBRE PALETA

Drawing Number 9A - Rev. 4 ____ VS730095172..........................................47
3-PEDALS PEDALBOARD ASSEMBLY
ENSEMBLE PÉDALIER 3 PÉDALES
CONJUNTO PEDALERA 3 PEDALES

Drawing Number 9B - Rev. 6 ____ VS730095072..........................................49
MACHINE PEDALBOARD ASSEMBLY 1-SPEED
ENSEMBLE PÉDALIER MACHINE 1-VITESSE
CONJUNTO PEDALERA MÁQUINA 1-VELOCIDAD

Drawing Number 10 - Rev. 2 ____ VS140990391..........................................51
BEAD BREAKER PEDAL ASSEMBLY
ENSEMBLE PÉDALE DÉCOLLE-PNEUS
CONJUNTO PEDAL DESTALONADOR

Drawing Number 11 - Rev. 2 ____ VS140990401..........................................52
CHUCK PEDAL ASSEMBLY
ENSEMBLE PÉDALE MANDRIN
CONJUNTO PEDAL MANDRIL

Drawing Number 12A - Rev. 3 ___ VS730097020..........................................53
CHUCK ROTATION PEDAL ASSEMBLY
MONTAGE PÉDALE DE ROTATION MANDRIN
MONTAJE PEDAL ROTACIÓN MANDRIL

Drawing Number 12B - Rev. 1 ___ VS730095990..........................................55
AIRMOTOR PEDAL ASSEMBLY
ENSEMBLE PÉDAL AIRMOTOR
CONJUNTO PEDAL AIRMOTOR

Drawing Number 12C - Rev. 1 ___ VS730097030..........................................57
CHUCK ROTATION PEDAL ASSEMBLY
MONTAGE PÉDALE DE ROTATION MANDRIN
MONTAJE PEDAL ROTACIÓN MANDRIL

Drawing Number 13 - Rev. 2 ____ VS140990371..........................................59
TUBELESS INFLATION PEDALBOARD
ENSEMBLE PÉDALIER DE GONFLAGE TUBELESS
PEDALERA DE INFLADO TUBELESS

Drawing Number 14A - Rev. 3 ___ VS730097340..........................................60
INFLATION ASSEMBLY
ENSEMBLE GONFLAGE
CONJUNTO INFLADO

Drawing Number 14B - Rev. 2 ___ VS730097360..........................................61
INFLATION ASSEMBLY
ENSEMBLE GONFLAGE
CONJUNTO INFLADO

Drawing Number 15 - Rev. 1 ____ VS730095030..........................................62
AIR TANK ASSEMBLY
ENSEMBLE RÉSERVOIR AIR
CONJUNTO TANQUE AIRE

Drawing Number 16A - Rev. 4 ___ .................................................................64
GREASER FILTER AIR TREATMENT ASSEMBLY + REDUCTION GEAR FILTER
ENSEMBLE TRAITEMENT AIR FILTRE LUBRIFICATEUR + FILTRE RÉDUCTEUR
CONJUNTO TRATAMIENTO AIRE FILTRO LUBRIFICADOR + FILTRO REDUCTOR

Drawing Number 16B - Rev. 4 ___ VS730097140..........................................65
GREASER REDUCTION GEAR FILTER AIR TREATMENT ASSEMBLY + HOSE NIPPLE
ENSEMBLE TRAITEMENT AIR FILTRE RÉDUCTEUR LUBRIFICATEUR + PORTE-TUYAU
CONJUNTO TRATAMIENTO AIRE FILTRO REDUCTOR LUBRIFICADOR + PORTA-GOMA

COM     
     

  
UMMARY - S

Drawing NumDrawing Nu
MAIN ASSAIN 
ASSEASS

     
     

     
    H

ERNICK.CO
ARIOARIO

.....................................................

1B - Rev. 8 ____

E GENERAL
ENERAL

WC246)

Drawing Nu
POST ASS
ENS

     
     

     
     

     
     

   H
ERNICK

...........55

............................

 2A - Rev. 3 ____ V

OTEAU
TO PALO

Drawing Numbe
POST ASSEMB
ENSEMB
CON

DrawingDrawin
BE

NICK ALAL

Drawing NumDrawing Num
CHASSIS ASSEMBLCHASSIS ASSE
ENSEMBLE CHÂENSEMBLE CH
CONJUNCONJUN

     
     

     
     

     
     

HERNICK
.....1111

............................

2 ____ VS73009440

ng Number 3B - Rev
ASSIS ASSEMBLY

ENSEMBLE CHÂSSIS
CONJUNTO BASTID

Draw

C - Rev. 3C - Rev
ROL ON SHOVELROL ON SHOVEL

OLLE-PNEUS SUR PALETTOLLE-PNEUS SUR PALETT
DESTALONADOR SOBRE PAESTALONADOR SOBRE 

Drawing Number Drawing Numbe
3-PEDALS PEDALB3-PEDALS PED
ENSEMBLE PENSEMBLE 
CONJUCONJ

HERNICK 
Number 4 - Rev. 2mber 4 - Rev. 2

L CASING ASSEMBLYCASING ASSEMBLY
SEMBLE COFFRE LATÉRALSEMBLE COFFRE LATÉRAL

CONJUNTO CAPOT LATECONJUNTO CAPOT

DrawingDrawin
10-210-

     
     

     
     

     
     

     
     

     
     

     
 HERNIC

............................18

VS730097260.....

mber 5A - Rev. 5
CHUCK ASSEMBLY

GE MANDRIN ROND 10-22
ONTAJE MANDRIL REDON

Drawing Nu
10"-26" C
MO

.........4444

.........................................

. 6 ____ VS7300950
MBLY 1-SPEED

HINE 1-VITESSE
A MÁQUINA 1-VELOCIDAD

ing Number 10 - Re
EAD BREAKER PEDAL ASS

ENSEMBLE PÉDALE DÉ
CONJUNTO PEDA

Draw

     
     

     
     

     
HERNICK 

................211

094800.................

B - Rev. 4 ____ VS73
BLY

RIN 10"-26"
ANDRIL 10"-26"

Number 6
RIB

mber 12A - Rev. 3mber 12A - Rev. 3
ATION PEDAL ASSEMBLYATION PEDAL ASSEMB

AGE PÉDALE DE ROTATIONGE PÉDALE DE ROTATIO
MONTAJE PEDAL ROTACIÓNONTAJE PEDAL ROTAC

Drawing NDrawing N
AIRMOAIRMO
EN

HERNICK     
     

     
  

....27

...................................................

33 _____ VS73009516VS73009
LY

R À 1-VITESSER À 1-VITESSE
1-VELOCIDAD1-VELOCIDAD

RR

2C - R
DAL ASSEMBLY

ALE DE ROTATION MAND
PEDAL ROTACIÓN MANDRI

Drawing Number
TUBELESS INFLA
ENSEMBLE P
PEDAL

     
     

     
     

     
 

............................ 33

VS730095970....

     
 HERNICK ........ 5757

.....................................................

ev. 3 ___ VS7300973S730097

wing Number 14B - R
NFLATION ASSEMBLY

ENSEMBLE GONFLAG
CONJUNTO INFL

Dra

     
     

     
 H

.................37

HERNICK     
     

     
  

............................ 6

_ VS730095030VS730095030...

umber 16A - Rev. 4mber 16A - Rev. 4
FILTER AIR TREATMENT ASER AIR TREATMENT

MBLE TRAITEMENT AIR FILBLE TRAITEMENT AIR F
CONJUNTO TRATAMIENTOO TRATAMIENTO

Drawing N
GREAS
EN

     
     

  
2

     
     

     
     

     
HE

.........................62

............................
+ REDUCTION GEAR FILTE

RIFICATEUR + FILTRE RÉDU
TRO LUBRIFICADOR + FILT

ber 16B - Rev. 4 _
CTION GEAR FILTER AIR T

E TRAITEMENT AIR FILTRE 
UNTO TRATAMIENTO AIR

NICK     H
ER

1-800-268-7432                   HERNICK.COM



3

Drawing Number 17 - Rev. 2 ____ PLUS91SA..............................................68
BEAD PRESS DEVICE
DISPOSITIF POUSSE-TALON ROTATIF
DISPOSITIVO PRESIONATALÓN GIRATORIO

Drawing Number 18 - Rev. 1 ____ VS770090093..........................................70
ASSEMBLED CYLINDER ASSEMBLY
ENSEMBLE CYLINDRE ASSEMBLÉ
CONJUNTO CILINDRO ENSEMBLADO

Drawing Number 19 - Rev. 0 ____ VS770090050..........................................72
BEAD BREAKER ARM
BRAS DÉCOLLE-PNEUS
BRAZO DESTALONADOR

Drawing Number 20 - Rev. 0 ____ VS770790421..........................................73
CYLINDERS CONTROL VALVE
SOUPAPE COMMANDE CYLINDRES
VÁLVULA MANDO CILINDROS

Drawing Number 21 - Rev. 0 ____ .................................................................74
ACCESSORY KIT ASSEMBLY
ENSEMBLE DOTATION
CONJUNTO DOTACIÓN

Drawing Number 22A - Rev. 0 ___ .................................................................75
NAMEPLATES POSITIONING
POSITIONNEMENT PLAQUETTES
POSICIONAMIENTO PLAQUITAS
(R140I)

Drawing Number 22B - Rev. 0 ___ .................................................................78
NAMEPLATES POSITIONING
POSITIONNEMENT PLAQUETTES
POSICIONAMIENTO PLAQUITAS
(R146RP SUPER)

COM     
     

  

DrawDraw

     
     

     
    H

ERNICK.CO

PLUS91SAPLUS91SA..........

IRATORIO

mber 18 - Rev. 1
CYLINDER ASSEMBLY

BLE CYLINDRE ASSEMBLÉ
ONJUNTO CILINDRO ENSE

Drawing Nu
BEAD B
BRA

     
     

     
     

     
     

   H
ERNICK

.......................... 6868

770090093..........

er 19 - Rev. 0 ___ V
ARM

LLE-PNEUS
DESTALONADOR

Drawing Numb
CYLINDERS C
SOUPAP
VÁL

NICK 

     
     

     
     

     
     

HERNICK 
.........7373

g Number 22Bg Number 2
EPLATES POSITIONINGEPLATES POSITIONING

POSITIONNEMENT PLAQUOSITIONNEMENT PLAQ
POSICIONAMIENTO PSICIONAMIENTO
(R146RP SUPER)(R146RP SUP

HERNICK 

     
     

     
     

     
     

     
     

     
     

     
 HERNIC.......................................... 7878

     
     

     
     

     
 HERNICK 

HERNICK     
     

     
   

     
     

     
     

     
     

   H
ERNICK 

     
     

     
 HERNICK     

     
     

  

     
     

     
     

     
     

     
   H

E

3

NICK     H
ER

1-800-268-7432                   HERNICK.COM



4

IN THIS DOCUMENT THE FOLLOWING GRAPHIC REPRESENTATION IS ADOPTED:
DANS CE DOCUMENT, LA REPRÉSENTATION GRAPHIQUE SUIVANTE EST ADOPTÉE:
EN ESTE DOCUMENTO, SE ADOPTA LA SIGUIENTE REPRESENTACIÓN GRÁFICA:

# This column indicates the component identification number on the drawing.
Cette colonne indique le numéro d’identification du composant sur le dessin.
Esta columna indica el número de identificación del componente en el dibujo.

Items available as spare parts are marked with the symbol “✓” in this column.
Dans cette colonne, les articles disponibles comme pièces de rechange sont marqués par le symbole “✓”.
En esta columna, los artículos disponibles como repuestos están marcados con el símbolo “✓”.

D.R
This column indicates the drawing in which the component is exploded and its possible 
revision.
Cette colonne indique le dessin dans lequel le composant est éclaté et sa révision 
éventuelle.
Esta columna indica el dibujo en el que se descompone el componente y su posible 
revisión.

D.R{ {

Number of drawing
Numéro de dessin

Número dibujo

Revision index
Index de révision
Índice de revisión

N In this column the unit/component identification code is indicated.
Cette colonne indique le code d’identification du groupe/composant.
En esta columna se indica el código de identificación del grupo/componente.

Symbol used to indicate that the assembly/component is standard.
Symbole utilisé pour indiquer que le groupe/composant est standard.
Símbolo utilizado para indicar que el conjunto/componente es estándar.

OPT
Symbol used to indicate that the assembly/component is OPTIONAL.
Symbole utilisé pour indiquer que le groupe/composant est OPTIONNEL.
Símbolo utilizado para indicar que el conjunto/componente es OPCIONAL.

Symbol indicating the serial number from which the drawing/component is valid.
Symbole utilisé pour indiquer le numéro de série à partir duquel le dessin/composant est valide.
Símbolo utilizado para indicar el número de serie a partir del cual se considera válido el dibujo/componente.

Symbol indicating the serial number up to which the drawing/component is valid.
Symbole utilisé pour indiquer jusqu’à quel numéro de série le dessin/composant est valide.
Símbolo utilizado para indicar hasta qué número de serie se considera válido el dibujo/componente.

Symbol used to indicate a gasket 
kit.

Symbole utilisé pour indiquer un 
kit de joints.

Símbolo utilizado para indicar un 
kit de juntas.

COM     
     

     
M

     
     

     
    H

ERNICK.CO

HERNICK

HEHE
CKICK

OLLOWING GRAP
T, LA REPRÉSENTA

MENTO, SE ADOP

    H
EHEHEHE

# n in

 

     
     

     
     

     
     

   H
ERNICK

HERNI
HH

RNI
RNI

EPRESENTATION 
GRAPHIQUE SU

IENTE REPRES

     
   

 
     

    

NICK 
CKKKKKKKK

     
  

     
     

     
 H HERNRNICNICK 

NICNICNIC
co

echange sont
s están marcados c

RNI
RNI
RNI
RNI
RNI

the component is e

ans lequel le co

que se

     
   

     
 Sy

HERNI
R

CK
RNICKCKCKCKCKCK
RNRN CKCKCKCKCKCKCK
RNRN

SímS

OPT
SymbSymb
SS

RNRNRNRNRN

     
     

     
     

     
     

     
     

    
HERNICNIC
HERNNN
HE

NNNNNN
HER
HE

     
 HHEHEHHD

     
   

he assembly/compo
quer que le groupe/

ara indicar que el c

d to indicate that the
ole utilisé pour indiq

Símbolo utilizado par

     
 Symbol

Sy

     
     

      
      

 HERNICK 
NICK

HER
ndar.ndar.

ONAL.NAL.
est OPTIONNEL.est OPTIONNEL.

mponente es OPCIONponente es OPCIO

HEr from which the drhich the dr
e numéro de série éri

dicar el número de 

ng the serial numbe
ilisé pour indiquer j

lo utilizado para ind

HERNICK     
     

     
 omponent i

le dessin/compo
erie se considera vá

     
     

     
     

     
     

   H
ERNIC

RNRNICK K
RNIC

     
     

     
 HERNICK     

     
     

  

     
     

     
     

     
     

     
   H

E

4

NICK     H
ER

1-800-268-7432                   HERNICK.COM



5

Drawing Number 1A - Rev. 8

Drawing 2

Drawing 16

Drawing 3

Drawing 9-10-11-12

Drawing 14

Drawing 13

Drawing 4

Drawing 6

Drawing 7

Drawing 5

24

25

34

30

33

28

32 27 23

Drawing 8

31

26

2929

Drawing 22

Drawing 15
Drawing 21

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO

HHHHHHEHEHEEEEEHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHH      25

     
     

     
     

     
     

   H
ERNICKIIIIIII

    

24

NICK D

     
     

     
     

     
      

 
 HERNICK 

HERNRR
HHHHHHHHHHHHHHHEHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHEHEHEHEHHEHEHHEHHEHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHEHHHHHHHHHHHHHHHHHHEHEHEHEHEHEHEHEHEHEHEHEHEHHHHEHEHEHEHEHEHEHEHEHHEHEHEHEHEHEHEHEHHEHEHEHEHEHEHEHEHEHEHEHEHEHEHHHHHHEHEHHHHHHHHHHHHHHHHHHHHHHHHHHHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHHHHHHHHHHHHHHHEHEHHEHEHEHEHEHHHHHHHHHHHEHEHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHEHHHHHEHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHEHEHEHEHEHEHEHEHHHHHEH

RRNRRRNRRRNR
HHHHHHHHEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEREREEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEREREEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEHH

HERNICK KKKKCKCKKKCKCKKKCKKCKCKCCCCKCCCKCCCCCCCCKCCCCCCCCCCKCKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKK
2828ICKICKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKK

     
     

     
     

     
     

         
  

       
 

Drawing 1

    
 

     
     

     
HERNIC

     
     Drawing 21

     
     

     
     

     
 HERNICK 

EHHHEEEEEEEEEEEEEEEEHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHEHHHHHHHEHHEHHHHEHEHEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEHEEHEEHEEEHEEEEEEEEEEEEEHEEHHEEHEHHHHEEEREEEREEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEREREEEEEEEEEEEEEEEEEREEEEEEEEEEEEHHHHHHHHHHHHEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE
Drawing 2Drawing 2NN

HERNICK     
     

     
   

         
rawing 5wing 5 CIC

     
     

     
      

       
       

            
 HERNICK 

HEH HHE

Drawing 9-1

     
     

     
 HERNI

RNICK 
CK      

     
     

 

KKKKK
NNICKKCK
NNINIICICC

RNNNICICKCCKCKCKKKK
NICI KK
N CKCKKCKKKK

HEER
ICICIC

EEEEEEEEEEEE
IC

HEHEHEEEEEEEEEEEEEE
NICICICCK

EEEEEEEEEEEEEEEEEEEEEEEEEE
ICICNN

 
E

KKKKKKKKKKKK KKKKKKK 

ERERRN
ERRN CKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKKCKKCKCKCKCKCKCKCKCKCKCKCK

NNI
RNRNNRNRNRNRNRNRNRRNRRRRRRRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRRRRRRRNRNI
RNI
RRRNRRNRNRN

KKKKKKKKKKKKKKKKKK
NNNICNINNNNNNININICNINIICICICICICICICNICNINNNNNICICICICICNINICNICICICICNINNICICICIIIIICCCCICICICICNICNICICNICNICICICNINNNNNNNNNNNNNINININININICNINICICICICICICICICICICICICICICICNICNNICICICNINININININININININININININININIICNICICNICICICICICICICICICICICICICICICICICICICICICCCNINNNNNNNINININNNNNINININININININICNICICICICICICICICICICICICICICICICNIININNINIICICNINICI KCCCCCCCCCCCCCCCCCCCCCCCCCCCCICCICCKCKKKKKKKKKKKKKKKKKKKKKKKKKKK

34

CKKCKKCK

     
     

     
     

     
      

5

     
   

     
     

     
     

     
 HE

   

Dra

 wing 

NICK     H
ER

1-800-268-7432                   HERNICK.COM



6

Drawing Number 1A - Rev. 8

# D.R N Description

R
W
C
2
4
0
.2
2
IB

2A 2A.3 VS730091090 Post assembly

3A 3A.2 VS730094150 Chassis assembly

4 4.2 VS730097260 Lateral casing assembly

5A 5A.5 VS730094611 10-22 round chuck assembly

6 ✓ 6.1 VS140302093 Rotating distributor assembly

7A 7A.3 VS730095160 1-speed gearmotor assembly

8A 8A.1 - Bead breaker arm assembly

9A 9A.4 VS730095172 3-pedals pedalboard assembly

10 ✓ 10.2 VS140990391 Bead breaker pedal assembly

11 ✓ 11.2 VS140990401 Chuck pedal assembly

12C ✓ 12C.1 VS730097030 Chuck rotation pedal assembly

13 ✓ 13.2 VS140990371 Tubeless inflation pedalboard

14A ✓ 14A.3 VS730097340 Inflation assembly

15 ✓ 15.1 VS730095030 Air tank assembly

16A 16A.4 - Greaser filter air treatment assembly + reduction gear filter

21 21.0 - Accessory kit assembly

22A 22A.0 - Nameplates positioning

23 ✓ VS599036 Cable press

24 ✓ VS140330740 Gun support

25 ✓ VS224007 M6 med nut

26 ✓ VS206096 TCEI M6x45 bolt

27 ✓ VS599517 Reduction gear

28 VS730096940 UL-CSA electric assembly 15 A 10452085

29 ✓ VS599519 Collar

30 VS520171 Nema 5-15 P 15 A 125 V plug

31 ✓ VS730065130 General supply cable assembly

32 ✓ VS533042 Ring nut

33 ✓ VSG1000A52 Bead lifting lever

34 ✓ VS599418 Rubber-made hose clamp

M
 

MM
Drawing Num

     
     

     
    H

ERNICK.CO

     
    

CK
RNIC

HE
 

NN

     
     

     
     

     
     

   H
ERNICK

     
     

     
 

RNI
HER

 
A.2 VS730094150

5A 5A.5

7A

NICKCKKK 
CKCKCKCKKC

     
     

     
     

     
     

HERNICK

     
     

     
     

   H
ERNICK 

CKCKICKICK
RNIC
RNIC

ERN
ERN

HEHEHH
ssemblyembly

assembly

dals pedalboard assess

0990401 Chuck p

13.2 VS14099

15 ✓ 1

HERNICK 
RNICKCCCCKCKCNNRNRNRNRN

KK
RRRRRRNNN

KK
N

KKCKKK
NICNICN CCKCKCNINI

6A.4

21.00

22 22A

2323 ✓✓

     
     

     
     

     

     
     

     
     

 

     
     

     
     

     
   H

ERNIC

     
     

     
     

     
    H

ERNRN
H

RNRNRN
H

RR
H

RNRNRN
HHHER
HER
HHHEHEH

 

  

board

k assembly

Accessory 

VS599036

25 ✓

2

     
     

     
     

     
HERNICK

     
     

     
     

    H
ERNICK KKCKCK

RNI
RNI

ERER
HEHEHH 

NICNICr filter

ut

Reduction gea

VS599519

1 ✓

33

HERNICK     

HERNICK    
NININ

EHHEHE
NINI

RNI
RNIN

EREREEEE
KKCKCK

NICNICNININ
EEEHEHEHEHH

     
     

  
     

    
 

ply cable assembly

ut

Bead lifting leverBead lifting leve

418 Rubber-

     
     

     
     

     
     

   H
ERNICK 

     
     

     
     

     
     

  HERNICKKKI K
NI KKK
NICKCKIIIICKICKKI

RNI
RNINICNIC

ERN
ERN
EEEEEEEEEHHHEHEHHHH

 

HHHH

20

     
     

     
 HERNICK     

     
     

  

     
 HERNICK     

     
 

K  KKKKCKKCKKKICKICKCKCK
RNIC
RNIC

ERN
ERN

HER
HER
HH

KCKKCKCKCK

     
     

     
     

     
     

     
   H

E

6

     
     

     
     

    
 

 

NICK     H
ER

HH
1-800-268-7432                   HERNICK.COM



7

Drawing Number 1B - Rev. 8

Drawing 2

Drawing 16

Drawing 3

Drawing 9-10-11-12

Drawing 14

Drawing 13

Drawing 4

Drawing 6

Drawing 7

Drawing 5

35

34

3025

25

33

Drawing 17-18-19-20

27

23 32 24

Drawing 8

31
26

2929

28

Drawing 22

Drawing 21

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO

HHEHEHHEER
HEHHEHHEHEHEHEEHEEHEHEHEHEEHEHEEHEEHEHEHEHEHEHEEEEHEEHEHEHEHEEEHEEHE

Drawing 14 

     
     

     
     

     
     

   H
ERNICKIIIIIII

       

NICK 

     
     

     
     

     
     

H
 

    
    

HHERNICK
RNNNRNNNNNNNNNNNNNNNNNICNICNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNINNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNINININNINININININNINNININNINININININNINININININININININININININININININININNINNINININININININININININININININININININNININININININININININININININININININNNNININININININININININININININININNNNININININININININININININININININININNNNINNININININININININININININININNNNNNNININININININININININININININININICNNNNINNININININININININININININNINININININININICNINININICNININININICNICNICNICNICNICNICNICNICICICICICNICNNNNNNNNNNNNNNNNNNNNNNNNNRNRNRNRNRNRNRNNNNNNNNNNNNNNNNRNNNNNNINNRNRNNNRNRNRNNRNNRNRNNNNNNNNRNNRRNRNNNNNRNNNNNNRNRNRNRNNRNRNRNRNRNRNRNRNRNRNNNIINIINIC

HHHHHEHEHHHEHEHEHEHEHEHHEHEHEEEEEEEEEEEEEEEHEHHHHHHHHHHHEHHHEHEHEHEHHHEHEHEHEHEHEHEHHEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEHEHEHEHEEEEHEEHEHEHEHEEHEEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEEEEEEEEEEEEEEEEEEHEHEHEHEEEHEHEEHEHEHHHHHEREEEREEEEEEEER
HH

K K

HERNICK 2727KK

     
     

     
     

     
          

     
     

  
   

      
  

  
   Drawing 13

  

     
     

   H
ERNIC

33

     
     

     
     

     
 HERNICK 

 

EEEEEHEHEHEEHEEEEEEEEEEEEE
Drawing 9-10-Drawing 9-10-NN

Drawing 

HERNICK     
     

     
   

KK

Drawing 2

     
     

     
     

      
     

     
  HERNICK 

  HHHHHHHHHHHHHH      
 

HHHHHHHHHHHHHHHHH

 

     
     

     
 HERNIC

RNICK     
     

     
  

HHHEEEERERNIIC
E EE

IICC
EEHHHHHHHHHHHHHHH

ICICICICCICICIICICICICCICICICICCKCK

 
ICKCCCKKKKKKCICKCCKKKKKKKKKCCCCCCCCCCCCCC

EERERERRRRRNRNRNRNRNRRNRNRRRNNNRERRRRNRRNNRRRNRNN
ERRRERNNRNRN
EERERERERERRRRNRNRNRNRRRRRRNRRRRRRNNNNRNNNRRERERNRRERNRERRRRRRRRR

ICICIICICNINIC
RNRNRNRNNNNNNNNNRNNRNRNRNRNRNRNRNRNRNINRNRNRNNNNNINICNNICNIIN

K

HH  HERNICKCKCKKKKKKKKCKCKCKCKKCKCKCKCKCCCC
HHHHHH  HERNICK     

HHH

34

2

     
     

     
     

     
     

     
   H

E

7

              

        
     

     

rawing 8

NICK     H
ER

1-800-268-7432                   HERNICK.COM



8

Drawing Number 1B - Rev. 8

# D.R N Description

R
W
C
2
4
6
.2
6
IB

R
W
C
2
4
6
.2
6
IR
B

R
W
C
2
4
6
.2
6
IH
B

R
W
C
2
4
6
.2
6
IA
B

R
W
C
2
4
6
.2
6
IR
A
B

2B ✓ 2B.1 VS730092270 Post assembly

3B
✓ 3B.2 VS730094400 Chassis assembly 10476746

3B.3 VS730094401 Chassis assembly 10476747

4 4.2 VS730097260 Lateral casing assembly

5B
✓ 5B.3 VS730094800 10"-26" chuck assembly 10476759

5B.4 VS730094801 10"-26" chuck assembly 10476760

6 ✓ 6.1 VS140302093 Rotating distributor assembly

7B ✓ 7B.3 VS730095090 1-speed gearmotor assembly

7C 7C.0 VS730095970 Airmotor gearmotor assembly

8B ✓ 8B.1 VS730091210 Bead breaker arm assembly

8C
8C.2 VSG800A101 Bead breaker control on shovel 10479835

8C.3 VSG800A101 Bead breaker control on shovel 10479836

9B ✓ 9B.6 VS730095072 Machine pedalboard assembly 1-speed

10 ✓ 10.2 VS140990391 Bead breaker pedal assembly

11 ✓ 11.2 VS140990401 Chuck pedal assembly

12A ✓ 12A.3 VS730097020 Chuck rotation pedal assembly

12B 12B.1 VS730095990 Airmotor pedal assembly

13 ✓ 13.2 VS140990371 Tubeless inflation pedalboard

14B ✓ 14B.2 VS730097360 Inflation assembly

16B 16B.4 VS730097140 Greaser reduction gear filter air treatment as-
sembly + hose nipple

17 ✓ 17.2 PLUS91SA Bead press device

18 ✓ 18.1 VS770090093 Assembled cylinder assembly

19 ✓ 19.0 VS770090050 Bead breaker arm

20 ✓ 20.0 VS770790421 Cylinders control valve

21 21.0 - Accessory kit assembly

22B 22B.0 - Nameplates positioning

23 ✓ VS533042 Ring nut

24 ✓ VS599036 Cable press

25 ✓ VS140315440 Foot

26 ✓ VS206096 TCEI M6x45 bolt

27 VS730096940 UL-CSA electric assembly 15 A 10452085

28 ✓ VS325186 8-8 L pneumatic fixed fitting

29 ✓ VS599519 Collar

30 ✓ VS520171 Nema 5-15 P 15 A 125 V plug

31 ✓ VS730065130 General supply cable assembly

32 ✓ VS599517 Reduction gear

33 ✓ VSG1000A52 Bead lifting lever

34 ✓ VS599418 Rubber-made hose clamp

35 ✓ VS730015400 Protection plug

M
 

MM
Drawing Num

     
     

     
    H

ERNICK.CO

     
   

CK
RNIC

HE
 

NN

✓

     
     

     
     

     
     

   H
ERNICK

     
     

     
 

  

RNRNINI
HERRR

  

Description

B.2 VS73009440

4 4.2

NICKCKCK 
CKKKCKCKCKCKCK7B

     
     

     
     

     
     

HERNICK

     
     

     
     

   H
ERNICK KKCKCKCKCKKKICKICKCKCKCKICCKCKICCKCKCKCKI KKKII

  

NICNIC
HEHERNI

RNI
HHERN

ERN
bly

assembly

peed gearmotor assese

30091210 Bead b

8C.3 VSG800

10 ✓ 1

HERNICK 
RNICKCCCNICNICCNINI
RR

KCKK
N CK
NNNNN

KKKKKKCKCKCCCCCCCC
RRNNNNRRNRNRR

11.

✓✓ 12A.32A.3 VV

12B 12

1313 ✓✓

     
     

     
     

     
     

     
     

     
     

     
 HERNIC

     
     

     
     

     
     

     
     

     
     

 HERNNNRN
H

RNRNRN
HH

NNRNRNRN
HHHER
HER
HHHEHE

 

  

 

746746

104767

shovel

breaker pedal assemb

97020 Chuck rota

13.2 VS1409903

16B 16

     
     

     
     

     
 HERNICK

     
     

     
     

     
HERNICK K

NIC
RNIC
RN CKKCKC

  

KKCKCKCKCKKK
NICNICICICCC

RNRNRN
HEHE

NNRNRNRN
ERER

HH
ardar

eduction gear filter ai
bly + hose nipple

090093 Assemble

20.0 VS7707904

22B 22B

HERNICK     
     

     
   

HERNICK     
     

     
  

NINI
HEEHEH

NINI
ERN
ERN
EREREE

KKICKCK
NICNICNINI

HEHEHEHH

ates positionings p

ing nu

6 Cable pressCable press

S140315440 oo

VSVS206096206096

VS7

     
     

     
     

     
     

 HERNICK 

     
     

     
     

     
     

  HERNICKKKK
NI K
NIN

KKCKCK
NININICNIC

RNRNNN
EREREEHH

 
HHHHEHEHHHHHEHEHHH

  
EEEEEEEEE

 
matic fixed fitting

Nema 5-15 P 15

VS599517

     
     

     
 HERNICK     

     
     

  

     
   H

ERNICK     
     

  

KKKKCK
RNICC

ERN
ERE

NICCKKKCKCKCKCK
NNNICNICICICCC

RRRNRNNN
ERERRREE

KKKKKKK
EEHEHEHH

hose clamp

     
     

     
     

     
     

     
   H

E

8

     
     

     
     

     
  

  
  

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



9

Drawing Number 2A - Rev. 3 VS730091090

25

24

15

23
22

19

31

1

30

26
27

28

17

6

17

14

20
3

2

4

5

32

18

16

19

7

10

11
12

9

11

12

2

3

3

21

33

A

34

35
38

36

37

13

13

829

34

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730091090VS73009109

     
     

  H

     
     

     
     

     
     

   H
ERNICKIIIIIII

     
     

     
     

     
A

NICK K

     
     

     
    

23
22

     17
     

    H
ER

          H18 HERNICK 

ER
HE

 

HHHEHEHEHEHER
HER
HEHHEHEHHHHHEHEHEHEHHHEEH

HERNICKKKKKKK KKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKK2424 KCKICKICK
RN

     
     

     
     

     
     

     
     

     
    

 
     

     
  

     
     

     
     

     
     

     
 HER

       

RNIC

 
 

     
     

     
     

     
     

     
     

     
     

 HER

     
     

     
     

    

     
     

     
     

   H
ERNICK 

EEEEEEEEEEEEEEEEER
HHHHEHEER
HER
HHE

44
33

NICCC
H3

RN

HERNICK     
     

     
   

CKCKCKCC

     
     

     
   

   
     

     
    H

ERNICK 
RRRRRRRRERERERERERERRNRNRNRNNNRNRNRNRNNRNRNRNICICCICICCCICICICCICICIC

ERERER

30

ERNNIICK

     
     

     
H

       

     
     

     
 HERNICK     

     
     

  

8

     
 HERNICK     

     

   H
ERNICK     

  

EREEREREREEERRNININICNICNICICNICICK 
NNINICCKCKCCKKCKK KKK

EEEERERRNNINININICICCICCCKCKCKKKKKKKKKKKKKKKK  K 

EREREREREEEEREREEREREER 88

E
N

     
     

 
9

     
     

     
     

     
  HE

     
     35

6

37

 

NICK     H
ER

1-800-268-7432                   HERNICK.COM



10

Drawing Number 2A - Rev. 3                             VS730091090                             

# D.R N Description Description Descripción

 1 ✓ VS140315951 Tool holder shaft Arbre porte-outils Eje porta útiles

 2 ✓ VS236007 Fe 10.5x21x2 washer Rondelle Fe 10,5x21x2 Arandela Fe 10,5x21x2

 3 ✓ VS203108 TE M10x55 bolt Vis TE M10x55 Tornillo TE M10x55

 4 ✓ VS140320310 Washer Rondelle Arandela

 5 ✓ VS140710160 Vertical shaft handgrip Poignée arbre verticale Empuñadura eje vertical

 6 ✓ VS950001622 Spring Ressort Resorte

 7 VS730070680 Adjusting pin kit Kit pivot de réglage Kit perno de ajuste

 8 ✓ VS730019300 Toolhead Outil de montage Útil de montaje

 9 VS730070690 Post kit + inserts Kit poteau + renforts Kit palo + insertos

 10 VS14040107 Pin for arm Pivot pour bras Perno para brazo

 11 ✓ VS238012 25 spring washer Rondelle elastique 25 Arandela elástica 25

 12 ✓ VS227023 M24x1.5 jam nut Écrou bas M24x1,5 Tuerca baja M24x1,5

 13 ✓ VS210317 M12x12 STEI flat bolt Vis STEI plane M12x12 Tornillo STEI plana M12x12

 14 ✓ VS730020140 Lever for cam Levier pour came Palanca para excéntrica

 15 ✓ VS140401111 Neck Étranglement Dispositivo de bloqueo

 16 ✓ VS730020250 Bolt for neck Vis pour étranglement Tornillo para dispositivo de 
bloqueo

 17 ✓ VS243017 External clip ring 35 Anneau de retenue 
extérieur 35 Seeger externo 35

 18 ✓ VS413159 Trip plug Bouchon à déclenchement Tapón de disparo

 19 ✓ VS224011 M10 med. hex nut Écrou hexagonal moyen 
M10

Tuerca hexagonal medio 
M10

 20 VS730020190 Horizontal beam assembly Ensemble poutre hori-
zontal Conjunto viga horizontal

 21 ✓ VS14010205 Neck spring Ressort pour étranglement Resorte para dispositivo 
de bloqueo

 22 ✓ VS238007 10.5 spring washer Rondelle elastique 10,5 Arandela elástica 10,5

 23 ✓ VS140401170 Tie rod Tirant Jalador

 24 ✓ VS228012 M10 self-locking nut Écrou auto-bloquant M10 Tuerca autoblocante M10

 25 ✓ VS14040114 Arm cover Couverture bras Cobertura brazo

 26 ✓ VS140440380 Tower stopper washer Rondelle arrêt Arandela de seguro torreta

 27 ✓ VS140440390 Ball washer Rondelle sphérique Arandela esférica

 28 ✓ VS203072 TE M12x30 bolt Vis TE M12x30 Tornillo TE M12x30

 29 VS770012480 Protection for tool head Protection pour tête outil Protección para cabeza 
útil

 30 ✓ VS730092730 Toolhead Outil de montage Útil de montaje

 31 ✓ VS140315731 Hexagon pad Tampon hexagone Tampón hexagóno

 32 ✓ VS206186 TCEI M12x25 bolt Vis TCEI M12x25 Tornillo TCEI M12x25

 33 ✓ VS903078 Pressure knob Poignée à pression Pomo a presión

 34 ✓ VS730070230 Flag beam kit Kit poutre drapeau Kit viga de bandera

 35 ✓ VSB9837000 Tool tail guard Protection queue outil Protección cola útil

 36 ✓ VSB9874000 Roller for assembling tool Rouleau pour outil mon-
tage Rodillo para útil montaje

 37 ✓ VSB9875000 Tool roller pin Pivot rouleau outil Perno rodillo útil montaje

 38 ✓ VS210069 M12x16 STEI flat bolt Vis STEI plane M12x16 Tornillo STEI plana M12x16

A VS730091090 Post assembly Ensemble poteau Conjunto palo

COMM     MMMMMMMMM
      

MM#

     
     

     
    H

ER
HHHHHHEHHHHHHH

 
ERNIC

RNICCCCCCK.CO
ICKCCCKCK

ERER
          VS730091

Description

51 Tool holder shaTool holder s

VS2360077 Fe 10.5Fe 10.5

VS203108

✓ VS140

 5 ✓
 6 ✓
7

     
     

     
     

     
     

   H
E

     
     

     
    H

ERN
ER

 

RNICK
ERNI

RNRNNINI
HEHE

                    
III

Description

Arbre portee porte

washer Ron

10x55 bolt

Washer

40710160 Vertical 

VS950001622

VS7300

 8 ✓
 9

10

NICKCKCKK 
CKK 12

 13 

     
     

     
     

     
 

 
  HERN
 HHHERN
HHEHHERNICK

RNICKCCCCCCKCICICCKCK
RNIC
RNICKResorteReso

Kit perno Kit perno 

tage Ú

poteau + renfortspoteau + renforts

Pivot pour brasPivot pour bras

RondellRondel

jam nut

0140 Lever for ca

VS140401111 Nec

✓ VS730020

 17 ✓
 18 ✓

HERNICNRRN CKKKCKK
NNICC

RNN CN C✓✓ VSVS

 20 20

2121

     
  

     
     

     

     
     

        
     

     
     

  HERNIC
HERN
HERNRNRN
HH

RNRNRNRNRN
HH

RR
HH

RNRNRN
HHHHER
HER
HHHHHHEHEHEH

elástica 25

uerca baja M24x1,5

me Palan

glement

Vis pour étrangle

ng 35 Anneau
ext

plug

M10 med. hex n

VS730020190 Hor

✓ VS14010

     
      

   
 

    
     

 HER
HERNICKININ CK 

CKK
NINICK

RNN
HER
H

 

externoexter

Tapón de disparoapón de disparo

yen yen Tuerca hexTuerca he
M10M1

e poutre horie poutre hori-
all

Ressort pour étessort pour ét

sher Rondd

M10 self-locking nu

040114 Arm cover

VS140440380 To

VS140440

HERN
HEHEHEHERN
HEHERNIC

RNNICK
N CK     

     
     

    

K
 

CK
NNNICNNRNRNNNN

HEHEHER
HEHEHEHHEHE

Jal

M10 Tuerca

ras Cob

elle arrêt

Rondelle sphériq

Vis TE M

on for tool headon for too

ToolheadToolhea

03157310315731 Hexagon Hexago

VSV 206186206186 T

VSVS9030903

     
      

     
     

     
     

  

 

HERNICK 

ERNICK
ERNICKKKI KK

NI KK
NI

EEEEEEEEHEEEH
CKCKIIICKICK

RNI
RNININICNIC

ERN
ERN
ERER

M12x3030

otección para cabezabe
útil

Útil de mont

agone Ta

TCEI M12x25

Poignée à press

Kit pout

9
HERNI
HERNIC

ERERRNI
RNI
RNI

HER
HERERERER
HEHERNICNICK     

     
     

  

K     
     

 

K      
     

KKKKKKKKKKCKKKK
NICNICKKKK

     
     

     
 H 

e banderabande

tección cola útil

Rodillo pa

ou P

M12

Ensemble potea

     
     

  
10

     
    

   H
E

     
     

 
     

     
   

 
Conjunto pa

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



11

Drawing Number 2B - Rev. 1 VS730092270

53
2

3 4
6

9

10

11

12

13

14

15

16

17

18

19 20

21
22

22

23
24

25

26

27

29
28

30
31
32

33

33

33
33

33 34

34

34

34

35

36

37

38

40
40

41

42

4344 45

A

46
19

47

48

50

50

51

39

7
6

5

4

52

1

8

7

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730092270VS73009227

     
     

  H

     
     

     
     

     
     

   H
ERNICKIIIIIII

 
1

     
     

     
     

     
A

NICK K

     
     

     
     

  
   3

36  
     

               
     

     
    H H HERN

HER
HERER
HEEEEEER
HEEEEEEEEHERNICK 

     
  

     
  

HH
RNN

HEHEHH
4ER

HEHEHEHH

HERNICK 
NICICICICNICICNICNININICNICNINICCCCCCCCCCCNININICIICICICICCNIICCCNINICICNICICICICNININICICCICICICICICNINININICNICCCCCCCCCCCCCCCCCNINNICNININININININININININININININININININININNNINININNNNNNICNICCCCCICICICNIICICCCCCCCCICICICICICICICICCICICICICICINIINIIIININIINIICICICICICNICICICICICICICICIIIIICICICCCCICICICICICICCCCICICICICICICICICICICCICICICICICICICCCCCCCCCICCICCCCCCICCCICCNNIICCCNINININININININNINNNIICCCCCICICNICICICCCCICICCIICIICICCICCCCCCICICICNNNNNNNNNNNNNIN CC

22

CKCKCC
RN

     
     

     
     

     
   53

     
   37
 

     
      

     
   

 
22

27      
     

 HERRNIC

9

11

R

     
     

     
     

     
 HER

 
 33    

33
    

34

34

RNICK KKCKCCKKKCKCCKKKCCKCKKICKKICICICICICICICICICICICICIICICICICICICICICICICICICICICICICICICICICICICK
1515NICNIC

ER

HERNICK     
     

     
   

33
343

ERNICKIIICCCCCCCNIICIICICCCCC
RRRNRNRNRRNRNNRNNRNRN5050

RN

     
     

     
     

     
     

   H
ERNICK

HHHHHHHHHHHHHHH  

K 

17

K

     
     

     
   

0

51

     
     

  

     
     

     
 HERNICK     

 
KKKKKKKKKKKKKKKKKKKCKCKCKCKKKCKKCKCKCKCKCKCKCKCKCKCKCCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKKKKCKKCKCKKCKCKCKCKCKKCKCKCKCKCKCKCKCKCKCKCKCKKCKCKCCCCCCCCICICICICICICICICICICICICICICICICICICICICICICICICICCCICICICICICICCICICICCNICNIC

   H

     
     

 
11

     
     

     
     

     
  HE

     
     

     
     

   9

NICK     H
ER

1-800-268-7432                   HERNICK.COM



12

Drawing Number 2B - Rev. 1                             VS730092270                             

# D.R N Description Description Descripción

 1 ✓ VS730020960 Adjustment Régulation Ajuste

 2 ✓ VSB1202700 M-M1” nipple fitting Raccord mamelon  M-M1" Empalme niple M-M1"

 3 ✓ VS309095 Blow valve Soupape de souflage Válvula di soplado

 4 ✓ VS237566 Shim washer Rondelle d'épaisseur Arandela de espesor

 5 ✓ VS14040107 Pin for arm Pivot pour bras Perno para brazo

 6 ✓ VS238012 25 spring washer Rondelle elastique 25 Arandela elástica 25

 7 ✓ VS227023 M24x1.5 jam nut Écrou bas M24x1,5 Tuerca baja M24x1,5

 8 ✓ VS903075 Handwheel V6L Volant à main V6L Volantín V6L

 9 ✓ VS950001641 Spring Ressort Resorte

 10 ✓ VS730013490 Vertical hex-nut Hexagone vertical Hexagóno vertical

 11 ✓ VS140320310 Washer Rondelle Arandela

 12 ✓ VS140710160 Vertical shaft handgrip Poignée arbre verticale Empuñadura eje vertical

 13 ✓ VS206186 TCEI M12x25 bolt Vis TCEI M12x25 Tornillo TCEI M12x25

 14 ✓ VS730020140 Lever for cam Levier pour came Palanca para excéntrica

 15 ✓ VS243017 External clip ring 35 Anneau de retenue 
extérieur 35 Seeger externo 35

 16 ✓ VS319012 Clamp Collier Abrazadera

 17 ✓ VS730092730 Toolhead Outil de montage Útil de montaje

 18 ✓ VS903078 Pressure knob Poignée à pression Pomo a presión

 19 ✓ VS730016880 Neck for hex-nut Étranglement pour hexa-
gone

Dispositivo de bloqueo 
para hexágono

 20 ✓ VS950001220 Spring Ressort Resorte

 21 ✓ VS238007 10.5 spring washer Rondelle elastique 10,5 Arandela elástica 10,5

 22 ✓ VS224011 M10 med. hex nut Écrou hexagonal moyen 
M10

Tuerca hexagonal medio 
M10

 23 ✓ VS140401170 Tie rod Tirant Jalador

 24 ✓ VS228012 M10 self-locking nut Écrou auto-bloquant M10 Tuerca autoblocante M10

 25 ✓ VS730016890 Beam closing Fermeture poutre Cierre viga

 26 ✓ VS730020250 Bolt for neck Vis pour étranglement Tornillo para dispositivo de 
bloqueo

 27 ✓ VS413159 Trip plug Bouchon à déclenchement Tapón de disparo

 28 ✓ VS790011540 Spacer for hex-nut Entretoise pour hexagone Distanciador para he-
xagóno

 29 ✓ VS140315721 40 hex-nut pad Tampon hexagonal 40 Tampón hexagóno 40

 30 ✓ VS140440380 Tower stopper washer Rondelle arrêt Arandela de seguro torreta

 31 ✓ VS140440390 Ball washer Rondelle sphérique Arandela esférica

 32 ✓ VS203072 TE M12x30 bolt Vis TE M12x30 Tornillo TE M12x30

 33 ✓ VS236007 Fe 10.5x21x2 washer Rondelle Fe 10,5x21x2 Arandela Fe 10,5x21x2

 34 ✓ VS203108 TE M10x55 bolt Vis TE M10x55 Tornillo TE M10x55

 35 ✓ VS203193 TE M10x30 bolt Vis TE M10x30 Tornillo TE M10x30

 36 ✓ VS325031 Rotating fitting Raccord pivotant Empalme giratorio

 37 ✓ VS730016760 Y-shaped fitting Raccord à Y Empalme en Y

 38 ✓ VS312156 1/4" nipples Mamelons 1/4" Niples 1/4"

 39 ✓ VS770012480 Protection for tool head Protection pour tête outil Protección para cabeza 
útil

 40 ✓ VS318011 Screened hose L=700 Tuyau retiné L=700 Tubo retinado L=700

 41 ✓ VS311002 1/4M plug Bouchon 1/4M Tapón 1/4M

COMM     MMMMMMMMM
      

MM#

     
     

     
    H

ER
HHEHH

 
ERNIC

RNICCCCCCK.CO
ICKCCCKCK

ERER
HHH

          VS7300922

Description

60 AdjustmentAdjustment

SB120270000 M-M1”M-M1”

VS309095

✓ VS2

 5 ✓
 6 ✓
7

     
     

     
     

     
     

   H
EHERN
ER

 

RNICK
ERNI

RNRNNINI
HEHE

 

                    
III

Description

Régulationulat

e fitting Rac

valve

Shim washer

4040107 Pin for a

VS238012

✓ VS227

 8 ✓
 9 ✓
10

NICKCKCKK 
CKCK 12 

 13 

     
     

     
     

     
  

 
   H

ERNICKCCKICCK
RNIC

ERN
HHEHH

KCCC
HHH

ArandeAran

Tuerca baTuerca ba

n V6Ln V6 VoV

sortsort

Hexagone verticHexagone v

RondelRonde

shaft handgrip

TCEI M12x25 bolt

20140 Lever for ca

VS243017 Ex

✓ VS319

17 ✓
 18 ✓
19

HERNICK 
RN

KKK
NICC

RRN C
RR

KKKKKICCKK
RNRNRN CN C✓✓ VSVS737

 20 2 ✓✓
 2121 ✓✓

     
     

     
     

    

     
 

     
   

     
     

     
     

        
  HERNIC
HERN
HERNRNRN
HH

RNRNRN
HH

R
HH

RNRN
HHER
HER
HHEHE

Empuñadura eje vertic

Tornillo TCEI 

me Pala

 de retenue 
térieur 35

Collier

Outil d

e knob

Neck for hex-nut

50001220 Spring

VS238007

VS2

     
         

     
     

 HER
HEH

 

 

ERNICK KCK
RNINI

ERNNINI
ontajeta

Pomo a presiónomo a presión

Dispositivo deDispositivo d
para hexpara hex

RR

ondelle elastique 10,5elle elastique 

Écrou hexagonaÉcrou hexagona
M100

Tir

0 self-locking nut

0 Beam closing

S730020250 Bolt fo

VS413159

VS

HHEHEHER
HEHEHEERN

EEE
NICK
NIC

RNNI
EEEREEEEHEHEHEHEHEHEHEHHHHEHE

NRNRN CK     
     

KCK

     
   

Tuer

Cierre 

étranglement T

Bouchon à déclenc

Entretois

ut padpad

Tower stopper washeTower stopper wash

039090 Ball washerBall washer

VSV 203072203072 TE M

VSVS2360073600

VV

     
     

     
      

     
     

 HERNICK 

ERNICK
ERNICKKKKKK

NI KK
NIN

EEEEHEH

KKCKCK
NININICNIC

RNRNNN
ERERpara hera -

ampón hexagóno 4040

Arandela de s

rique Aran

M12x30

Rondelle Fe 10,5x2

Vis TE M1

bolt V

tating fitting

60 Y-shaped fitting

S312156 1/4" ni

0012480 HERNICK     
     

     
  

K     
     

 

K      
    

KKKKCKICK
RNIC

ERERN
HERER
H

KK
ERERER

     
     

     
 

2

10x550x55

illo TE M10x30TE M10x30

Empalme giratorEmpalme girator

EmpalmEmpalm

s 1/4""

Protection pour têtet

00 Tuyau ret

B

     
     12

     
   

     
     

     
   H

E

     
   

     
     

 
  

s 1/4"

Protección para ca
útil

700 Tubo r

on 1/4M

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



13

Drawing Number 2B - Rev. 1                             VS730092270                             

# D.R N Description Description Descripción

 42 ✓ VS325107 Fitting Raccord Empalme

 43 VS730020150 Horizontal arm Bras horizontal Brazo horizontal

 44 VS730070720 Post kit with inserts Kit poteau avec renforts Kit palo con insertos

 45 VS730070250 Horizontal arm kit Kit bras horizontal Kit brazo horizontal

 46 ✓ VSB9837000 Tool tail guard Protection queue outil Protección cola útil

 47 ✓ VSB9874000 Roller for assembling tool Rouleau pour outil mon-
tage Rodillo para útil montaje

 48 ✓ VSB9875000 Tool roller pin Pivot rouleau outil Perno rodillo útil montaje

 49 ✓ VS210069 M12x16 STEI flat bolt Vis STEI plane M12x16 Tornillo STEI plana M12x16

 50 ✓ VS210317 M12x12 STEI flat bolt Vis STEI plane M12x12 Tornillo STEI plana M12x12

 51 ✓ VS730019300 Toolhead Outil de montage Útil de montaje

 52 VS730070700 Pin kit for arm Kit pivot pour bras Kit perno para brazo

 53 VS730070710 Adjusting pin kit Kit pivot de réglage Kit perno de ajuste

A ✓ VS730092270 Post assembly Ensemble poteau Conjunto palo

COMM     MMMMMMMMMMMM
      

#

     
     

     
    H

ER

     
     

   H
ERNIC

     
  

RNICCCCC
HHEHH

 
ERER

HHHHHHH
CK.CO
ICKCCCKCK          VS7300922

Description

FittingFitting

73002015050 HorizoHorizo

VS730070720

VS730

     
     

     
     

     
     

   H
E

     
     

     
     

     
 HERN

     
   

ER

 

HEHE

 

RNICK
ERNI

RNRNNINI
                    

III
Description

Raccordcor

m Bra

kit with inserts

Horizontal arm ki

B9837000 Tool tail 

VSB9874000

VSB

NICKCKCKKKCKCKKKCKCKKKCKCKK  5

 53

     
     

     
     

     
 

     
   

     
    

    HHHH
ERER

HEHHHHHHHERNICK 
CCK

NICC
RN CCCKRodillo pRodi

Perno roPern

plane M12x16plane M12x16

Vis STEI plane M12x1Vis STEI plane M12

Outil de montOutil de mo

Kit pKit p

sting pin kit

Post assembly

HERNICK 
RNICK
RNICK
RRRRRRRRR

KKKCCCKCKK
NNNICNICCC

RNRNNNRR
KKCKKK

N CCKKKKK
NNNN CCCCNN

     
     

     
     

     
    

     
 

     
   

     
     

     
   

 

     
   H

ERNIC

    H
ERN

    H
ERNRNRN

H
RNRN

HHERN
ERN

HHHER
HER
HHHH x12

no para brazo

Kit perno de ajuste

Conjunto p

     
     

     
     

 HERNICK 

          
  

KCK
NINIC

RNN
HER
HEH

 

NININININNN

HERNICK   

HEHE
KCK

NNIC
RNN

EEER
HEHEHEHHEEHHEHEEEEEHEHEHEHEHEHE

     
     

      

NRNRNNRN

     
     

     
     

     
     

   H
ERNICK 

ERNICK
ERNICKKKKKKK

NI KKKK
NINI

EEEEEEEEHEEEEH
 

KKKCKCK
NINININICNICNI

RNI
RNININININI

EREREEEE

     
  HERNICK     

     
     

  

K      
    

K     
     

 

KKKKCKICK
RNIC

ERERN
HERER
H 

KK
EREREREREEE

     
       

     
     

     
     

     
     

     
   H

E

13

     
     

 

     
     

     
     

     
  

 
 

NICK KK     H
ER

HHHHHHHHH
1-800-268-7432                   HERNICK.COM



14

Drawing Number 3A - Rev. 2 VS730094150

4

4

3

2

1

5

A

1

6

6
6

7

7

7

COM     
     

  
Drawing Numbe

     
     

     
    HHH

ERNICK.CO
VS730094150VS73009415

     
     

 H

     
     

     
     

     
     

  HERNICKIIIIIII
A

 
     

     
     

     
     

NICK K

     
     

     
     

     
     

HERNICK 
RRNRNRNRNIC
RNRNRNRN

  
RNICICICICICICICICCCCCCCCKKKKKKK

ERERRR
K

RNRNRNNRNICCK
RNRNNRNRNNN

5

RRNRNRRR

HERNICK K
N

     
     

     
     

     
     

    

 
     

     
     

    
   

      
     

     
    H

EHHHHHHHHHH

     
 

     
 

 

 

ERNIC
ER

     
     

     
     

     
     

     
     

     
     

HER

     
     

     
     

     
 HERNICK KKKKKKKKKCKKICKCKKKCKKKKCKCKCKICK

RRR
HERRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRR

HERNICK     
     

     
   

N CKKKCK

   

N
K

     
     

     
     

     
     

   H
ERNICK

H

 

HEEEHHHEHEHEHEHEEHEHEHHHEHEEEEEHHEHEEEEEEEEEEEEHEHEEEEEEHHHH
     

HHH
     

H

1

 
HE

CK 
CK

     
HERNICK     

    
K   KKKKKKKKKKKKKKKKKKKCKCKKKCKKKKKKKKKKK

3

22NN

     
     

 KKKK
7

     
   

     
 HERNICK     

    

     
     

  
14

     
     

     
     

 
4  

     
HE

     
     

     
     

 

NICK     H
ER

1-800-268-7432                   HERNICK.COM



15

Drawing Number 3A - Rev. 2                             VS730094150                             

# D.R N Description Description Descripción

 1 VS730070730 Chassis + inserts kit Kit châssis + renforts Kit bastidor + insertos

 2 ✓ VSB4382000 Pad Tampon Tampón

 3 ✓ VS599418 Rubber-made hose clamp Guide-câble en caou-
tchouc Pasacable de goma

 4 ✓ VS271038 TBEI M8x25 bolt Vis TBEI M8x25 Tornillo TBEI M8x25

 5 ✓ VS599074 Cable press Presse-câble Prensaestopas

 6 ✓ VS228250 M6 caged nut Écrou en cage M6 Tuerca en jaula M6

 7 ✓ VS236006 8.4 flat washer Rondelle plane 8,4 Arandela plana 8,4

A VS730094150 Chassis assembly Ensemble châssis Conjunto bastidor

COMM     MMMMMMMMMMMMM
      

#

     
     

     
    H

ER
HHHHHEHHHHHERNIC

RNICCCCC
ERER

CK.CO
ICKCCCKCK          VS730094

Description

30 Chassis + insertChassis + ins

B438200000 PadPad

VS599418

✓ V

 5 ✓
 6 ✓

     
     

     
     

     
  

 
    H

EHERN
ER

HEHERNICK
ERNI

RNRNNINI
                    

III
Description

Kit châssis +hâssis 

Tam

bber-made hose clam

38 TBEI M8x25 b

VS599074 Cable

VS228250

✓ VS

A

NICKKCKKK 
CKKCK

     
          

     
     

     
 HERNICK 

CCC
HHH

KCCK
RN

ER
HHHEHHHHH

NICC
ns

Tuerca eTuerc

ArandeAran

châssischâssis

HERRNRNNNICNICCNICNICCK 
CKKKKCKKKCCN CKKKK

RRRRRRRRR
KKKK

NNRNRNNNRR
CCCNNN CCCNN

     
      

  
     

     
     

     
     

     
     

HERNIC

     
     

     
     

     
     

     
     

 HERN

     
     

     
     

     
     

     
     

    H
ERNRNRNRNRN

HH
RNRN

HHHH

 

RNRN
ERN
ERN

HHER
HER
HHHHH 

     
  

RNICK 

     
     

     
    H

ER

     
     

     
   H

ERNNININ
KCK

NININICNI
RNRNNNNN

HER
HER
HEHEHH

 

HHEHEEEHEHEHHHEHERERNICK     
     

     
   

RNICK     
     

     
   

NRNRN
KKCKCK

NNNNICNICNNNNRNRNRNNNNNNN
ERER

HEHEEHHEEEHEHEHEHE

     
     

   
        
    

     
     

HE
     

  HEEEHEHEHH
 

EER
K 

ERNICK
RNICKKKKKKKK

NI KKKKK
NINI KKKCKCKK
NINININICNICNI

RNI
RNININININI

EREREEEEEEEEE

     
         

HHERNIC
HERN

ERERERRNICKICK  
CK

     
 

CKCKICKICK
RNIC
RNIC

ERERERERN
ERN
ER

HER
HERERER
HH

 

K    
     

 
     

    

KKKK

     
   15

   
        
     

    
   H

E

     
           

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



16

Drawing Number 3B - Rev. 2 VS730094400 10476746

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730094400VS73009440

     
     

     
     

     
     

   H
ERNICKIIIIIII

NICK

     
   

HERN

     
     

     
     

     
     

     
     

     
     

     
 HERNIC

 

     
     

     
     

     
     

   H
ERNICK 

     
     

     
 HERNICK     

     
     

  

     
     

     
     

  

16

     
HE

NICK     H
ER

1-800-268-7432                   HERNICK.COM



17

Drawing Number 3B - Rev. 2                            VS730094400                              10476746

# D.R N Description Description Descripción

 1 ✓ VS730022751 Base assembly Ensemble bâti Conjunto base

 2 ✓ VS599074 Cable press Presse-câble Prensaestopas

 3 ✓ VS251116 M8 threaded insert Renfort fileté M8 Inserto roscado M8

 4 ✓ VS203223 TE M12x40 bolt Vis TE M12x40 Tornillo TE M12x40

 5 ✓ VS251107 M6 threaded insert Renfort fileté M6 Inserto roscado M6

 6 ✓ VS224015 M12 med hex nut Écrou hexagonal moyen 
M12

Tuerca hexagonal medio 
M12

 7 ✓ VS228250 M6 caged nut Écrou en cage M6 Tuerca en jaula M6

 8 ✓ VS730018871 Lateral pad Tampon latéral Tampón lateral

 9 ✓ VS599418 Rubber-made hose clamp Guide-câble en caou-
tchouc Pasacable de goma

 10 ✓ VS236006 8.4 flat washer Rondelle plane 8,4 Arandela plana 8,4

 11 ✓ VS271038 TBEI M8x25 bolt Vis TBEI M8x25 Tornillo TBEI M8x25

 12 ✓ VS251104 Threaded assembly Ensemble fileté Conjunto roscado

A ✓ VS730094400 Chassis assembly Ensemble châssis Conjunto bastidor

COMM     MMMMMMMMM     
     

    
MMM#

     
     

     
    H

ER
HHHHHHEHHHHHHH

 

CK.CO

ERNICKCCCKCK
RNICCCCC

ERER
        VS7300944

Description

51 Base assemblyBase assem

VS5990744 Cable pCable 

VS251116

✓ VS2

 5 ✓
 6 ✓

     
     

     
     

     
     

   H
EHERN
ER

  

RNICK
RNI
RNRNNINI

HEHE
                         

III
Description

Ensemble bemble b

Pre

hreaded insert

TE M12x40 bolt

S251107 M6 thre

VS224015

✓ VS

 8 ✓
 9

NICKCKCKK 
CKKKK 11 1

 122

     
     

     
     

     
  

 
  HERN
HHHHHER
HHERNICK 

CCCCCK
NICC

RN
K

Tuerca Tuerc
M12M12

6 Tuerca Tuer

latéralatéral

uide-câble en caouuide-câble en ca
tchouctchouc

Rondelle Rondelle 

5 bolt V

hreaded assembly

400 Chassis assem

HERNICK KKKKKKK
RRRRR

CKKICCKK
RNNICC
RNN CN CCCNNN CCCNN

     
     

     
     

     
     

     
     

     
     

     
 HERNIC
HERN
HERNRNRN
HH

RNRN
HHHH

 

 

ERN
ERN

HHHHER
HER
HHHHHHH

ana 8,4

nillo TBEI M8x25

Conjunto roscad

s Conjun

     
     

     
     

     
HERNICK 

ININICKIIICKI
RNININICNI

ERN
HEH

 

HEHHERNICK     
     

     
   

H

 

RNRNRN

 
CKICK

RNRNNICNNN
ERNRNNNNN

HER
HHHEHHHEHHEHEHEHHHH

     
     

  
     

     
     

HERNICK 

     
     

     
   H

ERNICK

     
     

     
     

 HERNICKKKKKKKK
NI KKKKK
NIN

HEEEHEEREEEEEE
KKKCKCKK

NINININICNICNI
RNRNNNNN

ERERE

     
   

        
   HH

EERN
HERNIC

RERERNICK K    
CK      

     
     

 

K
     

      

KKKCKCKK
NICNIC

RRRRNRNRERERERERERER
HEHEHH

KKKKKKKKKKKKKK

     
    17

        
     

     
   

   H
E

         
  

  

 

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



18

Drawing Number 3B - Rev. 3 VS730094401 10476747

7

7

7

7

2

9

1

4
6

8

5

5
3

3

5

3

1

ACOM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730094401VS73009440

     
     

  H

     
     

     
     

     
    

   
  

          
    

 

    H
ERNICKIIIIIII

     
     

     
     

   
A

NICK K

     
     

     
     

     
     

HERNICK 

ERN
ERNNNNNICICCCCK

NICN CCCNICICCK
N

HER
CK

NINNICNICCCICNICCNNIN CCCNICNICICICCK
R

CCN CK
N

     
    

 
     

   HER
HERERNNNIINININICCCCCCK

NICCN

  

HERNICK 
CK

RN

     
     

     
     

     
      

     
     

     
     

 
     

     
     

   H

 
   

HERNIC
H

 

     
     

     
     

     
     

     
     

     
     

 HER

     
     

     
     

     
 HER

     
     

     
HHEHHHHH

     
     

     
HHHEHHHHHHHHHHHHHHEHEHHEEEEE

     
     

     
     

     
HERNICK 

CCCCNICCCCCCCCCCCCCC
RNIINNII
RNICK

NICKINI
RNIININICKK

NINININNNNNNNI K
NNNNNNINNNNNN77 RNRNNNRNRNRNNNNNNNNNNNNNNNNNNNNNNNNRNNNNNNNNRNNNNRNRNNRNRNRNRNRNRNRNRNRNNNRNRNRNRNNNRNRNRNRNRNRNRNRNNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNNNRNRNRNRNNNNRNRNNNRNRNNRNRNRNRNNNRNNRNRN

ER

HERNICK     
     

     
   

EEHEEEEEEE
C

EEEEHEEEEEEEEEEEEERN
EEEEEEEEEEEREEEREEHHHHHHHH

CCKKKK    
 

KCCKKK   
 

K

    

KK
     

  
K

EEEEEEEEEE

     
     

     
     

     
     

   H
ERNICK

 
 

RRER
HHHHHHHHEHER
HEEHEEEERRRRR
HEEHHER
HEEHHHHHEHEER
HHERRRRR
HEHEHH

R
HEHERER
HEEHHHHHHEEHE

  

     

CK 
CK

HE

     
     

     
 HERNIC

44HH66HH
88 RNIININNNNIINNINNNNNNICNICNICNNNICNICNICCCNICNICNICCCICNICCCCICCCCCCNICK     

     
     

  

CNNNNNNICCCCCCNNICNNNNNNNNICNNICNICCCICCCCC
3

RNRN
KKKKKKKKKKKKKKKKKKK

    H
ERNICK     

     
KK

     
     

    
18

     
     

     
    

     
     

     
 HE

5

5
3

     
     

     
     

NICK     H
ER

1-800-268-7432                   HERNICK.COM



19

Drawing Number 3B - Rev. 3                            VS730094401                              10476747

# D.R N Description Description Descripción

 1 VS730070740 Chassis + inserts kit Kit châssis + renforts Kit bastidor + insertos

 2 ✓ VS599074 Cable press Presse-câble Prensaestopas

 3 ✓ VS271038 TBEI M8x25 bolt Vis TBEI M8x25 Tornillo TBEI M8x25

 4 ✓ VS203223 TE M12x40 bolt Vis TE M12x40 Tornillo TE M12x40

 5 ✓ VS236006 8.4 flat washer Rondelle plane 8,4 Arandela plana 8,4

 6 ✓ VS224015 M12 med hex nut Écrou hexagonal moyen 
M12

Tuerca hexagonal medio 
M12

 7 ✓ VS228250 M6 caged nut Écrou en cage M6 Tuerca en jaula M6

 8 ✓ VS730018871 Lateral pad Tampon latéral Tampón lateral

 9 ✓ VS599418 Rubber-made hose clamp Guide-câble en caou-
tchouc Pasacable de goma

A VS730094401 Chassis assembly Ensemble châssis Conjunto bastidor

COMM     MMMMMMMMMMMMM
      

#

     
     

     
    H

ER
HHHHHHHHH

CK.CO

ERNICKCCCKCK
RNICCCCC

HEERER
         VS7300944

Description

40 Chassis + insertChassis + ins

VS5990744 Cable pCable p

VS271038

✓ VS20

 5 ✓
 6 ✓

     
     

     
     

     
     

   H
EHERN
ER

 

HEHERNICK
RNI
RNRNNINI

                         
III

Description

Kit châssis +hâssis 

Pre

M8x25 bolt

TE M12x40 bolt

S236006 8.4 flat w

VS224015

✓ VS

 8 ✓
 9

NICKCKCKCKK 
CKCKCKCK

     
     

     
     

     
  

 

   H
ERN

HHHHHHHHHHER
HERNICK 

CCCCCK
NICC

RN
K

Tuerca Tuerc
M12M12

Tuerca Tuer

atéralatéral

uide-câble en caouuide-câble en ca
tchouctchouc

EnsembleEnsemble

HERNICNICN CK KKKKKKKC
RNN C
RR

KKKKICCKKKK
RNNRN CN CCCCCNNN

     
     

     
     

     
     

     
     

     
     

  

 

    H
ERNIC

HERN
HERNRNRN
HH

RNRN
HHHH

 

ERN
ERN

HHER
HER
HHH

stidor

     
     

     
     

     
 HERNICK 

ININICKIIICKI
RNININICNI

ERN
HER
H 

HEHEHEHEHHERNICK     
     

     
   

HERN
HER

 

NRNRN
KICK

RNRNNICNN
ERN
ERNRNNNNNNN

HER
HER
HHHEHHEHEHEHHHH

     
    

     
    H

E

     
     

     
     

    

HEHEH
 

ER
K 

ERNICK
RNICKKKKKKKK

NI KKKKK
NIN

KKKCKCKK
NINININICNICNI

RNRNNNNN
EREREEEEEEEEE

     
   

        
   HH

EEERNICK

HERNICK
ERER

KKCKCK
NICNIC

RNRN
K K    

     
 

K
     

      

ERERERERERER
HEHEEEEHH

KKKKKKKKKKK

     
     19

        
     

     
   

   H
E

         
   

 

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



20

Drawing Number 4 - Rev. 2 VS730097260

5

A

7

3

2

5 7

5

7

1

6

4

5

7

# D.R N Description Description Descripción

 1 VS730029600 Lateral casing Coffre latéral Capot lateral

 2 ✓ VSB1137000 Pedal black guard Protection pédales noir Protección pedales negra

 3 ✓ VS206172 TCEI M8x16 bolt Vis TCEI M8x16 Tornillo TCEI M8x16

 4 ✓ VS228251 M8 caged nut Écrou en cage M8 Tuerca en jaula M8

 5 ✓ VS271021 TBEI M6x20 bolt Vis TBEI M6x20 Tornillo TBEI M6x20

 6 ✓ VS228250 M6 caged nut Écrou en cage M6 Tuerca en jaula M6

 7 ✓ VS236004 6.4 flat washer Rondelle plane 6,4 Arandela plana 6,4

A VS730097260 Lateral casing assembly Ensemble coffre latéral Conjunto capot lateral

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730097260VS73009726

     
     

 H

     
     

     
     

     
     

   H
ERNICKIIIIIII

     
     

     
     

    
A

     
  

NICK K

     
     

     
     

     
     

HERNICK 
RNIC

     
     

     
 HERNICN
HERERN

HERNICK 
N CCCCCCCCCCCCCCCCCCCCCCKKKKKCKKK

     
     

     
     

     
     

     
     

     
     

     
 HERNIC

     
     

     
     

     
     

     
     

     
     

HER

     
     

     
     

     
  

2 7

44HH

     
     

     
     

     
 HERNICK 

HER
HHHHE

    
 1

2

HHERNICK
RN

ERN
HER
HERNRNNINN

ERR
HE

NICK
EEEHEHEHEHH

ICK     
     

     
   

K
    

CKKK

H

asingng

Pedal black guardedal black guar

72 TCEI M8x16 bTCEI M8x16 b

VSVS228251228251 M8 c8

VSVS271021102

VSVS

     
      

     
     

     
     

H HERNICK 
RNICK

HEER
HEHEEREEREEEHHción

R
pot lateral

Protección ped

Tornill

en cage M8

Vis TBEI M6x20

Écrou en ca

RNICNICKCKK
  

K   K
     

     
  

KICKICK
NICNICKKKKKKK

     
     

     
 HHER
HERN

ERNI
ERERERERERERERN
ERN
ER

HER
HERERERERER
HH

la M6a M6

a plana 6,4

Conjunto capot l

     
   20

     
     

     
     

      
     

 HE

 

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



21

Drawing Number 5A - Rev. 5 VS730094611

21

21

17

21

21
16

2

2

2

2 1

9

4

15

10

7

8

34

35

36

13

12

14

29

41

40

41
42

39

6

38

A

3
3

33

5

4
5

7

8

9

10 10

10

5

5

11

11

11

11

12

13

14

1314
1413

18

19
20

19
20
18

19
20
18

18

19
20

22

22

22

22

23

23

24

24

25

25

25

25

26

26
26

26

27

27

27

27

28

3029
30

29

30
30

29 31 31

31

31

43 44
32

33

26

21

6

37

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730094611VS73009461

     
 H

     
     

  HE

     
     

     
     

     
     

   H
ERNICKIIIIIII

     
     

    
              

     
     

     
     

     
  AAH

21

NICK K

     
     

     
     

     
     

HERNICK 
2

6

38

NICNNNINNNNNNNNINNNNNNNNNNNNNNNINNNNNNNINNINININNNNNNNNNNNNNNNINNNNNNNIN CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCICICICICIICICICICICICICIICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICIIIIC33

33
ICC

RNRN
KKK

2222

2222
RNRN

HERNICK KKKCKCKCKCKKCK
RN

     
     

     
     

     
     

     
     

     
       

    
35

 

1314

     
     

     
     

HERNIC

 2

R

 
5

22

22

24

29  

     
     

     
     

     
 HERNICK 

  
HER
HEHEHEHEHEHEHEHEHERRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRR

KK

HEHEHEHEHEEHEHEHEHEHEHEHEHEHEHEHEEHEHEHEHEHEHEEREREREEEEEEEREEERRRRE
IC55CC

111

111

HH
RNRN

4

2525

2525EERNRN
3030KK31

31

HEHE

HERNICK     
   9        

          
  

27

     
     

        41

     
     

 
9 43

     
     

     
    H

E
  

  
   H 

HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHERNICK K
EEHEEHEHEHHHHHHHEHHEREREREERERERERE 101ERER

19
20

23

2727

RR

   

     
     

     
 HERNICK     

     
     

  

H12 HEHEREEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEHEHEEEEHER
HER
HEHE

CKCKCKCKCKCKCKCKCKCKCKCKCKCKKCKKKCKCKCKCKCKCKCKCKCKCKCKCKCKCKKCKCKCKCKCKCKCKKKKKKKKKKKICKCICCCCCICCCCCCCCCICCCCCCCICICICICCICCICICICCCICICCICK
RR

CCK
7

19
2020KKKK

181

1919
2020NICNICNICNICK

     
     

     
   

21

     
     

     
     

HE

     
12

NICK     H
ER

1-800-268-7432                   HERNICK.COM



22

Drawing Number 5A - Rev. 5                              VS730094611                            

# D.R N Description Description Descripción

 1 VS730024430 10-22 flat chuck assembly Ensemble plateau mandrin 
10-22

Conjunto plato mandril 
10-22

 2 ✓ VS140816840 Spacer Entretoise Distanciador

 3 ✓ VS271950 Bolt Vis Tornillo

 4 ✓ VS140815322 Plate for slide guide Plateau pour guide glis-
sière

Placa para guía desliza-
dera

 5 VS730027760 Block Petit bloc Bloque

 6 ✓ VS730026342 Chuck jaw Griffe mandrin Garra mandril

 7 ✓ VS243026 Clip ring Ø 75 Anneau de retenue Ø 75 Seeger Ø 75

 8 ✓ VS730019310 Driving bushing Douille motrice Casquillo motor

 9 ✓ VS730019190 Driven bushing Douille menée Casquillo conducido

 10 ✓ VS730027770 Small hose Tuyau petit Tubo pequeño

 11 ✓ VS203108 TE M10x55 bolt Vis TE M10x55 Tornillo TE M10x55

 12 ✓ VS730094550 Pneumatic cylinder as-
sembly

Montage cylindre pneu-
matique

Montaje cilindro neumáti-
co

 13 ✓ VS236008 D.15 washer Rondelle D.15 Arandela D. 15

 14 ✓ VS243006 External clip ring 14 7435 Anneau de retenue 
extérieur 14 7435 Seeger externo 14 7435

 15 ✓ VS730023620 Locking washer Rondelle de blocage Arandela de bloqueo

 16 ✓ VS730023630 Plug Bouchon Tapón

 17 ✓ VS256256 TE M16x40 bolt Vis TE M16x40 Tornillo TE M16x40

 18 VS258077 TCEI M12x90 bolt Vis TCEI M12x90 Tornillo TCEI M12x90

 19 ✓ VS236011 13 flat washer Rondelle plane 13 Arandela plana 13

 20 ✓ VS238011 13 spring washer Rondelle elastique 13 Arandela elástica 13

 21 ✓ VS730023440 Point for jaw Pointe pour griffe Punta para garra

 22 ✓ VS730028630 Finger protection device Dispositif protection doigts Dispositivo protección 
ditos

 23 VS730096210 10-22 synchronizer Synchroniseur 10-22 Sincronizador 10-22

 24 VS730027890 10-22 U bolt assembly Ensemble bride 10-22 Conjunto brida en forma 
de "u" 10-22

 25 ✓ VS238007 10.5 spring washer Rondelle elastique 10,5 Arandela elástica 10,5

 26 ✓ VS325107 Fitting Raccord Empalme

 27 ✓ VS730019290 Spacer Entretoise Distanciador

 28 ✓ VS237547 75x95x1 washer Rondelle 75x95x1 Arandela 75x95x1

 29 ✓ VS228022 M10 jam self-locking nut Écrou auto-bloquant bas 
M10

Tuerca autoblocante baja 
M10

 30 ✓ VS228006 M12 self-locking nut Écrou auto-bloquant M12 Tuerca autoblocante M12

 31 ✓ VS236007 Fe 10.5x21x2 washer Rondelle Fe 10,5x21x2 Arandela Fe 10,5x21x2

 32 ✓ VS410083 Guide ring Anneau de guide Anillo de guía

 33 VS730070340 Double synchronizer kit Kit double synchroniseur Kit doble sincronizador

 34 ✓ VS317038 8x5.5 black Elastolan hose 
L=2300

Tuyau Elastolan 8x5,5 noir 
L=2300

Tubo Elastolan 8x5,5 negro 
L=2300

 35 ✓ VS317021 10x8 black Elastolan hose 
L=3000

Tuyau Elastolan 10x8 noir 
L=3000

Tubo Elastolan 10x8 negro 
L=3000

 36 ✓ VS317010 10x8 black rilsan hose 
L=700

Tuyau rilsan 10x8 noir 
L=700

Tubo rilsan 10x8 negro 
L=700

 37 VS730070402 Chuck new jaw kit Kit nouvelle griffe mandrin Kit nueva garra mandril

 38 ✓ VSG800A98 4 protections jaws set Ensemble 4 protections 
griffes

Conjunto 4 protecciones 
garras

 39 ✓ VSGU4870 Cylinder gasket kit D.70 Kit joint cylindre D.70 Kit junta cilindro D.70

COMM     MMMMMMMMM
      

MMMMM#

     
     

     
    H

ER

     
        

HHHHHEHHHERNIC
RNICCCCCCK.CO

ICKCCCKCK
ERER

           VS730094

Description

43043 10-22 flat chuc10-22 flat ch

VS1408168400 Spapa

VS271950

V

     
     

     
     

     
     

   H
E

     
     

     
     

     
  HERN

     
   

ER

 

RNICK
ERNI

RNRNNINI
HEHE

                    
III

Description

embly Ensemble plaemble pl
10-22

olt

5322 Plate for slid

VS730027760 B

VS730026

NICKCKCKCKCKCKCKK 
CKCK 1 

     
    

     
     

    

       
 

 HERNICK 
CCC

HHH

KICCK
NICC

ERN
HHER
HH

K
Bloquequ

Garra maGarra ma

enue Ø 75e Ø 75 SeegSeeg

e motricee motrice

Douille menéeDouille menée

Tuyau petTuyau pe

bolt V

eumatic cylinder as
sembly

6008 D.15 washe

VS243006 E

VS7300

HERNICK 
RNICK
RNICKKKCKKKKKKKKKKKKCCCKCKK

NICNICCCNN C
RRRRRRRR

KKKKK
NNRNRNNNRNN CN

VSV

9 ✓✓
 20 ✓
21

     
     

         
     

       
     

     
     

     
     

 HERNIC

    H
ERN

  HERNRNRNRNRN
H

RR
HH

 

RNRN
ERERER

HHHEHEHHHH
ño

illo TE M10x55

Montaje cilindro 
co

Ara

u de retenue 
xtérieur 14 7435

Rondelle de bl

Bouch

x40 bolt

TCEI M12x90 bolt

6011 13 flat was

VS238011 13

VS730023

     
        

     
    

 

     
 HERNICKININIIICK

RNINIC
ERN

HER
H

 

CKKTornillo TE M16x4ornillo TE M16x4

Tornillo TCETornillo TCE

ne 13e 13 AraAra

delle elastique 13elle elastique 

Pointe pour griffePointe pour griffe

n device Dispospo

synchronizer

10-22 U bolt asse

S238007 10.5 sp

VS325107

VS730

HHEHERN
HEHEHERN

ERNIC
RNRNICK
RNICKICK

NIC
RNRNN

ERNRNNNN
HEHEHHHHHEHEHEHHHHEHEHEHEHEHEHEHE

CK      
     

     
  

 
K

Sin

2 Conju
de "u" 1

elastique 10,5

accord

Entretoise

r Rond

jam self-locking nutam self-locking n

M12 self-lockinM12 self-lock

VSS236007236007 Fe 10.5Fe 10

VSVS4100834100

VSVS73073

     
     

 
 

     
     

     
     

 

HERNICK 

ERNICK
ERNICKKK

NI KK
NIN

EEEEEEEHEH
CKCK

NININICNIC
RNRNINNI

EREREEa 75x95x1

Tuerca autoblocante
M10

ant M12 Tuerca a

Fe 10,5x21x2

Anneau de guide

it Kit double sy

tolan hose Tuyau

8 black Elastolan hos
L=3000

17010 10x8 black ri
L=700

30070402

     
     

     
 HHERNI

ERERERER
HERNIC

RNICICKKK   KKCK     
     

     
  

K
     

       

CKKKKKKKKKKKKnizadornizador

astolan 8x5,5 negro stolan 8x5,5 negro
300300

Tubo Elastolan 10Tubo Elastolan 1
L=3000L=3000

x8 noir oir Tubo Tu

t nouvelle griffe mande m

Ensemble 4 prot
griffes

ket kit D.70 Kit

     
     22

     
     

     
     

     
   H

E

     
     

 
     

     
 gro 

10x8 negro 

Kit nueva garra man

ns Conjunto 4 p
garras

ylindre D.70

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



23

Drawing Number 5A - Rev. 5                              VS730094611                            

# D.R N Description Description Descripción

 40 ✓ VS403108 Gasket Joint Junta

 41 ✓ VS401174 OR OR OR

 42 ✓ VS321005 Complete piston Piston complète Pistón completo

 43 ✓ VS403108DM Gasket Joint Junta

 44 ✓ VS401076 OR 3256 OR 3256 OR 3256

A VS730094611 10-22 round chuck as-
sembly

Montage mandrin rond 
10-22

Montaje mandril redondo 
10-22

COM     
     

  

M     
   

MM
 

MMMMMMMMMM#

     
     

     
    H

ERNICK.CO

     
     

   H
ERNICK

     
  

CCCKCK
RNICCCCC

HHEHH
 

ERER
HHH

           VS730094

Description

GasketGasket

VS4011744 OROR

VS321005

VS403

     
     

     
     

     
     

   H
ERNICK

     
     

     
     

     
 HERNI

     
   

RNRNNINI
ER

 

HEHE

 

                    
III

Description

Jointt

OR

mplete piston

M Gasket

S401076 OR 3256

VS730094611

NICKCKCKKKCKCKKKCKCKCKCKKKCKCKK 

     
     

     
     

     
     

HERNICK 

     
     

     
     

    H
E

     
     

     
     

    H
CCC

HHH
NICC

RN
ER

HHHHEHEHHHHH

 

CCCKCK
MontajMont
10-2210-22

HERRNICK
RNICK KKKK
RRRRRRRRRRR

KKCCCKCK
NNNICNICCC

RNRNNNRR
KCKKKK

N CCKKK
NNNN CCCCNN

     
     

     
     

     
     

     
     

     
     

     
 HERNIC

     
     

     
     

     
     

     
     

     
     

HERN

     
     

     
     

     
     

     
     

     
     

  HERNRNRN
H

RNRNRNRNRN
HH

 

ERN
ERNRN

HHHER
HER
HHHHHH 

     
     

     
     

    H
ERNICK

     
     

     
     

     
 HERNICK 

NININ
KKCKCK

NINININICNICNI
RNRNNN

HER
HER
HEHEHH

  

HERNICK     
     

     
  

HERNICK     
     

     
    

NRNRN
KKCKCK

NNNNICNICNNNNRNRNRNNNNNNN
ERER

HEHEEEHEHEHHEHHEEEEHEHE

K 

     
     

     
     

     
     

  HERNICK

     
     

     
     

     
     

   H
ERNICKKKKKKKK

NI KK
NINI

EEHEHEHH
 

KKKCKCK
NINININICNICNI

RNI
RNININININI

EREREEEEEEEEE

     
     

     
 HERNICK     

     
     

  

     
  HERNICK     

     
 

     
     

HERNICK     
     

 

ERERER
CKCKICKICK

RNIC
RNIC

ERERERERN
ERN
ER

HER
HERERER
HH 

KKKKKK

     
     

     
     

     
     

     
   H

E

23

     
     

     
     

    

     
     

     
     

     
  

  

NICK K     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



24

Drawing Number 5B - Rev. 3 VS730094800 10476759

30

30

10

32

10
32

10

32
10
32

6

6

6

7

9

7
7

6

1713

14 18 11

12

16

15

27

33

2
19

19

5

8

28

4

2
4

5

4

3

8

28

8
34
28

3

4

34
28

8

1

25

26

22

29

21
29 31

20

A

38

36

37

24
37

43
39

42

40

41

35

44

45
2322

29

21
29

44

45
23

31

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730094800VS73009480

   H
     

     
  HE

     
     

     
     

     
     

   H
ERNICKIIIIIII

      
     

     
    17

14

     
     

     
     

     
 A

NICK K

     
     

     
     

     
     

HERNICK 
ICICICICICICICICNICNICICICICICICICNINICICICICICICNINICICICICNINICNININIICICICICICICICICICICICICICICICICICICICICICNICNICNICICICCCCKCKICICICICICICICICICKICKICKICICICICICICKICICICCCCKCCCCCCICCCCKCICCICKCCKCKCKKKKKICKCCKCCCCKKKICICICKIICKKKCICICKCKCKCKCKCKKKKKKKCKCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCKKICCKKKKKCKCKKCKCKKKKKICICICNICICICNICICICICICKKKKKKKKKKKKKCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCK

HER
3232

1212

1515 NINI
HHEE

  
20

HERNICK 
RNRNRNI

     
     

     
    

     
     

   
  

     
     

     
     

     
     

     
  HERNIC

 
HH HHHHHH HHH HH HHHHHH

 
 

HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHH
1010
3232

6

HHHH 

     
        

26

R

     
     

     
     

     
 HER

     
     

     
     

    H
E

    

 
    

    HHH

36 

HERNICKIICCCCKCCCCCCICCCCICCNICICCIINICICICCKCCCKCCCCNICCNIICCNNNNNNN CK
NNNNNINIICCCK
NNNNNNNNNNNNNNNN

KKKKKKKKKKKKKKKKKKKKCICNICNNNNICNNINICICICICNNNIICICN CNINICNICICICCICNNNICNNNNNNNN CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC
55

8K K 
CKCKCC

RNRNRNRN
ERR

HERNICK     
     

RRRRRRNNNRRNRRNRNRNRRRRERN
ERNRNIC

RNIC
RNICNICNICNIC
RNNIC
RN

HHHHHHHHHH

KCKCKKCKK 
CKICKICICICCICKK

     

2424HH

     
    

 

     
     

     
     

  
 41

35

       

     
     

 HERNICK 
RRRRRRRRRRRRR

HEEEHEERNRNRN
ERN
ERNNRNRNRNRN
EHEHEHEREHHHHHHHHHHH   

  

K

5
23

     
     

     
 HERNIC

  
292

299

40

ERERRRREERRRREERREREEEEEEERRRRRRRRRRREREREREREREREEREREREERRREERRREREREREEERERERRRREREEEEERREREREEEEEEEERERERRRREEREREEEEERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERER
HEEEEEEEHEEHEHEHERNICNICK     

     
     

  

KKKCKCK KKK
   

NIC

     
     

     
     

     
     

 

24

22     
     

  
   

4

45

     
  HE

NICK     H
ER

1-800-268-7432                   HERNICK.COM



25

Drawing Number 5B - Rev. 3                              VS730094800                            10476759

# D.R N Description Description Descripción

 1 ✓ VS730024690 10"-26" chuck assembly Ensemble mandrin 10"-26 Conjunto mandril 10"-26"

 2 ✓ VS243026 Clip ring Ø 75 Anneau de retenue Ø 75 Seeger Ø 75

 3 ✓ VS730024600 U bolt assembly Ensemble bride en forme 
de U

Conjunto brida en forma 
de "u"

 4 ✓ VS243006 External clip ring 14 7435 Anneau de retenue 
extérieur 14 7435 Seeger externo 14 7435

 5 ✓ VS140815322 Plate for slide guide Plateau pour guide glis-
sière

Placa para guía desliza-
dera

 6 ✓ VS140816840 Spacer Entretoise Distanciador

 7 ✓ VS730024671 Finger protection device Dispositif protection doigts Dispositivo protección 
ditos

 8 ✓ VS140816230 Small hose Tuyau petit Tubo pequeño

 9 ✓ VS730023630 Plug Bouchon Tapón

 10 ✓ VS730094590 Slide assembly Ensemble coulisseau Conjunto deslizadora

 11 ✓ VS730024530 Slide Coulisseau Deslizadora

 12 ✓ VS730028490 Plate Plaque Placa 10411223

 13 ✓ VS140816221 Jaw Griffe Garra

 14 ✓ VS730023531 Repositioner Repositionneur Reposicionador

 15 ✓ VS730021330 Push-button Poussoir Pulsador

 16 ✓ VS730021341 Repositioner pin Pivot repositionneur Perno reposicionador

 17 ✓ VS730023440 Point for jaw Pointe pour griffe Punta para garra

 18 ✓ VS918037 Compression spring 
1.5X15.5X20x5

Ressort de compression 
1.5X15.5X20x5

Resorte de compresión 
1.5X15.5X20x5

 19 ✓ VS730094600 Pneumatic cylinder Cylindre pneumatique Cilindro neumático

 20 ✓ VSG800A6 4 protections jaws set Ensemble 4 protections 
griffes

Conjunto 4 protecciones 
garras

 21 ✓ VS321005 Complete piston Piston complète Pistón completo

 22 ✓ VS403108 Gasket Joint Junta

 23 ✓ VS410083 Guide ring Anneau de guide Anillo de guía

 24 ✓ VS599095 Collar Collier Collar

 25 ✓ VS317038 8x5.5 black Elastolan hose 
L=3000

Tuyau Elastolan 8x5,5 noir 
L=3000

Tubo Elastolan 8x5,5 negro 
L=3000

 26 ✓ VS317021 10x8 black Elastolan hose 
L=3500

Tuyau Elastolan 10x8 noir 
L=3500

Tubo Elastolan 10x8 negro 
L=3500

 27 ✓ VS317010 10x8 black rilsan hose 
L=1500

Tuyau rilsan 10x8 noir 
L=1500

Tubo rilsan 10x8 negro 
L=1500

 28 ✓ VS730019290 Spacer Entretoise Distanciador

 29 ✓ VS401174 OR OR OR

 30 ✓ VS730019190 Driven bushing Douille menée Casquillo conducido

 31 ✓ VSGU4870 Cylinder gasket kit D.70 Kit joint cylindre D.70 Kit junta cilindro D.70

 32 ✓ VS325107 Fitting Raccord Empalme

 33 ✓ VS730094580 Synchronizer Synchronisation Sincronizador

 34 ✓ VS730019310 Driving bushing Douille motrice Casquillo motor

 35 ✓ VS730070540 26" plate transformation kit 
repositioning 3

Kit de transformation de 
plaque 26" repositionne-
ment 3

Kit de transformación plato 
26" reposicionamiento 3"

 36 ✓ VS730028940 10"-26" finger protection 
device

Dispositif protection doigts 
10"-26"

Dispositivo protección 
ditos 10"-26"

 37 ✓ VS730096900 Pneumatic cylinder as-
sembly

Montage cylindre pneu-
matique

Montaje cilindro neumáti-
co

 38 ✓ VS730095650 Slide assembly Ensemble coulisseau Conjunto deslizadora

COMM     MMMMMMMMM
      

MMMMM#

     
     

     
    H

ER

     
        
 

HHHHHHEHHHHHHHERNIC
RNICCCCCCK.CO

ICKCCCKCK
ERER

           VS730094

Description

90 10"-26" chuck as10"-26" chuc

VS2430266 Clip rinClip rin

VS730024600

     
     

     
     

     
     

   H
E

     
     

     
     

     
 HERN

     
   

ER

 

RNICK
ERNI

RNRNNINI
HEHE

                    
III

Description

ly Ensemble memble m

Ann

bolt assembly

006 External clip

VS140815322

VS140

NICKCKCKKKKCKCKK 
CKCKKKCKCK

 1

11

     
    

     
     

     
 HERNI

       

HHH
RN

HHER
HHEH

 
RNICKCCCCCK

NICCK
laca ca

deradera

Distanciaistancia

protection doigtsprotection doigts DiD

Tuyau petitTuyau petit

BouchonBouchon

bly EnsEn

0 Plate

40816221 Jaw

VS730023531

VS7300

HERNICK
RNICK
RNICKKKCKKKKKKKKK

NICNICCKCK
NININRN C

RRRRNN
K

RNRNRRNN
V

✓ VSVS

 19 19 ✓✓
20 ✓

     
       

     
     

     
     

     
     

     
     

  H   HHER
H

RNIC
HERNRNRNRN
H

RNRN

 

ERNRN
HHHHER
HER
HHHHHHHH

nto deslizadora

Deslizadora

Placa

G

epositionneur

Poussoir

Pivot 

or jaw

Compression spring
1.5X15.5X20x5

730094600 Pneum

VSG800A6

V

    
        
     

     
     

  HERERNICKININIIICK
RNINICK 

CKK
ER

HE

eposiciosi

Punta para garraunta para garra

on Resorte de cResorte de c
1.5X15.51.5X15.5

pneumatiqueneumatique

nsemble 4 protectionsmble 4 protect
griffesgriffes

Piston comton com

Jo

ide ring

Collar

VS317038 8x5.5 bl
L=

VS31702

HHHHHER
HEHEHEHERNICK     

    

HE
NRN

HEHERN
KICK

NICNNNN
ERNN

HEHEHER
HHHHHHHH

     
    

Anill

Collar

stolan 8x5,5 noir 
0

T

Tuyau Elastolan 10x
L=3500

ose Tuyau r
L=

cerer

OROR

3001919030019190 Driven bDriven 

VSVSGU4870GU4870

VSVS325325

     
    

     
     

       
     

HEERN
ERNICNIN
EEEEEEEHEH

K 
NICKCKKKKKK
NI KK

 

KKCKCKCK
NINININICNICNINI

ERN
ERNNNNNN
EEegro gro 

n 10x8 negro negro 
0

Distanciador

OR

ée C

t joint cylindre D.70

Raccord

Synch

bushing

40 26" plate transform
repositioning

30028940 10"-

     
     

     
 HHERN

ERRNICKK    K     
  

KKKKKK
        

 
 

KCK
NIC

RRN
HE

KKKKKadordo

Casquillo motorCasquillo motor

e 
ionneonne- Kit de transKit de tra

26" re26

sitif protection doigtsction doigts
0"-26"

Montage cylind
matique

bly En

     
     25

     
     

   
        

   H
E

    
ación plato 

onamiento 3"

spositivo protección 
ditos 10"-26"

eu- Montaje cil
co

e coulisseau

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



26

Drawing Number 5B - Rev. 3                              VS730094800                            10476759

# D.R N Description Description Descripción

 39 ✓ VS730096920 Assembly instructions Instructions de montage Instrucciones de montaje

 40 ✓ VS317038 8x5.5 black Elastolan hose 
L=760

Tuyau Elastolan 8x5,5 noir 
L=760

Tubo Elastolan 8x5,5 negro 
L=760

 41 ✓ VS317038 8x5.5 black Elastolan hose 
L=290

Tuyau Elastolan 8x5,5 noir 
L=290

Tubo Elastolan 8x5,5 negro 
L=290

 42 ✓ VS317021 10x8 black Elastolan hose 
L=660

Tuyau Elastolan 10x8 noir 
L=600

Tubo Elastolan 10x8 negro 
L=660

 43 ✓ VS317021 10x8 black Elastolan hose 
L=1040

Tuyau Elastolan 10x8 noir 
L=1040

Tubo Elastolan 10x8 negro 
L=1040

 44 ✓ VS403108DM Gasket Joint Junta

 45 ✓ VS401076 OR 3256 OR 3256 OR 3256

A ✓ VS730094800 10"-26" chuck assembly Montage mandrin 10"-26" Montaje mandril 10"-26"

COMM     MMMMMMMMMMM
      

MMM#

     
       

         H
ER

HHHEHHHERNIC
RNICCCCCCK.CO

ICKCCCKCK
ERER

           VS730094

Description

20 Assembly instruAssembly in

VS317038 8x5.5 bl8x5.5 bl
L=

VS31703

     
       

     
     

     
 

 
     

HEHERN
ERRNICK
ERNI

RNRNNINI
HEHE

                    
III

Description

Instructionsuctions

stolan hose Tuya

5.5 black Elastolan ho
L=290

317021 10x8 black 
L=660

VS317021

VS

NICKCKCKKKCKKCKKKCKCKCKCKCKKKCKCKK 

     
     

     
     

     
    

  HER
HHHHHHER
HHHHHEHERNICK 

CCCCCK
NICC

RN
KKTubo ElTubo

L=1040L=1040

JuntaJunt

Montage mandrin 10Montage mandrin 

HERRNRNRRRRRRRRRNNRNRNRRNNICNICCCNICNICNN CKCKKKCKCKCCK KKKKCKKKKK
N CCKKKKK
NNNN CCCCNN

    
       

       
     

     
     

     
     

     
  

 

 

 

   
 H   HHEH

RNIC
HERN

ERNNNRNRN
H

RNRNNN
ERN
ERN

HHHHEHEHHHHHHHHH6

     
     

     
     

     
 HERNICK 

NININ
KCK

NININICNI
ERNNNN

HER
HE

HHEHEHEHEHEHEHHHERNICK     
     

     
    

NRNRN

 
KCK

NNNICNNNRNRNNNNN
HER
HEHEHEHHEHEHEHEHEHEHEHEHEHEHE

     
     

     
     

     
     

   H
EEHEHEERERNNRNICNI K 

CK
NICKKKKKKK
NI KKKKKKKCKCK
NINININICNICNINININI

RNRNNNNNNNN
EREREEEEEEEEEEEE

    H
ERNICK

   
ERERE

KCK
NICK

RNI
ERERERN
ER

HEEEEH

K  K    K
   

     
 

   

     
    

KKKKKKKKKKKKKK

     
     26

     
     

    
     

   
   H

E
   

 

 

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



27

Drawing Number 5B - Rev. 4 VS730094801 10476760

10

32

29

3

3

6

9

7

3

15

5

2
1

4

8

30

28

29

114

43

44

45
4442

31

A

2

2

2

3

4

4

4

5

5

5

6
6

6

8

8

8
9

9
9

10

11

12

12
12

12

13

13

13

17

17

17

17

20

22 20

2221
21

2121

23

24

25

25

26

26 26
26

27

28

30

33

3435
41

37

36

38

39

40

46

18
19

16

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730094801VS73009480

     
     

 H
     

     
  HE         

35
41

 

     
     

     
     

     
     

   H
ERNICKIIIII

     
     

     
     

   

     
     

     
     

     
AA

     
         
        
   34

40

NICK K

     
     

     
       

     
  HERNICK 

H
CCCNNNNICKICKCKCCCCKCKCKCKCKCKCKCCKCKCCCNICKCCCCKCCCCCCKCKCKCKCKCKCKCCCCCCCCCCCCNICK

NICK
NICK
NICK
N CCCCKCKCKCKCKCKCKCK
N CKCKCKCKCKCKCKCKCK
NICK
NICCKCKCKCKCKCKKCKCKCKCKCK

RNRNRNRNRNRNNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRN
1

1717RNRN

    

HERNICK 
RN

     
     

     
     

     
     

     
     

     
     

     
 HERNIC

3

 
   

4

     
     

     
     

     
     

     
     

     
     

 HER

  
     

  
 

3

11

3
171

7

HH

     
     

     
     

     
 HERNICK 

1HEHEHH
   

ERERERRERERERERERNNRNNNICNINNNININICNRNRNRNNNNNINNI
RNRNRNRNRNNICNNICNNNNI
RNNNRNNRRNRNRNNNNNINNNICCCCCCCCCCCCCCKCK

EEEEEEEEEEEEEEEEERRRRRRERERRRRRRRRRNRNNNNI
RRRRRR

I
REREREEEEEEREEEERE

16

HERNICK     
     

     
     20

21

CKKCKCCCC
H

     
     

     
  

       
44 

44     
     

   
42

     
     

     
 HERNICK 

CK
RRNRNRNRRNRNRNRN

EEER
HERER
HHEER
HEHEHERREEREHH

R
HHHHHH

RR
HHEERERRN

ERERNNN
ERN

 HHHHHHHH   

5

6

9

12

2121RNRN
2828

HER
HER

     
     

       HER300HERNICK     
     

     
  

K   KKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKK
RNRN

ERN
ERNRRRRRRRRRRRRRRRRR

HERERN
HER
HERRRRRRRRRRRRRRRRRNRRRNIC

RNIC
6

K
12

K

HE

     
     

     
    

27

     
     

     
    H

E

  3

NICK     H
ER

1-800-268-7432                   HERNICK.COM



28

Drawing Number 5B - Rev. 4                              VS730094801                            10476760

# D.R N Description Description Descripción

 1 ✓ VS140815322 Plate for slide guide Plateau pour guide glis-
sière

Placa para guía desliza-
dera

 2 ✓ VS140816230 Small hose Tuyau petit Tubo pequeño

 3 ✓ VS140816840 Spacer Entretoise Distanciador

 4 ✓ VS203106 TE M10x35 bolt Vis TE M10x35 Tornillo TE M10x35

 5 ✓ VS236008 D.15 washer Rondelle D.15 Arandela D. 15

 6 ✓ VS236011 13 flat washer Rondelle plane 13 Arandela plana 13

 7 ✓ VS237547 75x95x1 washer Rondelle 75x95x1 Arandela 75x95x1

 8 ✓ VS238007 10.5 spring washer Rondelle elastique 10,5 Arandela elástica 10,5

 9 ✓ VS243006 External clip ring 14 7435 Anneau de retenue 
extérieur 14 7435 Seeger externo 14 7435

 10 ✓ VS243026 Clip ring Ø 75 Anneau de retenue Ø 75 Seeger Ø 75

 11 ✓ VS256256 TE M16x40 bolt Vis TE M16x40 Tornillo TE M16x40

 12 ✓ VS258258 TCEI M12x65 bolt Vis TCEI M12x65 Tornillo TCEI M12x65

 13 ✓ VS271950 Bolt Vis Tornillo

 14 ✓ VS317010 10x8 black rilsan hose 
L=1400

Tuyau rilsan 10x8 noir 
L=1400

Tubo rilsan 10x8 negro 
L=1400

 15 ✓ VS317021 10x8 black Elastolan hose 
L=1900

Tuyau Elastolan 10x8 noir 
L=900

Tubo Elastolan 10x8 negro 
L=1900

 16 ✓ VS317038 8x5.5 black Elastolan hose 
L=2100

Tuyau Elastolan 8x5,5 noir 
L=2100

Tubo Elastolan 8x5,5 negro 
L=2100

 17 ✓ VS325107 Fitting Raccord Empalme

 18 ✓ VS401076 OR 3256 OR 3256 OR 3256

 19 ✓ VS410083 Guide ring Anneau de guide Anillo de guía

 20 ✓ VS730019190 Driven bushing Douille menée Casquillo conducido

 21 ✓ VS730019290 Spacer Entretoise Distanciador

 22 ✓ VS730019310 Driving bushing Douille motrice Casquillo motor

 23 ✓ VS730023620 Locking washer Rondelle de blocage Arandela de bloqueo

 24 ✓ VS730023630 Plug Bouchon Tapón

 25 ✓ VS730024600 U bolt assembly Ensemble bride en forme 
de U

Conjunto brida en forma 
de "u"

 26 ✓ VS730028940 10"-26" finger protection 
device

Dispositif protection doigts 
10"-26"

Dispositivo protección 
ditos 10"-26"

 27 ✓ VS730024690 10"-26" chuck assembly Ensemble mandrin 10"-26 Conjunto mandril 10"-26"

 28 ✓ VS730094580 Synchronizer Synchronisation Sincronizador

 29 ✓ VS730095650 Slide assembly Ensemble coulisseau Conjunto deslizadora

 30 ✓ VS730096900 Pneumatic cylinder as-
sembly

Montage cylindre pneu-
matique

Montaje cilindro neumáti-
co

 31 ✓ VSG800A6 4 protections jaws set Ensemble 4 protections 
griffes

Conjunto 4 protecciones 
garras

 32 VS730026250 Welded slide Coulisseau soudé Deslizadora soldada

 33 ✓ VS730028490 Plate Plaque Placa 10411223

 34 ✓ VS140816221 Jaw Griffe Garra

 35 ✓ VS730023531 Repositioner Repositionneur Reposicionador

 36 ✓ VS730021330 Push-button Poussoir Pulsador

 37 ✓ VS730021341 Repositioner pin Pivot repositionneur Perno reposicionador

 38 ✓ VS299081 Washer Rondelle Arandela

 39 ✓ VS256069 TE M12x16 bolt Vis TE M12x16 Tornillo TE M12x16

 40 ✓ VS730023440 Point for jaw Pointe pour griffe Punta para garra

COMM     MMMMMMMMM
      

MMMMM#

     
     

     
    H

ER

     
  

     
   

HHHHHEHHHERNIC
RNICCCCCCK.CO

ICKCCCKCK
ERER

           VS730094

Description

32232 Plate for slidePlate for slid

VS1408162300 Smam

VS14081684

V

     
     

     
     

     
     

   H
E

     
     

     
     

     
  HERN

     
   

ER

  

RNICK
ERNI

RNRNNINI
HEHE

                    
III

Description

Plateau poureau pou
sière

e

Spacer

06 TE M10x35 bo

VS236008 D.15 

VS236011

VS

NICKCKCKCKCKCKCKCKCKK 
CKCKKCKCKCKCK 12

     
       

      
     

     
 HERN

   

HHHHHER
HHERNICK 

CCCKCCK
NICC

RN

 

nd

ArandelaArand

ArandeAran

 elastique 10,5elastique 10,5

nneau de retenue nneau de retenu
extérieur 14 7435extérieur 14 7435

Anneau dAnneau d

bolt V

EI M12x65 bolt

0 Bolt

VS317010 10x8 b
L

VS3170

HERNICK
RNICK
RNICKKKCKKKCKCK

NICNICCKCK
NININRN C

RRRR
K

NNRNRNRNRNN
K

N
KV

✓ VSVS

 19 19 ✓✓
20 ✓

     
      

        
     

     
     

       
     

     
    HHH

EH
RNIC

ERN
HERNRNRNRNRNRN
H

RNRNRNRN
ERN
ERN
ERN

HHHER
HER
HHHHHHHHHHHH5

nillo TE M16x40

Tornillo TCEI M1

Tornillo

san 10x8 noir 
00

Tuyau Elastolan 10
L=900

olan hose Tuyau 
L

ng

OR 3256

S410083 Guide r

VS730019190

VS730

     
            

     
     

 HEH HERNICK 
NININICK

ERNINIC
HERNINI

stolanla
00

Empalmempalme

OR 3256OR 3256

e guidee guide

ouille menéele menée

Entretoisentretoise

g Doui

ng washer

Plug

30024600 U bolt as

VS730028940

VS

HHHHHER
HEHEHEHERN
HEHEHERNRNICK     

     
 

RN CKICK
NRNRNN

HEHEHEHER
HEHEHEHHHH

     
  

Ara

Tapón

e en forme Con

ispositif protection do
10"-26"

mbly Ensemble

zerer S

de assemblyde assembly

690000 Pneumatic cylinPneumatic cy
semblysembly

VSVSG800A6G800A6 4

VSVS73007300

    
     

     
     

   

 

     
    H

EERN
ERN
EEEEHEH

K 
ICK

RNICKKKI KK
NI KKCKCKIIIICKICKII

RNRNNNNNN
ERER

ndril 10"-26"il 10"-26"

ronizador

Conjunto desliza

pneu- Montaje
co

mble 4 protections 
riffes

Coulisseau sou

Plaque

Repositioner

021330 Push-butto

30021341 Re

908

     
     

     
 HHERN

ERERRNICKK    K     
   

KKKKKK

     
 

   

KKCK
NIC

RN
ERER

HEH

KKKKKda

Garraarra

ReposicionaReposicio

PulsPu

t repositionneurneu

Rondelle

Vis TE M

aw

     
    28

     
      

     
         

   H
E

    
erno reposicionador

Arandela

Torni

 pour griffe

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



29

Drawing Number 5B - Rev. 4                              VS730094801                            10476760

# D.R N Description Description Descripción

 41 ✓ VS918037 Compression spring 
1.5X15.5X20x5

Ressort de compression 
1.5X15.5X20x5

Resorte de compresión 
1.5X15.5X20x5

 42 ✓ VSGU4870 Cylinder gasket kit D.70 Kit joint cylindre D.70 Kit junta cilindro D.70

 43 ✓ VS403108 Gasket Joint Junta

 44 ✓ VS401174 OR OR OR

 45 ✓ VS321005 Complete piston Piston complète Pistón completo

 46 ✓ VS403108DM Gasket Joint Junta

A VS730094801 10"-26" chuck assembly Montage mandrin 10"-26" Montaje mandril 10"-26"

COMM     MMMMMMMMMMMMMM
      

#

     
        

  
       
 HEHHER
HHH HEHHERNIC

RNICCCCC
ERER

CK.CO
ICKCCCKCK           VS730094

Description

377 Compression spCompression
1.5X15.5X201.5X15.5X2

VSGU4870 Cylil

VS403108

V

     
      

        
 

       
     

   H
EHERN
ER

HEHERNICK
ERNI

RNRNNINI

 

                    
III

Description

Ressort de csort de c
1.5X15.55

gasket kit D.70

asket

74 OR

VS321005 Com

VS403108DM

VS7

NICKCKCKKKCKCKKKKCKCKCKCKKKCKCKK 

     
               

     
     

 HERNICK 

 

CCC
HHH

CCCKCNICC
RN

ER
HHHEHHH

 

KK
tónó

JuntaJunta

n 10"-26"10"-26" MontajeMon

HERRNRNRRRRRRRRRRNNRNRNRRNICNICCCNICNICNN CCKCKKKCKCKCCK KKKKCKKKKK
N CCKKKKK
NN CCNN

     
      

     
     

     
     

     
     

     
     

  

 

   HHHEH
RNIC

ERN
HERNRNRNRNRNRN
H

RNRNRNRNRN
ERN
ERN
ERN

HHHHER
HER
HHHHHHHHHHH 

     
     

     
     

     
 HERNICK 

NININ
KCK

NININICNI
RNN

HER
HEH

 

HHERNICK     
     

     
   

HEHE

 

NRNRN
KCK

NNNICNNNRNRNNNNN
ER

HEEEHEHEHHEEHHEHEEEEHEHEHE

     
     

     
     

     
     

   H
EEHEH

 

EERERNINI
RNICNI K 

NICKCKKKKKKKK
NI KKKKKKCKCK
NINININICNICNINININI

RNI
RNINININININININI

EREREEEEEEEEEEEE

     
  HERNICK

   
ERERER

CKICK
RNIC

ERERERN
ER

HERER
H 

K  K      
      

 
   

     
 

KKKKKKKK

     
   29

     
     

   

   

     
    

   H
E

  
  

NICK K     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



30

Drawing Number 6 - Rev. 1 VS140302093

2

2
A

1

# D.R N Description Description Descripción

 1 ✓ VSB7095000 FI rotating fitting Raccord pivotant FI Empalme giratorio FI

 2 ✓ VS211035 STEI M8x20 bolt Vis STEI cylindrique M8x20 Tornillo STEI M8x20

A ✓ VS140302093 Rotating distributor as-
sembly

Ensemble distributeur 
rotatif

Conjunto distribuidor 
giratorio

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS140302093VS140302093

 HER
 HER

     
     

     
     

     
     

   H
ERNICKIIIIIII

     
     

     
H

     
     

     
H

A  

NICK 

     
     

     
     

     
     

HERNICK 
C

RRNINICINNICNICN CI
RNNNRNNNICNINIICICCCCCN CCCKCK

NICNICICCICNICCNNN CCNNICICICICNI
RNNIC
RN CKCKCK

NIC
RNRN CN CK
RNRRNRRNRNRNNNINNNNNICNICICICICCCKCCCCCCCKCCKCKKCCKCNNICCKC

ERN CK
NIC

RN CCK
NICCK

RNIIIIIIIICCCCCCCCCCCCCCCCCCCCCKCKCKCKCKKCKCKKKKKCKKK

HEERN
ERN

HHEHHHEHEEHEHEHHEHEHEHEEHEHEHEE
NINICNINICNICNICNIINNNNNIICICICNNICNNICICNI

RNRNRNNRNRNRNRNRRNRNNNNNNNRNNRN

HERNICK 

     
     

     
     

     
     

     
     

     
     

     
 HERNIC

      

 

     
     

     
     

     
     

     
     

     
 HERNICK 

ERN
 H  H  HH

RNNICK
NICK

RNICICK

H

    
 1 ✓
 2 ✓

HHERNICK
RNRN

HER
HE

NIN
ERER

HEHEHHEHEHEHEHHH
RNRNNN

H

9393 ICK     
     

     
   

    
KICK

tingg Rac

M8x20 boltM8x20 bolt

Rotating distributoRotating distribut
semblysembly

     
     

     

     
     

    
     

     
     

 

 

HERNICK 
ICK

HEEREEERN
EEREEER

HEEHEHEEEEci RR
lme giratorio FI FI

Tornillo STEI M8x2

r Conjunto d
girato

     
     

     
 HERNICK     

     
     

  

     
    H

ERNICK     
     

 

     
 HERNICK     

     
 

RERER
KCKCK

NICNIC
ERERERERN
ERN
ER

HER
HERERERERER
HEHE

K   KKKKKKKKKKKKKKKKKK

     
     

     
     

     
     

     
   H

E

30

     
     

     
     

     
 

     
     

     
     

   
 

 

 

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



31

Drawing Number 7A - Rev. 3 VS730095160

A

1

2

4

9

11
12

13

14

15

16

7

5

6

3

5

5

6

6

8

10

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730095160VS73009516

     
     

  H

     
     

     
     

     
     

   H
ERNICKIIIIIII

     
     

     
     

    
     

 
3

NICK K

     
     

     
     

     
     

HERNICK 

 

RNRNRNRRRRNRNRNRNRNRRNRRRRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNNRNICKCKCKCKCKCKCKCKCCCKCCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCK
ER

44

     

CCK

HER

HERNICK
RNN

K KKK

     
     

     
 

          
 

     
     

       
     

     
     

     
    H

ERNIC
R

 
       

2

HEHHE

     
    

1

15

     
     

     
  HERNICK 

CKCKKKKKCCCCKCKKCKKKCKCKCKCKCKKCKCKCKCKCKKKKKKKKKKKKKKKKKKKKKKKKKKKCKKKKKKKCKKKKKKKKKKCCCCCKCKCKKKKKKKKKKKKCKKKKKKKKKKKKCKKKKKKKKKCKCKCKKCKKKKKCKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKK
ERNIC

  H
  HHH

 

HERNRN
ERNICK

NICNICICCCNICCCK
NICK     

     
     

   

KCCNICNICNINNNI
RNICCCICCCCNICICIIINNINICICCKCKCCICK

NICICII
HEHEHE

CKCCCK

HEEHEERERERER
HHEEEHEEEHHH

K
NINIICKK

     
        

     
     

     
     

  HERNICK 
CK

RRRRRRRNNNINNINNNNNNN

       
6

NNRRRRRRRRRRRRRRRRRRRRRRRRRRN
HERNIC

  
1

     
     

     
 HERNICK     

     
     

  

     
 HERNICK     

     

NRNNICKC
    

NN
K

NNICNICCICICCCCCCKK
NN

KKKKKKKKKCKCKCKCKCKKKKKKKKCKCKCKCK
EEEE

     
HERN
HH

8  

     
     

     
     

     
     

     
   H

E

31

     
     

     
     

      

     
     

     

NICK     H
ER

1-800-268-7432                   HERNICK.COM



32

Drawing Number 7A - Rev. 3                              VS730095160                            

# D.R N Description Description Descripción

 1 ✓ VS140305521 Reduction gear assembly Ensemble réducteur Conjunto reductor

 2 ✓ VS231068 10x8x45 wrench Clé 10x8x45 Llave 10x8x45

 3 ✓ VS730071000 Pulley kit with bolts Kit poulie avec vis Kit polea con tornillos

 4 ✓ VS231003 6x6x25 wrench Clé 6x6x25 Llave 6x6x25

 5 ✓ VS730071020 Reduction gear bolts kit Kit boulonnerie reducteur Kit pernería reductor

 6 ✓ VS730071010 Motor assembly bolts kit Kit boulonnerie ensemble 
moteur

Kit pernería conjunto 
motor

 7 ✓ VS412091 Trapezoidal belt Courroie trapézoïdal Correa trapezoidal

 8 ✓ VS790070780 Spare fan cover Couverture ventilateur de 
remplacement

Cubre ventilador de re-
puesto

 9 ✓ VS730095100 M110/60 1-Ph motor as-
sembly 1 speed

Ensemble moteur 1-Ph 
1-vitesse M110/60

Conjunto motor monofási-
co 1-velocidad M110/60

 10 ✓ VS790070790 Spare wired condenser Condenseur câblé de rem-
placement

Condensador cableado de 
repuesto

 11 ✓ VS900003960 0.75 kW M110/60 electric 
motor

Moteur électrique 0,75 kW 
M110/60

Motor eléctrico 0,75 kW 
M110/60

 12 ✓ VS730015240 D.68-46 pulley Poulie D.68-46 Polea D.68-46

 13 ✓ VS140305262 Motor plate Plaque moteur Placa motor

 14 ✓ VS213442 STEI M6x5 bolt Vis STEI M6x5 Tornillo STEI M6x5

 15 ✓ VS210126 STEI M6x8 bolt Vis STEI M6x8 Tornillo STEI M6x8

 16 ✓ VS730065050 Ground cable Câble sol Cable tierra

A VS730095160 1-speed gearmotor as-
sembly

Ensemble motoreducteur à 
1-vitesse

Conjunto motorreductor 
1-velocidad

COMM     MMMMMMMMMMM
      

MMM#

     
        

       HHH
EHHER

HERNIC
RNICCCCCCK.CO

ICKCCCKCK

HHHHHEHHHHHERER
 

           VS730095

Description

21 Reduction gearReduction g

VS2310688 10x8x40x8x4

VS730071000

VS2

     
     

                
     

  HEHERN
ERRNICK
ERNI

RNRNNINI
HEHE

 

                    
III

Description

mbly Ensemble réemble r

ch Clé

ey kit with bolts

6x6x25 wrench

30071020 Reducti

VS730071010

VS

NICKCKCKKKCKCKCCKKCCK  1

11

     
         

     
     

     
   HER

HHHHEHERNICK 
CCCNICC

ERN
KCCK

Kit pernKit pe
motormotor

ïdalda Correa Corr

e ventilateur de entilateur de
placementplacemen

Ensemble moteur 1Ensemble moteur 
1-vitesse M111-vitesse M

ondenser CondenConden
pl

kW M110/60 electric 
motor

5240 D.68-46 pulley

VS140305262 Moto

VS213442

VS

HERRNRNRRNICNICKCKCKK KK
RRRRRRRR

CCCKCK
NNNICNICCC

RNRNNNRR
CKK

N CCCCKKKKKK
N CNN

VS

     
      

     
     

     
 

 

     
     

     
     

     
   HH

EH
RNIC

ERN
HERNRNRN
H

RNRN
ERN
ERN

HHHHEHER
HHHHHHfási-

M110/60
dor cableado de 

uesto
Motor eléctrico 0,7
M110/60

Polea 

moteur

Vis STEI M6x5

Vis STEI M

e Câ

eed gearmotor as-
sembly

     
     

     
     

     
 HERNICK

NININNININICNI
RNNNN

HER
HEH

 

CKKCK tierraerra

Conjunto motorreonjunto motorre
1-velocidad1-velocidad

HHERNICK     
     

     
   

HEHE

 

NRNRN
KCK

NNNICNNNRNRNNNNN
ER

HEEEHEHEHHEEHHEEHEHEHEHEHEHEHE

     
     

     
     

     
     

   H
EEREHEH

 

 

ERNINI
RNICNI K 

NICKCKKKKKKKK
NI KKKKKKKCKCKK
NINININICNICNINININI

RNI
RNINININININININI

EREREEEEEEEEEE

     
     

     
 HERNICK

   

K    

ERERE
CKICK

RNIC
ERERERN
ER

HEREEREH 

K     
   

     
 

   

KKKKKKKK

     
   32

     
     

   

     
     

     
     

   
    

   H
E

   
 

NICK KK     H
ER

HHHHHHHHH
1-800-268-7432                   HERNICK.COM



33

Drawing Number 7B - Rev. 3 VS730095090

1

2

4

8

9

10

A

13
12

15

16

17

14

6

18

5

6

7

3

5

5

5

7

7

11

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730095090VS73009509

     
     

  HE

     
     

     
     

     
     

   H
ERNICKIIIIIII

   

     
     

     
     

     
A

     
    

3

NICK K

     
     

     
     

     
     

HERNICK KKKKCCCCCCCCCCCCCCCCCCCCCCCC
HEHERNRNRN
HEHEHERNRNRN
HEH

RN
9

CKCKCCKCKCKCKCKICNIC

HERNICK 
RNNICN

     
     

  
1

     
    
     

     
     

     
     

     
     

   H
ERNIC

       
   

 

R

 

     
     

 
   

     
     

    
 

   H
ERNICK 

ERERNNNNNNNNN CCCCCCCKKKKKKKKK
ERNICK

 HH5HE

HERNICK 

HHHEHEEE
NN

ERN
ERNNNINNNNNINI

RNNNRNRNRN
ERNNRNICICNININIC

RNNRNRN
HHH

NNI
HHHEHEHHEHEHHHHEEEEEEEEEEEEHEEEEHEEEHEEEEEEEEEEEEEEEEEEEEEHH

RNRNNICNICNICNNNNNN
     

     
     

  
8

KKCKCK7

     
     

     
     

     
     

   H
ERN
ERNICK 

RNRNRRRRRRRRRNRNRNRNRNRNRNRNRNRNRNRNRNRNRN
HEHHEHER
HERER
HEHEHEHEHEER
HEE HEHHEHEEEEREHEHEHEHEREEEE

   
RRRNRNREEHHHHHHHHHHHHHHHHHHHHH

 
 

CK

HEE

   
HEE

CK
RNN

     
 

 
 

 
18

     
     

     
 HERNICK     

     
     

  

KK

HHHEHEHEHEHHEHEHHHEHEHEHHHHEHEHEHEHHHEHEHEHHHHHHHHHEHEHHHEHEHEHEHEHEHEHEHEHEHERNRNRNRNICKKKKKKK
RNRN

K
RNRNRNICKCKKK
RN C
RN

K
N

ERRNRRRNNNR
ICN C

RRREERRRER
CK

RRRRRNN CCK
NRR

HEHEHEHHHHHHHHHHHHHHHHHHH

K  

     
 HERNICK     

     
KKKK

HEHH
 

     
     

     
     

     
     

     
   H

E

33

     
     

     
     

     
  

 

    

11

NICK     H
ER

1-800-268-7432                   HERNICK.COM



34

Drawing Number 7B - Rev. 3                              VS730095090                             

# D.R N Description Description Descripción

 1 ✓ VS140305521 Reduction gear assembly Ensemble réducteur Conjunto reductor

 2 ✓ VS231068 10x8x45 wrench Clé 10x8x45 Llave 10x8x45

 3 ✓ VS730071000 Pulley kit with bolts Kit poulie avec vis Kit polea con tornillos

 4 ✓ VS231003 6x6x25 wrench Clé 6x6x25 Llave 6x6x25

 5 ✓ VS730071020 Reduction gear bolts kit Kit boulonnerie reducteur Kit pernería reductor

 6 ✓ VS730070990 Reduction gear support 
bolts kit Kit vis support réducteur Kit tornillos soporte re-

ductor

 7 ✓ VS730071010 Motor assembly bolts kit Kit boulonnerie ensemble 
moteur

Kit pernería conjunto 
motor

 8 ✓ VS140833340 Reduction gear support Support réducteur Soporte reductor

 9 ✓ VS412005 A26 trapezoidal belt Courroie trapézoïdal A26 Correa trapezoidal A26

 10 ✓ VS730095100 M110/60 1-Ph motor as-
sembly 1 speed

Ensemble moteur 1-Ph 
1-vitesse M110/60

Conjunto motor monofási-
co 1-velocidad M110/60

 11 ✓ VS790070780 Spare fan cover Couverture ventilateur de 
remplacement

Cubre ventilador de re-
puesto

 12 ✓ VS730015240 D.68-46 pulley Poulie D.68-46 Polea D.68-46

 13 ✓ VS900003960 0.75 kW M110/60 electric 
motor

Moteur électrique 0,75 kW 
M110/60

Motor eléctrico 0,75 kW 
M110/60

 14 ✓ VS730065050 Ground cable Câble sol Cable tierra

 15 ✓ VS140305262 Motor plate Plaque moteur Placa motor

 16 ✓ VS213442 STEI M6x5 bolt Vis STEI M6x5 Tornillo STEI M6x5

 17 ✓ VS210126 STEI M6x8 bolt Vis STEI M6x8 Tornillo STEI M6x8

 18 ✓ VS790070790 Spare wired condenser Condenseur câblé de rem-
placement

Condensador cableado de 
repuesto

A ✓ VS730095090 1-speed gearmotor as-
sembly

Ensemble motoreducteur à 
1-vitesse

Conjunto motorreductor 
1-velocidad

COMM     MMMMMMMMMMM
      

MMM#

     
        

     
   H

ER
HHHHHHH

 
ERNIC

RNICCCCCCK.CO
ICKCCCKCK

HHHERER
HEHH

           VS730095

Description

21 Reduction gearReduction g

VS2310688 10x8x40x8x4

VS730071000

VS2

     
       

     
     

     
     

  

   H
EHERN
ERRNICK
ERNI

RNRNNINI
HEHE

                     
III

Description

mbly Ensemble réemble ré

ch Clé

ey kit with bolts

6x6x25 wrench

30071020 Reductio

VS730070990 R

VS

NICKCKCKKKCKCKCKCKKKCKCKK  11

     
       

     
     

     
     

HER
HHHHHER
HH

 

 

ERNICK 
CCC

ERN CCK
NICCK

Kit tornKit to
ductorductor

semble mble Kit perneKit perne
mom

ort réducteurort réducteur

Courroie trapézoïdCourroie trapézoïd

as- Ensemble Ensemble
1-vite1-vite

e fan cover

0 D.68-46 pulley

S900003960 0.75 kW M
mot

VS730065050

VS1

HERRNRNNNICNICCK KKKK
RRRRR

CKKK
NNNICNICC

RNRNNNN CCNN CCCNN
V

✓ VSS7

A ✓

     
       

     
     

     
     

     
     

     
    

 

     
  HE  HHH

RNIC
ERN

HERNRNRN
H

RNRNRN
ERN
ERN

HHHHEHEHHHHHHHH
A26

tor monofási-
ocidad M110/60

ubre ventilador de re
puesto

Polea D.6

ctrique 0,75 kW 
60

M

Câble sol

Plaque mot

olt Vis

I M6x8 bolt

790 Spare wired c

VS730095090 1-spe

     
     

     
     

     
 HER
HER
H ERNICK

NININNINIC
RNN CK 

CKKKlo STEI M6STEI 

Tornillo STEI M6xornillo STEI M6x

e remrem- CondensaCondens
repurep

e motoreducteur à e motoreducteur à
itesseesse

HEHEHERNICK     
     

     
    

RNRNRN CK  
ICK

RNRNNICNNN
ERNRNNNNN

HER
HHEHEHHHEHEHHEHEHEHEHEHHHHHH

     
     

     
     

     
     

   H
EHEHE

 
ERERNNRNICNI K 

NICKCKKKKKKKK
NI KKKKKKKKCKCKK
NINININICNICNINININI

RNRNNNNNNNN
EREREEEEEE

     
     

     
 HERNICK

   
RERER

KCK
NIC

RRRNRERERERER
HEH

K K    K
     

      
 

 

KKKKKKKKKKKKKK

     
    34

     
     

 

   
     

     
   H

E
 

 

 
 

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



35

Drawing Number 7C - Rev. 0 VS730095970

1

A

2

3

4

7

10

12

13

14

13

14

15

16

17

18

19
20

21

21

9

8

6

11

5

5

5

6

11

11

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730095970VS73009597

     
     

 H

     
     

     
     

     
     

   H
ERNICKIIIIIII

     
     

     
     

     
A

3

NICK K

     
     

     
     

     
     

HERNICK
RRNIC

ERRR
IC

RRNINIC
RNICK KKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKCK

HERNICK 
RNN

     
     

     
     

     
     

     
     

     
      

     
 HER

     
 HERNIC

R

   
 

 

     
 

     
          

     
     

     
  HERNICK 

RNN CCCCCCCCCCCCCCCCCCCCCCCCCKK

HE
18

RN

  
 

 

 

ERER5 RN

HEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEEEEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHERNIC
RRRRRRRNRRNRNRNRNNI
RNRNRNR

I
RN

ERERRERERRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRNRNRRNI
RNRNRNRNRNRNRNRNRNRNRNRNRNRNNRNRNRNNRNRNNNNNNNNNNNNNNNIINININIINI

ERNICK
NNINNINNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNINNNNNNNNNNNNINININININININININNNNNINNNNNICCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCNICKIIIIIICCCIIICIIIIIIIIIIIIICCICICCCCICCCICCCICCICICCCCCCCCCCCCCCNRRRRRRRRRRRRRRNNNININIICICICICICICICCCCCCCCCKCCKCKCKCKCK

RRRRNRNRNRNRNRNRNRNRNRNRNRNRNRRRRRNRRRRRRRRRRRRRRRRRRRRR
I

ERRERERERERERERERRERERERRRRRERERERERERRERRRRRRERERERERRRRRRRRRR
IIIIININNNRRN CCC

R
IIIIIIICIIIC

RNRNRNRNRNRNRNRNRNRNRNRNNNNRRN CC
RRRNRNRNRRNIC
RRRRRRRR

I
ERRRRERRRERERERERRERERERRR

IICIICC
RNRNRNRNRRRRRERERERERRRRRRERERERERERERERRERERRRRRRRRERRNNICNICCNNICCNICIC
RRRRNI
RNRNRRRNRNRNRNRNRNRNRNRNNNNNNNNNNNNNNNNNNNNINININININICK

NINICNICNICNICNICNICNICNICICICICICICCCCCCCCCCCCCCCCCCCCKCKCCCCCCCCCCNICNICNICICICICICICNNNNNNNNN CCCNINININICICICICICNNNNNNNNNNNININNNINNICCCCCCCCCCCNNNNNNNNIIIIIIIIICICICICICICICICIC
RNNNNNNNNINICICICICICICCCCCCCCCCCCCCKCCCCCC
RRNRNRNRNRNRNNNNNNNNINININICICICICICICICICICICCCCCCCCCKCCCNICNN CCNICNININICCCCCCNINNNINICICCC
RNIC
R

CCCK

HERNICK   KKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKK
     

     
      

K   

HEH

     
     

     
     

     
   

13

14

14

            

     
 HEHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHERNICK 

CK
ERRRRNRRNR

HERRNRRRRRRRNRRRRRRRRRRRRN
ERERRRRRRRRRRRNRNRNRNIC

RNICICICCC
RRNN

HEH
 

     
     

     
 HERNIC

RNICK
NICK  

CK  
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCIIIIIICIIIIIIIIIIIIIIIIIIICIIICICICICICICICICICICICICICICICIIIIIIIIIIIIIICKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCK

NINININININININININININNININININININININININININININININININININININININININININININININININININININININININININININININININININININININICCCCCKCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCKCKCKCCK
NNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNININNNNNNNNNNNNNNNNNININININNNNNNNNNNNNININININNNNNNNNNNNNNNNINININNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNININNINNNNNNNNNNNNNNNNNNN CCKCCICICICICICICCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCKCKCKCKCCNNINIICICCCKCKCK
NICK
NINIICNINNNNNNNNNNNNNNNNNNNNNNNNINNNININININININININININININININININININININININININICNICNICICICIIICIICIIIIICICICNICICICICICICICICICICICICICICICICICICICICICICICICICICICICICCICICICICICICCCCCCKCKCKCKCKCCCCKCKCKKKCCKCKCKCKCKCKCKKCKKKCKCKCKCKCKCKCKCCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKICICNNNNN CNININININININININIICCCCCCCCCCCCCKICICICICICCKCKCCKCCCKCKCKIIIIIIIICICICICICICICICICICICNINININININICNICICICICICCCCICCCCICCCCCCCCCCCCCCCKCCK
NNNNININININININIICICICICICICICICICICCK
NINNNNNNNNNI KCKCKCKCKCKCKCKCKCKCKCCCCCCCCCCKCKCKCKCKCKCKCKCKCKICICICICICICICICICCCCCCCCNINNNNINININININININININININICCCCKCKCKCK
NNININICKCKICCCKCKIICCCK
NICKCCKICNICCNICK
NINNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNRNRNRNRNRNRNNNNNNNRNRNRNRNRNRNRNRNNRNRNRNRNRNRNRNNNN CCKCK

   16

HEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE

   

HEHE

     
     

  
 

     
     

  
35

     
     

 
  

      
     

     
HE

  

NICK     H
ER

1-800-268-7432                   HERNICK.COM



36

Drawing Number 7C - Rev. 0                              VS730095970                             

# D.R N Description Description Descripción

 1 ✓ VS140305521 Reduction gear assembly Ensemble réducteur Conjunto reductor

 2 ✓ VS231068 10x8x45 wrench Clé 10x8x45 Llave 10x8x45

 3 ✓ VS231003 6x6x25 wrench Clé 6x6x25 Llave 6x6x25

 4 ✓ VS140833340 Reduction gear support Support réducteur Soporte reductor

 5 ✓ VS730071030 Reduction gear bolts kit Kit boulonnerie reducteur Kit pernería reductor

 6 ✓ VS730071040 Reduction gear support 
bolts kit Kit vis support réducteur Kit tornillos soporte re-

ductor

 7 ✓ VS412208 Belt Courroie Correa

 8 ✓ VS916009 Pulley Poulie Polea

 9 ✓ VS916010 Bush Douille Casquillo

 10 ✓ VS730095960 Airmotor assembly Ensemble Airmotor Conjunto Airmotor

 11 ✓ VS730071050 Motor assembly bolts kit Kit de vis ensemble moteur Kit tornillería conjunto 
motor

 12 ✓ VS326101 Air motor Moteur à air Motor de aire

 13 VS312008 Nipples Mamelons Niples

 14 ✓ VS309082 VSC valve Soupape VSC Válvula VSC

 15 ✓ VS399317 Silencer Silencieux Silenciador

 16 VS325249 Quick fitting Raccord rapide Empalme rápido

 17 ✓ VS399332 Flow rate regulator Régulateur de débit Regulador de caudal

 18 VS730027640 Fixing plate Tôle de fixage Chapa de fijación

 19 ✓ VS916008 Bush Douille Casquillo

 20 ✓ VS916007 Pulley Poulie Polea

 21 ✓ VS310106 1-2M x 3-8F reduction Réduction 1-2M x 3-8F Reducción 1-2M x 3-8F

A VS730095970 Airmotor gearmotor as-
sembly

Ensemble motoréducteur 
Airmotor

Conjunto motorreductor 
Airmotor

COMM     MMMMMMMMM
      

MMMMM#

     
        

     
   H

ER
HHHHHHHHHH

 
ERNIC

RNICCCCCCK.CO
ICKCCCKCK

ERER
HEHH

          VS730095

Description

21 Reduction gearReduction g

VS2310688 10x8x40x8x4

VS231003

VS140

     
        

     
     

     
     

   H
EHERN
ER

  

RNICK
ERNI

RNRNNINI
HEHE

                    
III

Description

mbly Ensemble réemble ré

ch Clé

25 wrench

Reduction gear s

30071030 Reductio

VS730071040 R

VS

NICKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKK  1

2

     
       

     
     

     
    H

ERNICK 
CCC

HH
CCK

NICC
RN

ER
HHE

 

K
Kit tornKit to
ductorductor

CorreaCorr

DouilleDouille

Ensemble AiEnsemble A

mbly bolts kit KitKi

r motor

8 Nipples

VS309082 VSC v

VS399317

VS

HERRNRNNICNICCKKCKKCKK
RRRRRR

CKKKKKICICICCKKKKK
RNRNNICNICC
RNRN CCN CCN CC

VS

✓ VSVS

 ✓
21 ✓

    
      

     
     

     
     

     
     

     
     

     
     

     
     

     
     

     
     

   

     
     

     
     

     
     

     
     

     
  HH

 

HEH
RNIC

ERN
HERNRNRN
H

RNRN
ERN
ERN

HHHER
HER
HHHHHHHHHHH

otor

illería conjunto 
tor

Motor de aire

Niples

e VSC

Silencieux

Raccord rap

ulator Rég

g plate

Bush

916007 Pulley

VS310106

VS730

     
     

     
     

     
 HER
HEH

 

HERNICKININININICK
RNINI

ERN CK 
CKKKador de cador de

Chapa de fijaciónhapa de fijación

CasquilloCasquillo

P

duction 1-2M x 3-8Fction 1-2M x 3

Ensemble motornsemble moto
Airmotormo

HHEHEHERNICK     
     

     
    

NRNRN

 

KCK
NNNICNNNRNRNNNNN

ER
HEEEHEHEHHEEHHEHEEEEHEHEHEHEHEHE

     
     

     
     

     
     

   H
EEHEH

 

EERERNINI
RNICK

NI K 
CK

NICKKKKKKKK
NI KKKKKKKCKCKK
NINININICK
NICK
NINININI

RNI
RNINININININININI

ERN
ERN
EEEEEEEEEEEE

     
     

     
 

   
HERNICK

ERERER
CKICK

RNIC
ERERERN
ER

HERERERER
H

K  K      
       

 
  

 

  
KKKKKKKK

     
   36

     
     

     
      

     
   H

E
  

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



37

Drawing Number 8A - Rev. 1 -

1

30

13

13

15

15

16

17

18

19

20
21

22

23

24

25

25

26

27

28

28

14

29

A

2

3

4

5

5
6

7

7

8

9

10

11 12

32

31

33

11

3

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO

     
     

 H

     
     

     
     

     
     

   H
ERNICKIIIIIII

     

     
     

     
     

 

NICK K

     
     

     
     

     
     

H13

15
25

 
      
    

HERNICK 
NRNIC

RNIC
RNIC
RNNI
RNIC
RN

ERRNRNICK
RNICK

HE66

HERNICK K
N

     
     

     
     

     
     

     
     

     
   

   
15

     
  HERNIC

 

     
     

     
     

     
 

     
     

     
     

2
4  

3

    H
ERNICK 

RN
KKKK KKKKKKKK KK

HHEHHEHHEHHEHHHHHHEHERERNN

HERNICKCCCCCCICCCCICCCCCCCCCICCCCCCCICCICCCCCIC
R

IC
RNI

ERRRRNRNRNNRNRNRNRNRNRNRNRNNNNNNNICNICNICNIC
RNRNRNRNI
RNRNRNRNRRRNRNNIC
RRNRNIC
RNRNNI
RNNNNININNINNRRNRNINI
RNRNNNNNINININICINICNIINIC
RNI
RNRNI
RNRNNINIINNINN

K 

HERNICK88CK
R

     
     

     
  

  

     
     

     
     

     
     

   H
ERNICK

     
     

     
HERNICK

       
RRRN

HHHER
HERNIC
HHERERNIC
HHEHEHEHEHEHEHEHEHHEHEEHHH H

CK 
222ER

CK

     
     

     
 HERNICK     

    

CK      
   

CICIICCICICCICCCCCK     
     

     
  

ICCCCCICICICCCICICICICCICCICCICICIC

20

NI2828

     
 HERNICK     

     

     
     

 
37

     
     

     
     

     
     

HE

30

     
     

     
     

  

NICK     H
ER

1-800-268-7432                   HERNICK.COM



38

Drawing Number 8A - Rev.1                                         -                                       

# D.R N Description Description Descripción

 1 ✓ VS730091221 Bead breaker cylinder Cylindre décolle-pneus Cilindro destalonador

 2 ✓ VS630035 Bushing Douille Casquillo

 3 ✓ VS403108 Gasket Joint Junta

 4 VS140920190 Gasket washer Rondelle joint Arandela guarnición

 5 ✓ VS401196 O-ring 183.74x3.53 O-ring 183,74x3,53 O-ring 183,74x3,53

 6 ✓ VS140920140 Bead-breaker gasket Joint décolle-pneus Junta destalonador

 7 ✓ VS325107 Fitting Raccord Empalme

 8 ✓ VS140912071 Plate Plaquette Placa

 9 ✓ VS220063 TCB M4.2x13 bolt Vis M4,2x13 Tornillo M4,2x13

 10 ✓ VS299133 Clip ring Anneau de retenue Seeger

 11 VS050670020 Scraper Raclette Raspador

 12 ✓ VSGU4090 Piston gasket set Ensemble joint piston Conjunto junta pistón

 13 ✓ VS140920361 Cylinder pivot pin Pivot point d'appui cylin-
dre Perno fulcro cilindro

 14 ✓ VS206012 TCEI M6x10 bolt Vis TCEI M6x10 Tornillo TCEI M6x10

 15 ✓ VS237011 ø6x18 flat washer Rondelle plane ø6x18 Arandela plana ø6x18

 16 VS140390731 Bead breaker arm as-
sembly

Ensemble bras décolle-
pneus

Conjunto brazo destalo-
nador

 17 VSB4004402 Arm Bras Brazo

 18 ✓ VSB4064201 Shovel Palette Paleta

 19 ✓ VS140925901 Bolt for bead-breaker arm Vis pour bras décolle-
pneus

Tornillo para brazo desta-
lonador

 20 ✓ VS228006 M12 self-locking nut Écrou auto-bloquant M12 Tuerca autoblocante M12

 21 ✓ VS237069 Flat washer Rondelle plane Arandela plana

 22 VS253017 Belleville washer Ressort godet Resorte de disco

 23 ✓ VS140320430 Arm pivot pin Pivot point d'appui bras Perno fulcro brazo

 24 ✓ VS140320361 Shock absorber Amortisseur Amortiguador

 25 ✓ VS269201 M6X10 TE self-drilling bolt Vis TE auto-forant M6X10 Tornillo TE auto-horada 
M6X10

 26 ✓ VS228015 M18 jam nut Écrou bas M18 Tuerca baja M18

 27 ✓ VS730018720 Pivot pin Pivot point d'appui Perno fulcro

 28 ✓ VS243022 External clip ring Anneau de retenue 
extérieur Seeger externo

 29 ✓ VS239019 6.4 toothed washer Rondelle dentée 6,4 Arandela dentada 6,4

 30 ✓ VS730014860 Spring Ressort Resorte

 31 ✓ VS903090 D.40 ball knob Poignée sphérique D.40 Pomo esferico D.40

 32 ✓ VS730070130 Bottom kit Kit culot Kit fondo

 33 VS140920201 Front flange Bride antérieur Brida anterior

A - Bead breaker arm as-
sembly

Ensemble bras décolle-
pneus

Conjunto brazo destalo-
nador

COMM     MMMMMMMMMMM
      

MMM#

     
     

     
    H

ER

        
HHHHHHEHHHHHHHERNIC

RNICCCCCCK.CO
NICKCCCKCK

ERER
                     - 

Description

21 Bead breaker cBead breake

VS6300355 BushinBushin

VS403108

VS140

     
     

     
     

     
     

   H
E

     
     

     
     

     
  HERN

   

ER

 

RNICK
ERNI

RNRNNINI
HEHE

                    
INII

Description

Cylindre décndre dé

Dou

et

Gasket washer

S401196 O-ring 18

VS140920140

VS325

NICKCKCKCKCKCKCKCKKKCKCKK 

     
       

     
     

     
   H

ERNICKCCC
HHH

CCKICCK
RNIC

ERN
HHHEHHH

K Junta dJunta

EmpalmeEmpalme

PlP

M4,2x13M4,2x13

Anneau de reteAnneau de rete

RaclettRaclett

asket set

Cylinder pivot pin

206012 TCEI M6x

VS237011

VS140

HERRNRNRRRRRRRRNNICNICCKKCKKCKKKKK
NNNNICNICNICC

RNRNNNRRNN CCNN CCN
V

✓ VSVS141

 20 ✓
 21 ✓

    
      

     
     

     
     

     
        

     
          H

EH
RNIC

HERN
HERNRNRN
H

RNRN
H

RRNRN
HHHER
HER
HHHHHHHEHEHEHHH 

Conjunto junta pistón

Perno fulcro

x10 To

ndelle plane ø6x18

Ensemble bras d
pneus

Bra

el

1 Bolt for bead-br

VS228006 M12 s

VS237069

VS

     
     

     
     

     
HERERER
HEHERNICK 

ININ CKKCK
NINICK

RNN
Paletaale

e Tornillo parTornillo p
lonadon

uto-bloquant M12uto-bloquant M12

Rondelle planeRondelle plane

Ressort godssort go

Piv

k absorber

M6X10 TE self-

VS228015 M18 

VS730018720

V

HEHEHERNI
ERN

HERRNICK 
RNNICCK      

    
K

 
CK

RNRNNINN
EEEREREEHEHEHEHEHEH

     
   

Amo

M6X10 Tornillo
M6X1

as M18

Pivot point d'appui

Anneau de r
extérie

d washerwash

Springpring

90 D.40 ball knoD.40 ball kno

VSVS73007013073007013 Bott

VSVS14092020140920

     
     

     
     

     
     

   

 

HEERERNN
EEEERNICNI K 

CK
NICKKKKK
NI KKK

HEH

KKKCKCK
NININICNICNINI

RNRNNNNN
ERER

rno

randela dentada 6,46 4

Resorte

que D.40 Pomo

t

Bride antérieur

Ensemble b
pneus

     
     

     
 H

   
HERNI

ERERERNICKK     
    

K
   

KKKKK

     
 

  

NICK
RNI

ERERERER
HEEEEH

KKo destalodestalo--

     
     

     
    

38

   
    

        
   

 
   H

E
   

 

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



39

Drawing Number 8B - Rev. 1 VS730091210

1

14

15

15

17

16 18

19

20

21

22

23

24
25

26

27

28

2930
31

32

33

34
35

35

7

4

39

38

36

37
36

3

2

6
5

8

9

9

8

10

11

11

12

13

A

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730091210VS73009121

HH
     

    
2

     
     

     
          

     
     

  
    

  HERNICKIIIIIII

     
     

 3

     
     

    
6

12

3

NICK 1111KK

     
     

     
      

     
     

HE

       
     

     
HERNICK 

RRRRRRRRRRRRRRRRRRRRR
HERNR3936

 
8     
     

     
     

   H
E

HERNICK 99

RN

     
     

     
     

     
     

     
     

     
     

     
 HERNIC

     
     

     
     

     
     

     
     

     
  A

     
     

     
     

     
 HERNICK 

RN CCCICNINRNRNREREREHEHEHHH
CCCCCCCCCCCCCCICNINRNRNREREREHEHEHHH
CCCC

ERRRNRNNNINICICC
ERRRNRNNNINICIC
ERERER

CC
ERERERERRNRNRNRN
EREHEHEHHHERER

ICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICNNNNNNNNININININININININNINNNNNNNNNNNNRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRN CCCCCCCCCCCCCCCCCCCCCCCCC

 

NNNNNNNNNNNNNNNNNNINNNININNNNNNNNNNNNNNINIICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICNNNNNNNNNNNNNININININININININININININNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNININININININININININININININININININNNNNNNNNNNNNNNNNNNNNNNNNN

HERNICK     
 

     
  

RNICK     
     

     
   

K
     

     
    

KKKKKKKKKKK

 

 KKKKKKKKKKKKKKKK
 

KKKKKKKKKKKKKKKKKKKKKKKKK

     
     

     
     

     
     

   H
ERNICK

R

     
     

 HEHE
     

  HHHHHHHHHHHHHHHHHHHHHH35

K 

     
     

     
     

     
    H

ERNICK

     
     

     
 HERNICK     

       
K

NICKCIC
ERRRERERERRNRNRRN
ERERERRNRNN
ERERERERRNRNNNNNNNNNNNNNNNNNNN

HEH
NICNINNICCKKKCCCCCCCCKCKCKCKCKCKCKKKKKKKCCCCKCKCKCKCKCKCKKKKKKKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCCKCKCKCKCKCKC1818

2020

21

32

33
     

  

HERNICK     
     

     
     

     
     

39

     
     

        
 

14

19

4     H
E

     
     

    

NICK     H
ER

1-800-268-7432                   HERNICK.COM



40

Drawing Number 8B - Rev. 1                              VS730091210                            

# D.R N Description Description Descripción

 1 ✓ VS730091161 Cylinder Cylindre Cilindro

 2 ✓ VS730070670 Bolts plate bushing kit Kit douille plaquette vis Kit casquillo placa tornillos

 3 ✓ VSGU4740 Cylinder gasket kit Kit joint cylindre Kit junta cilindro

 4 ✓ VS228302 M8 biblock nut Écrou biblock M8 Tuerca biblock M8

 5 ✓ VS630036 Self-lubricating bushing Douille auto-lubrifiante Casquillo autolubricante

 6 ✓ VS140926220 Gasket washer Rondelle joint Arandela guarnición

 7 ✓ VS206352 TCEI M8x100 bolt Vis TCEI M8x100 Tornillo TCEI M8x100

 8 ✓ VS237011 ø6x18 flat washer Rondelle plane ø6x18 Arandela plana ø6x18

 9 ✓ VS269201 M6X10 TE self-drilling bolt Vis TE auto-forant M6X10 Tornillo TE auto-horada 
M6X10

 10 ✓ VS220063 TCB M4.2x13 bolt Vis M4,2x13 Tornillo M4,2x13

 11 ✓ VS325107 Fitting Raccord Empalme

 12 ✓ VS140912061 Plate Plaquette Placa

 13 ✓ VS299156 Clip ring for hole Anneau de retenue pour 
trou Seeger para hoyo

 14 ✓ VS210040 STEI M8x30 bolt Vis STEI M8x30 Tornillo STEI M8x30

 15 ✓ VS140920361 Cylinder pivot pin Pivot point d'appui cylin-
dre Perno fulcro cilindro

 16 ✓ VS140891480 Bead breaker arm as-
sembly

Ensemble bras décolle-
pneus

Conjunto brazo destalo-
nador

 17 ✓ VS140925901 Bolt for bead-breaker arm Vis pour bras décolle-
pneus

Tornillo para brazo desta-
lonador

 18 ✓ VS253017 Belleville washer Ressort godet Resorte de disco

 19 ✓ VS237069 Flat washer Rondelle plane Arandela plana

 20 ✓ VS228006 M12 self-locking nut Écrou auto-bloquant M12 Tuerca autoblocante M12

 21 ✓ VS730011591 Bead breaker arm Bras décolle-pneus Brazo destalonador

 22 ✓ VSB4064201 Shovel Palette Paleta

 23 ✓ VS140320430 Arm pivot pin Pivot point d'appui bras Perno fulcro brazo

 24 ✓ VS730019860 Cam Came Leva

 25 ✓ VS903090 D.40 ball knob Poignée sphérique D.40 Pomo esferico D.40

 26 ✓ VS401013 O-ring O-ring O-ring

 27 ✓ VS950020060 Arm return spring Ressort retourne bras Resorte vuelta brazo

 28 ✓ VS730012090 Thrust pin Pivot de poussée Perno de empuje

 29 ✓ VS730013650 Rubber spacer Entretoise en caoutchouc Distanciador de goma

 30 ✓ VS237525 Shim washer Rondelle d'épaisseur Arandela de espesor

 31 ✓ VS243013 External clip ring 25 Anneau de retenue 
extérieur 25 Seeger externo 25

 32 ✓ VS238004 6.4 spring washer Rondelle elastique 6,4 Arandela elástica 6,4

 33 ✓ VS206012 TCEI M6x10 bolt Vis TCEI M6x10 Tornillo TCEI M6x10

 34 ✓ VS730019810 Pivot pin Pivot point d'appui Perno fulcro

 35 ✓ VS243022 External clip ring Anneau de retenue 
extérieur Seeger externo

 36 ✓ VS401196 O-ring 183.74x3.53 O-ring 183,74x3,53 O-ring 183,74x3,53

 37 ✓ VS140920140 Bead-breaker gasket Joint décolle-pneus Junta destalonador

 38 ✓ VS403123 Gasket Joint Junta

 39 ✓ VS408425 Scraper Raclette Raspador

A ✓ VS730091210 Bead breaker arm as-
sembly

Ensemble bras décolle-
pneus

Conjunto brazo destalo-
nador

COMM     MMMMMMMMMMM
      

MMM#

     
     

     
    H

ER

        
HHHHEHH

 
HERNIC

RNICCCCCCK.CO
ICKCCCKCK

HHHERER
H

           VS730091

Description

61 CylinderCylinder

73007067070 Bolts pBolts p

VSGU4740

VS2

     
     

     
     

     
  

         
 

     
 HEHERN

ERRNICK
ERNI

RNRNNINI

 

HEHE
                    

III
Description

Cylindrendr

ushing kit Kit

nder gasket kit

M8 biblock nut

S630036 Self-lub

VS140926220

VS206

NICKCKCKKKKCKCKCKCKKKCKCKCKK  1

 12

     
     

     
     

          

     
     

HER
HHEHERNICKCCKICCK

RNIC
ER

 

C
H

CC
H

ArandeAran

Tornillo TTornillo T

ane ø6x18ne ø6x18 ArA

s TE auto-forant M6Xs TE auto-forant M6X

Vis M4,2x13Vis M4,2x13

RacRa

Clip ring for hole

VS210040 STEI M

VS14092036

HERNICK
RNIC
RNICKKKK
RRRRRR

CKK
NNNICNICCKK

RNRNNINI
RNRNN CCN CCN

V

✓ VSVS

 19 ✓
20 ✓

     
     

     
     

     
  

        

     
   

     
     

     
      H

EH

 

HER
H

RNIC
RN

HERNRNRN
H

RNRNRNRNRN
HHHER
HER
HHHHHEHEHH

3

me

Placa

our Seeger p

M8x30

Pivot point d'appui cy
dre

s- Ensemble
pne

or bead-breaker arm

Belleville washe

S237069 Flat wa

VS228006

VS730

     
     

     
     

  HE

     

HEH 

 

ERNICK
NINIC

RNINI
ER

CKCK
NININI

az

Tornillo para brazornillo para braz
lonadoron

Resorte Resorte 

planeplane

crou auto-bloquant Mcrou auto-bloquan

Bras décolle-ras décolle-

Palet

ivot pin

Cam

03090 D.40 ball k

VS401013 O

VS950020

HERNICK     
     

     
   

HEHEHE

 
KCK

NIC
RNN

HEHER
HEHE

 

NRNRNRNRN
H

Per

Leva

érique D.40 Po

ng

Ressort retourne

Pivot de

spacerce

Shim washerhim washer

30133013 External clExterna

VSVS238004238004 6

VSVS2060206

         
      

     
   

     
     

HEERNIC
ERNNI
EHEHE

K 
ICK

RNICKKKI KK
NI KK

EEEEEE
CKCKIIIICKICKII

RNI
RNININICNICNINI

ERN
ERN
EEo

empuje

istanciador de gomama

Arandela de e

ue 
5 See

ndelle elastique 6,4

Vis TCEI M6x10

Pivot p

al clip ring

O-ring 183.74x3.53

40920140 Bead-bre

403123

     
     

     
 HEHERNICKK     

   
K    KCK

NIC
RRN

ERNICK     
     

     
  

   

KKKKKKKKKK

HEHERERRERER

0

roo

Seeger externoSeeger externo

O-ring 183O-ring 18

le-pneuspneus J

nt

Raclette

m as- Ensemb
p

     
     40

     
     

        
   

   H
E

   
 

 

53

estalonador

Junta

Raspador

s décolle- Con

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



41

Drawing Number 8C - Rev. 2 VSG800A101 10479835

35 34 35 36 37

27

1
2

3

4

5

6

7

8

9

10

11
12

13

14

15

16

16

18
20

21

19

8

22

23

24

25
26

38

39

39
40

41

42

43

44

45

21

A

63

64
65

46

50

4849

52

53
49

59

57

58

60

47

51

56

54 55

47

17

17

33
32

30

31
29

28

62
61

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VSG800A101VSG800A10

       
     

  H23 25
6

     
     

  H       

     
     

     
     

     
     

   H
ERNICKIIIIIII

     
     

  
     

     
     24

     
   43

     
     

     
     

     
A

NICK KK

     
     

     
     

     
     

HERNICK 

       
     

 
 

  HHHHHHHHHHHHHHHHHH
RRNR

K33

7

1010

   
HERN
HEREEEEEEEEEEHEEEEEERRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRERERERERRRERERERERERERERERERERRRRRRRRRRRRRRRRERRRRR39

ERR

HERNICK KK
RN

     
     

     
     

     
     

     
     

     
     

     
 HERNIC

     
     

     
     

     
    

     
     

     

 

   

HH  HH

5 16      
     

   

     
     

     
     

     
     

            

     
     

     
     

     
     

     
     

     
     

 HER

                

     
      9

     
 

        
     

  HERNICK 

HH
 

HHEHE
   H

K

H
CK

R
C

RER
C

HER
HERNIC

4
16

18

RNIC
RNIC
RNIC
RNIC
RNRNI

HH
    

17

HERNIC
EHEHEHEHEHEHEHEHEHEHEHEHEHEHEHEHHHEEEEEEEEEEEEEEEHHEHEHEHEHHHHHHEHEEE2E

NICK     
     

           
KKCKKKKKKKKKKK

      

NIC

     
     

   46  
2

     
     

      
    

58
     

 HER
   H

ERNRNICK
5252

533

HEER
HEEEREEEEEREREEEEEREEREREREREREREEREEREREREREREEEEEEEEEEEEEEEEEEEEEEEEEEEERRRRRRNRNRRRRRRRRRNRNRNRNRNRNRNRNRNRNRNRNRNRNNNRNRNNNNNNNNNNNRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRNNRNRNRNRNRNNNNNRNRNRNNNRNRNRNRNRNRNRNRRRRRRRRRRRRRRRRRNRNRNRNRRNNN

ERRRRNRNRNNNRNRNRNNNRRNNNNNNRNRNRNRNNRNRN
ER

          H
ERNICKKCKCK

HE
NICKK K

     
     

     
 HERNICK     

     
     

  

HERN
H

R
HHER
HHER

ICK 4747K      
   

56

54 55     
CK    
IC6262NI

     
     

     
   

41

 57

     
         

     
 

     
    

 
61

    H
E

NICK     H
ER

1-800-268-7432                   HERNICK.COM



42

Drawing  Number 8C - Rev. 2                              VSG800A101                            10479835

# D.R N Description Description Descripción

 1 ✓ VSB5717000 Hose clamp Collier de serrage Pasacable

 2 ✓ VS206188 TCEI M6x12 bolt Vis TCEI M6x12 Tornillo TCEI M6x12

 3 ✓ VS228041 M22x1.5 self-locking nut Écrou auto-bloquant 
M22x1,5

Tuerca autoblocante 
M22x1,5

 4 ✓ VS317038 8x5.5 black Elastolan hose 
L=1000

Tuyau Elastolan 8x5,5 noir 
L=1000

Tubo Elastolan 8x5,5 negro 
L=1000

 5 ✓ VS325218 10x8 reduction Réduction 10x8 Reducción 10x8

 6 ✓ VS599095 Collar Collier Collar

 7 ✓ VS599418 Rubber-made hose clamp Guide-câble en caou-
tchouc Pasacable de goma

 8 ✓ VS730096650 Shovel assembly with 
control

Ensemble palette avec 
commande

Conjunto paleta con 
mando 10479835

 9 ✓ VS730092850 Bead breaker cylinder 
assembly

Ensemble cylindre décolle-
pneus

Conjunto cilindro desta-
lonador

 10 ✓ VS790012770 Spacer Entretoise Distanciador

 11 ✓ VS317027 4x2.7 red rilsan hose 
L=2170

Tuyau rilsan 4x2,7 rouge 
L=2170

Tubo rilsan 4x2,7 rojo 
L=2170

 12 ✓ VS317028 4x2.7 green rilsan hose 
L=2170

Tuyau rilsan 4x2,7 vert 
L=2170

Tubo rilsan 4x2,7 verde 
L=2170

 13 ✓ VS317029 4x2.7 white rilsan hose 
L=2170

Tuyau rilsan 4x2,7 blanc 
L=2170

Tubo rilsan 4x2,7 blanco 
L=2170

 14 ✓ VS317036 10x6.5 black Elastolan 
hose L=600

Tuyau Elastolan 10x6,5 noir 
L=600

Tubo Elastolan 10x6,5 ne-
gro L=600

 15 ✓ VS317036 10x6.5 black Elastolan 
hose L=350

Tuyau Elastolan 10x6,5 noir 
L=350

Tubo Elastolan 10x6,5 ne-
gro L=350

 16 ✓ VS317007 8x6 black rilsan hose L=50 Tuyau rilsan 8x6 noir L=50 Tubo rilsan 8x6 negro L=50

 17 ✓ VS325107 Fitting Raccord Empalme       

 18 ✓ VS251117 Threaded insert Renfort fileté Inserto roscado

 19 ✓ VS206363 TCEI M4x35 bolt Vis TCEI M4x35 Tornillo TCEI M4x35

 20 ✓ VS599417 Spiral wire containment 
cable Spirale porte-câble Porta-cable de espiral

 21 ✓ VS730096640 Valve assembly for shovel 
control

Ensemble soupape pour 
commande palette

Conjunto válvula para 
mando paleta

 22 ✓ VS730028590 Control shovel assembly Ensemble palette pour 
commande

Conjunto paleta para 
mando 10479835

 23 ✓ VS750615050 Knob Poignée Pomo

 24 ✓ VSB2358000 Control valve Soupape commande Válvula mando

 25 ✓ VS213126 STEI M6x8 cup bolt Vis STEI M6x8 flasque Tornillo STEI M6x8 copa

 26 ✓ VSB5862000 Plug Bouchon Tapón

 27 ✓ VSGU4740 Cylinder gasket kit Kit joint cylindre Kit junta cilindro

 28 VS730070670 Bolts plate bushing kit Kit douille plaquette vis Kit casquillo placa tornillos

 29 ✓ VS220063 TCB M4.2x13 bolt Vis M4,2x13 Tornillo M4,2x13

 30 ✓ VS140912061 Plate Plaquette Placa

 31 VS630036 Self-lubricating bushing Douille auto-lubrifiante Casquillo autolubricante

 32 ✓ VS140926220 Gasket washer Rondelle joint Arandela guarnición

 33 ✓ VS299156 Clip ring for hole Anneau de retenue pour 
trou Seeger para hoyo

 34 ✓ VS140920140 Bead-breaker gasket Joint décolle-pneus Junta destalonador

 35 ✓ VS401196 O-ring 183.74x3.53 O-ring 183,74x3,53 O-ring 183,74x3,53

 36 ✓ VS403123 Gasket Joint Junta

 37 ✓ VS408425 Scraper Raclette Raspador

 38 ✓ VS309113 5/3 cc valve Soupape 5/3 cc Válvula 5/3 cc

COMM     MMMMMMMMMMM
      

#

     
     

     
    H

ERERNIC
RNICCCCC

HHHHHHEHHHHHHHERER
CK.CO
ICKCCCKCK            VSG800A

Description

0 Hose clampHose clamp

VS2061888 TCEI MTCEI M

VS228041

✓
 5 ✓
 6

     
     

     
     

     
  

  
    H

EHERN
ER

HEHERNICK
ERNI

RNRNNINI
                    

III
Description

Collier de seer de se

olt Vis

22x1.5 self-locking nu

038 8x5.5 black Ela
L=1000

VS325218 10

✓ VS59909

7 ✓
 8 ✓

NICKCKCKKCKK  10 

 11 

     
     

     
     

     
     

HERN
HHHHHER
HH

RNICK 
CCKICCK

RNI K
educdu

CollarCollar

caouao -- PaP

semble palette avec emble palette avec 
commandecommande
Ensemble cyEnsemble c
pneuspneus

2.7 red rilsan hose 
L=2170

317028 4x2.7 green
L=217

VS317029

✓
 15 ✓
1

HERNICKKKK
RRR

CKKICCKK
RNNICC
RN CN CK

N C✓✓ VSVS

 17 ✓✓
 1818 ✓✓
1919

     
     

     
     

     
     

     
       

     
     

   H
ERNIC

 HERN
    H

ERNRNRNRNRNRNR
H

RR
H

RNRN
ERER

HHHHHEHEHEHHH
ro desta-

tanciador

Tubo rilsan 4x2,7
L=2170

x2,7 vert Tubo

uyau rilsan 4x2,7 blanc
L=2170

 Tuyau Elast
L=600

ck Elastolan 
 L=350

8x6 black rilsan h

325107 Fitting

VS251117

✓ VS206

 20 ✓
 21 ✓

     
     

     
     

    H
ERNICK 

INIIICK
RNINIC

ERN
HEH

NICKK
0

bo Elastolan 10bo Elastolan 1
gro L=350ro L=350

r L=50L=50 Tubo rilsanTubo rilsa

E

nfort filetéort fileté

Vis TCEI M4x35is TCEI M4x35

inment Spira

 assembly for shovel 
control

28590 Control shov

VS750615050 Kn

✓ VSB2358

5 ✓
 26 ✓
27

HERNICK
RN

ERN
HER
HE

NIC
RNRNNINN

EEEREREHEHEHEHEHEHEHH
ICK     

     
     

  

K
 

CK

 
Con
mand

 pour Conjun
m

née

Soupape comma

lt Vis STEI

Cylinder gasket kitylinder gasket k

067070 Bolts plate buBolts plate b

VSVS220063220063 TCB B

VSVS14091206140912

VSV

     
     

     
     

     
     

   H
ERNICK 

ERNICK
ERNICKKKKKK

NI KKK
NI

EHEH 

KKCKCK
RNI
RNININICNICNINI

ERN
ERN
EREREEEEEEE

1047983

EI M6x8 copax8 copa

apón

Kit junta cilind

uette vis Kit ca

2x13

Plaquette

hing Douille aut

er Ro

ip ring for hole

0140 Bead-breake

S401196 O-ri

03123

     
     

     
 HERNICK     

     
     

  

K
     

   

K     
     

 

ERER
KICK

NIC
ERER

HEEH

KKKKKKKKK
E

olubricanteubricante

dela guarnicióna guarnición

Seeger para hoSeeger para h

neuss JuntaJu

183,74x3,53,53

Joint

Raclette

S

     
     

     
     

     
     

     
   H

E

42

     
     

 
     

    
  onador

ring 183,74x3,53

Junta

Raspad

e 5/3 cc

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



43

Drawing  Number 8C - Rev. 2                              VSG800A101                            10479835

# D.R N Description Description Descripción

 39 ✓ VS325130 L-shaped rotating fitting Raccord pivotant L Empalme giratorio L

 40 ✓ VS325159 L-shaped fitting Raccord à L Empalme en L

 41 ✓ VS399066 Silencer Silencieux Silenciador

 42 ✓ VS325181 Y8 fitting Raccord à V8 Empalme en V8

 43 ✓ VS325193 4/8 adapter fitting Raccord adapteur 4/8 Empalme adaptador 4/8

 44 ✓ VS325110 Fitting Raccord Empalme

 45 ✓ VS317007 8x6 black rilsan hose L=170 Tuyau rilsan 8x6 noir L=170 Tubo rilsan 8x6 negro 
L=170

 46 ✓ VS730070550 Bead breaker shovel 
control

Kit commande palette 
décolle-pneus

Kit mando paleta desta-
lonador

 47 VS730029150 Shovel assembly Ensemble palette Conjunto paleta

 48 ✓ VS750615050 Knob Poignée Pomo

 49 ✓ VSB5862000 Plug Bouchon Tapón

 50 ✓ VS309149 3-2 NC 304MGN micro-
valve

Microvanne 3-2 NC 
304MGN

Microválvula 3-2 NC 
304MGN

 51 ✓ VS251118 M5 threaded insert Renfort fileté M5 Inserto roscado M5

 52 VS271207 TBEI M5x12 bolt Vis TBEI M5x12 Tornillo TBEI M5x12

 53 VS730028920 Cover Couverture Cobertura

 54 VS236025 D. 4.3x9x0.8 washer Rondelle d. 4,3x9x0,8 Arandela d. 4,3x9x0,8

 55 ✓ VS239018 4.3 toothed washer Rondelle dentée 4,3 Arandela dentada 4,3

 56 VS203226 TE M4x20 bolt Vis TE M4x20 Tornillo TE M4x20

 57 ✓ VS599417 Spiral wire containment 
cable Spirale porte-câble Porta-cable de espiral

 58 ✓ VSB5717000 Hose clamp Collier de serrage Pasacable

 59 ✓ VS730097100 Installation instructions Instructions d'installation Instrucciones de insta-
lación

 60 ✓ VS325228 Y 4 fitting Raccord Y 4 Empalme Y 4

61  VS730070640 Shovel with inserts spare 
kit

Kit de rechange palette 
avec renforts

Kit repuesto paleta con 
insertos

62  VS730097090 Shovel assembly with 
control

Ensemble palette avec 
commande

Conjunto paleta con 
mando

63  ✓ VS317027 4x2.7 red rilsan hose 
L=2200

Tuyau rilsan 4x2,7 rouge 
L=2200

Tubo rilsan 4x2,7 rojo 
L=2200

64  ✓ VS317028 4x2.7 green rilsan hose 
L=2200

Tuyau rilsan 4x2,7 vert 
L=2200

Tubo rilsan 4x2,7 verde 
L=2200

65  ✓ VS317029 4x2.7 white rilsan hose 
L=4400

Tuyau rilsan 4x2,7 blanc 
L=4400

Tubo rilsan 4x2,7 blanco 
L=4400

A VSG800A101 Bead breaker control on 
shovel

Commande décolle-pneus 
sur palette

Comando destalonador 
sobre paleta

COMM     MMMMMMMMMMM
      

#

     
     

     
    H

ERERNIC
RNICCCCC

HHHHHH
 

HEHHHHHERER
CK.CO
ICKCCCKCK            VSG800A

Description

L-shaped rotatiL-shaped rot

VS3251599 L-shapL-shap

VS399066

✓ VS3

 43 ✓
 44 ✓

     
     

     
     

     
     

   H
EHERN
ER

 

HEHERNICK
ERNI

RNRNNINI
                    

III
Description

ng Raccord pivcord piv

ing Rac

cer

Y8 fitting

S325193 4/8 adap

VS325110

✓ VS3

 46 ✓
 47

NICKCKCKKCKK  49 4

 50 

     
     

     
     

     
    

 HER
HHER
HHHHHERNICKCCCCK

ERNNICCCKEmpalmEmpa

oir L=170L=17 Tubo rilsaTubo rilsa
L=170L=17

ande palette ande palette
olle-pneusolle-pneu

Ensemble paletteEnsemble palette

PoignéePoignée

B

NC 304MGN micro
valve

1118 M5 threade

VS271207 TB

VS7300289

 55 ✓
 56

HERNICK KK
RR

KCCK
NNICC

RNN
KCKKK

N CK
N CN

V

✓✓
 58 58 ✓✓
5959

     
     

     
     

     
     

     
     

     
     

     
 HERNIC

    H
ERN

  HERNRNRN
H

RNRNRN
H

 

 

RNRN
HHHHEHER
HHHHHH

pón

Microválvula 3-2
304MGN

M5 Inse

BEI M5x12

Couverture

Rondelle 

washer R

M4x20 bolt

417 Spiral wire con
cable

VSB5717000 Ho

✓ VS73009

 60 ✓
61  

     
     

     
     

  

 

   H
ERNICK 

CK
NINIC

ERN
HER
H

NINI KK
4,4

andela dentadandela dent

Tornillo TE M4xornillo TE M

âbleâble PortaPo

er de serrageer de serrage

Instructions d'innstructions d'in

Racc

with inserts spare 

090 Shovel assembly
control

VS317027 4x2.7

✓ VS31

65  ✓
A

HERNNRN
ER

HEEHEH
NICK
NICN

EHHEHEHEHE
NNRNNNRNNNRNRNNRNRN CK      

     
     

 
 

CK

 
Kit 
inse

vec Conjun
man

ilsan 4x2,7 rouge 
2200

Tuyau rilsan 4x2,7
L=2200

an hose n Tuya

d breaker control onbreaker control 
shovelshovel

     
     

     
     

     
       

  HERNICK 

ERNICK
ERNICKKK

NI KKK
NI

EHE
CKCK

NINININICNICNINI
ERN
ERN
EEEEEEEErde de

san 4x2,7 blanco blanco 
4400

Comando destalo
sobre palet

ERNICK     
     

     
  

K     
     

 

K      
    

CKICK
RNIC

ERN
ER

KKKKKKKKKK

     
     

     
 HERER
HER
H 

ERERERERERERER

     
     

  
43

     
     

     
     

     
 HE

     
    

     
     

 
 

NICK K     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



44

Drawing Number 8C - Rev. 3 VSG800A101 10479836

1
2

5

13

14

54

53

5352

51

50

49

56

55

48

58

33

12 60

38 37 38 39 40

36

46
44

43

47
45

42

41

30

31
32

16

21

1920

23

24
20

29

14

1

33

49

22

27

25 26

18

17
28

15

11

8

17

7

48

6

10

35

35

9

34

3

A

59
4

64

65

66 67

57

75

57

68

69
70

71
72

73
7463

61

61

62

62

Drawing Numbe

     
     

     
    H

E

     
     

  H
4

58

3
HERNICK.CO

VSG800A101VSG800A10

     
     

  HEE

     
     

     
     

  

     
     

    
53

50

     
     

 HERNICKIIIIIII

NICK K5K

     
     

     
     

   
    

     
  HERNICK 

 HHHHHHHHHHHHHHHHHHHHHHHHEHEHHHEHHEHHHHEHEHHHHHHHHHHHHHHHHHHHHHHHHHHHHHEHEHEHEHEHHHEHEHERRRRNRN
ERRRRNRNRNRRNRRNRNRRRRRRNRRNRNRRNNNNRNNINNRNNRNIC

RRNNNRNRN C
RNRNNNRNNNNRNI
RNRNRNRNNI
RNI
RNRNRNI
RRNR

HHHHHHH
CKKKKKKKKKKKKKCKCK

ER7171E7272H
63

61

6

HERNICK KK
RN

     
     

     
     

     
     

     
     

     
 

       
           
     

  

     
       12     

     
 

     
     

     
     

HER
  HH

RNIC

 
177H

             
    

   
     

               

R

64

65

     
                     

     
     

 HHH
  

 HH
     

     
HERN
HHEREEEREREREREREREREREREREEEEREREREREEEEEEEEEEEEEEEEEEEEERNICNICK 

CKCCCCCKCKCKCKCKCCKCCKCKCKCKCCCNICNICCICICCICCCICICCICICNIC
HHHHH1111HHERN

ERNRNRNI

48

RNIC
RNICNICNIC

         35

HERN
ER

HEHEHEHHHEHHHEHEHHHHHHHHHHHHHHHHHHH
4141EERNICK     

     
                 

 

CKCKCKKKCKCKCKCKCCCKCKCKCCCK
RN

  

     
     

     
 

 4

     
     

    
     

1

    H
ERNI

22

2424ERRRRRRRRRRRRRRRRRRRRRRRRRNRRRNRNRNRNRRRNRRNRRRNRNRNRNRNRNRNRNRRNICK KCKCKICKICK
NIC

RNIC
RNI

     
HERNIC

RRRRRRRRRRRRRRRR
HER
HHHER
HHER
HHHHHHHHH

R
CK  

2      
   
21
27

25 2     
     

  

 
CK     
CC

1717

     
     

 
     

     
 

44

     
      

14

     
          

    H
E

     
    

NICK     H
ER

1-800-268-7432                   HERNICK.COM



45

Drawing  Number 8C - Rev. 3                              VSG800A101                            10479836

# D.R N Description Description Descripción

 1 ✓ VSB5717000 Hose clamp Collier de serrage Pasacable

 2 ✓ VS206188 TCEI M6x12 bolt Vis TCEI M6x12 Tornillo TCEI M6x12

 3 ✓ VS206363 TCEI M4x35 bolt Vis TCEI M4x35 Tornillo TCEI M4x35

 4 ✓ VS228041 M22x1.5 self-locking nut Écrou auto-bloquant 
M22x1,5

Tuerca autoblocante 
M22x1,5

 5 ✓ VS251113 Threaded insert Renfort fileté Inserto roscado

 6 ✓ VS317027 4x2.7 red rilsan hose 
L=1820

Tuyau rilsan 4x2,7 rouge 
L=1820

Tubo rilsan 4x2,7 rojo 
L=1820

 7 ✓ VS317028 4x2.7 green rilsan hose 
L=1820

Tuyau rilsan 4x2,7 vert 
L=1820

Tubo rilsan 4x2,7 verde 
L=1820

 8 ✓ VS317029 4x2.7 white rilsan hose 
L=1750

Tuyau rilsan 4x2,7 blanc 
L=1750

Tubo rilsan 4x2,7 blanco 
L=1750

 9 ✓ VS317036 10x6.5 black Elastolan 
hose L=600

Tuyau Elastolan 10x6,5 noir 
L=600

Tubo Elastolan 10x6,5 ne-
gro L=600

 10 ✓ VS317036 10x6.5 black Elastolan 
hose L=350

Tuyau Elastolan 10x6,5 noir 
L=350

Tubo Elastolan 10x6,5 ne-
gro L=350

 11 ✓ VS317038 8x5.5 black Elastolan hose 
L=1000

Tuyau Elastolan 8x5,5 noir 
L=1000

Tubo Elastolan 8x5,5 negro 
L=1000

 12 ✓ VS325218 10x8 reduction Réduction 10x8 Reducción 10x8

 13 ✓ VS599095 Collar Collier Collar

 14 ✓ VS599417 Spiral wire containment 
cable Spirale porte-câble Porta-cable de espiral

 15 ✓ VS599418 Rubber-made hose clamp Guide-câble en caou-
tchouc Pasacable de goma

 16 ✓ VS730070550 Bead breaker shovel 
control

Kit commande palette 
décolle-pneus

Kit mando paleta desta-
lonador

 17 ✓ VS730097090 Shovel assembly with 
control

Ensemble palette avec 
commande

Conjunto paleta con 
mando 10479836

 18 ✓ VS730029150 Shovel assembly Ensemble palette Conjunto paleta 10479836

 19 ✓ VS750615050 Knob Poignée Pomo

 20 ✓ VSB5862000 Plug Bouchon Tapón

 21 ✓ VS309149 3-2 NC 304MGN micro-
valve

Microvanne 3-2 NC 
304MGN

Microválvula 3-2 NC 
304MGN

 22 ✓ VS251118 M5 threaded insert Renfort fileté M5 Inserto roscado M5

 23 VS271207 TBEI M5x12 bolt Vis TBEI M5x12 Tornillo TBEI M5x12

 24 VS730028920 Cover Couverture Cobertura

 25 ✓ VS236025 D. 4.3x9x0.8 washer Rondelle d. 4,3x9x0,8 Arandela d. 4,3x9x0,8

 26 ✓ VS239018 4.3 toothed washer Rondelle dentée 4,3 Arandela dentada 4,3

27  VS203226 TE M4x20 bolt Vis TE M4x20 Tornillo TE M4x20

 28 VS730070640 Shovel with inserts spare 
kit

Kit de rechange palette 
avec renforts

Kit repuesto paleta con 
insertos

 29 ✓ VS730097100 Installation instructions Instructions d'installation Instrucciones de insta-
lación

 30 ✓ VS317027 4x2.7 red rilsan hose 
L=2200

Tuyau rilsan 4x2,7 rouge 
L=2200

Tubo rilsan 4x2,7 rojo 
L=2200

 31 ✓ VS317028 4x2.7 green rilsan hose 
L=2200

Tuyau rilsan 4x2,7 vert 
L=2200

Tubo rilsan 4x2,7 verde 
L=2200

 32 ✓ VS317029 4x2.7 white rilsan hose 
L=4400

Tuyau rilsan 4x2,7 blanc 
L=4400

Tubo rilsan 4x2,7 blanco 
L=4400

 33 ✓ VS325228 Y 4 fitting Raccord Y 4 Empalme Y 4

 34 ✓ VS730092850 Bead breaker cylinder 
assembly

Ensemble cylindre décolle-
pneus

Conjunto cilindro desta-
lonador

 35 ✓ VS325107 Fitting Raccord Empalme

 36 ✓ VSGU4740 Cylinder gasket kit Kit joint cylindre Kit junta cilindro

 37 ✓ VS140920140 Bead-breaker gasket Joint décolle-pneus Junta destalonador

COM     
     

  

M     
   

MM
 

MMMMMMMMM#

     
     

     
    H

ERNICK.CO

ERNICKCCCKCK
RNICCCCC

HHEHHHHHHHHHERER
            VSG800A

Description

0 Hose clampHose clamp

VS2061888 TCEI MTCEI M

VS206363

✓ VS

 5 ✓
 6

     
     

     
     

     
     

   H
ERNICK

HERNI
RNRNNINI

ER

 

HEHE
                    

III
Description

Collier de seer de s

olt Vis

M4x35 bolt

M22x1.5 self-lo

VS251113 Thre

VS317027

7 ✓
 8 ✓

NICK 
CKCKKK  10 

     
     

     
     

     
  

 

  HERN
HHHHHHER
H

RNICK 
CICCK

RNICKK
rtr

Tubo rilsTubo
L=1820L=1820

2,7 vert vert Tubo Tubo

yau rilsan 4x2,7 blanc au rilsan 4x2,7 blanc
L=1750L=1750
Tuyau ElastoTuyau Elast
L=600L=600

k Elastolan 
L=350

T

8x5.5 black Elastola
L=1000

VS325218 10x8 re

VS599095

✓ VS

 15 ✓
16

HERNICK KK
RRR

KICCK
RNNR

KCK
N CK
N

✓✓ VSVS77

 17 17 ✓✓
 18 18 ✓✓

     
     

     
     

     
     

     
     

     
        

 HERNIC
 HERN

    H
ERNRNRNRNRNRNR

H
RR

H
RNRN

ERER
HHHHEHEHE

10x6,5 ne-

o Elastolan 10x6,5 ne
gro L=350

noir Tubo Elastol
L=1000

10x8

ollier

Spirale port

made hose clamp Gu

Bead breaker shovel 
control

730097090 Shovel as
cont

VS730029150

✓ VS75

 20 ✓
 21 ✓

     
     

     
     

     
 HEHEH

 
HERNICK 

CK
RNINI

ERNINI KKasacable de gosacable de g

Kit mando paleKit mando pa
lonadorlonador

alette avec alette ave
ndende

Co

Ensemble paletteEnsemble palette

Poignéeign

Bo

C 304MGN micro-
valve

18 M5 threaded 

VS271207 TBEI

VS730028920

✓ VS

 26 ✓
27  

HERNICK
RNNI

HER
HHEHHEHHEH

RNRNRNRNICK     
     

     
   

ICKK

 
Mic
304M

Insert

 M5x12

Couverture

Rondelle d.

washerhe Ro

M4x20 bolt4x20 bolt

4040 Shovel with inserShovel with inser
kitkit

VSVS730097100730097100 Ins

VSVS317317

     
     

 
 

     
          

   HERNICK 

ERNICK
ERNICKKKKK

NI KKK
NIN

HEHEH

KKKCKCK
NINININICNICNI

RNRNNN
EREREEEEE3x9x0,89x

dela dentada 4,34,3

Tornillo TE M4x20

ette Kit repues
inser

ctions d'installation

Tuyau rilsan 4x2,7
L=2200

an hose Tuyau

7 white rilsan hose 
L=4400

228 Y 4 fitting

30092850 Bea HERNI
ERER

HEEERERERNICK     
     

     
  

K     
     

 

K     
     

 

KCK
RNICKKKKKKKKKKKK

     
     

     
 H

o  

an 4x2,7 verde an 4x2,7 verde
200200

Tubo rilsan 4x2,7 Tubo rilsan 4x2,7
L=4400L=4400

EmpEm

ble cylindre décolle-dre décolle-
neus

Raccord

kit Kit join

reaker gasket

     
     

     
     

45

     
     

     
  HE

     
     

     
     

 
 Y 4

njunto cilindro desta
lonador

Empalme

ndre Kit

nt décolle-pneus

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



46

Drawing  Number 8C - Rev. 3                              VSG800A101                            10479836

# D.R N Description Description Descripción

 38 ✓ VS401196 O-ring 183.74x3.53 O-ring 183,74x3,53 O-ring 183,74x3,53

 39 ✓ VS403123 Gasket Joint Junta

 40 ✓ VS408425 Scraper Raclette Raspador

 41 VS403128DM GSP rod gasket Joint de tige GSP Junta vástago GSP

 42 VS730070670 Bolts plate bushing kit Kit douille plaquette vis Kit casquillo placa tornillos

 43 ✓ VS140912061 Plate Plaquette Placa

 44 ✓ VS140926220 Gasket washer Rondelle joint Arandela guarnición

 45 ✓ VS220063 TCB M4.2x13 bolt Vis M4,2x13 Tornillo M4,2x13

 46 ✓ VS299156 Clip ring for hole Anneau de retenue pour 
trou Seeger para hoyo

 47 ✓ VS630036 Self-lubricating bushing Douille auto-lubrifiante Casquillo autolubricante

 48 ✓ VS730096640 Valve assembly for shovel 
control

Ensemble soupape pour 
commande palette

Conjunto válvula para 
mando paleta

 49 ✓ VS325193 4/8 adapter fitting Raccord adapteur 4/8 Empalme adaptador 4/8

 50 ✓ VS325181 Y8 fitting Raccord à V8 Empalme en V8

 51 ✓ VS399066 Silencer Silencieux Silenciador

 52 ✓ VS325159 L-shaped fitting Raccord à L Empalme en L

 53 ✓ VS325130 L-shaped rotating fitting Raccord pivotant L Empalme giratorio L

 54 ✓ VS309113 5/3 cc valve Soupape 5/3 cc Válvula 5/3 cc

 55 ✓ VS317007 8x6 black rilsan hose L=170 Tuyau rilsan 8x6 noir L=170 Tubo rilsan 8x6 negro 
L=170

 56 ✓ VS325110 Fitting Raccord Empalme

 57 ✓ VS243022 External clip ring Anneau de retenue 
extérieur Seeger externo

 58 ✓ VS317029 4x2.7 white rilsan hose 
L=50

Tuyau rilsan 4x2,7 blanc 
L=50

Tubo rilsan 4x2,7 blanco 
L=50

 59 ✓ VS790012770 Spacer Entretoise Distanciador

 60 ✓ VS317007 8x6 black rilsan hose L=50 Tuyau rilsan 8x6 noir L=50 Tubo rilsan 8x6 negro L=50

 61 ✓ VS237011 ø6x18 flat washer Rondelle plane ø6x18 Arandela plana ø6x18

 62 ✓ VS269201 M6X10 TE self-drilling bolt Vis TE auto-forant M6X10 Tornillo TE auto-horada 
M6X10

 63 ✓ VS140920361 Cylinder pivot pin Pivot point d'appui cylin-
dre Perno fulcro cilindro

 64 ✓ VS140925901 Bolt for bead-breaker arm Vis pour bras décolle-
pneus

Tornillo para brazo desta-
lonador

 65 ✓ VS253017 Belleville washer Ressort godet Resorte de disco

 66 ✓ VS237069 Flat washer Rondelle plane Arandela plana

 67 ✓ VS228006 M12 self-locking nut Écrou auto-bloquant M12 Tuerca autoblocante M12

 68 ✓ VS730011591 Bead breaker arm Bras décolle-pneus Brazo destalonador

 69 ✓ VS140320430 Arm pivot pin Pivot point d'appui bras Perno fulcro brazo

 70 ✓ VS950020060 Arm return spring Ressort retourne bras Resorte vuelta brazo

 71 ✓ VS237525 Shim washer Rondelle d'épaisseur Arandela de espesor

 72 ✓ VS243013 External clip ring 25 Anneau de retenue 
extérieur 25 Seeger externo 25

 73 ✓ VS238004 6.4 spring washer Rondelle elastique 6,4 Arandela elástica 6,4

 74 ✓ VS206012 TCEI M6x10 bolt Vis TCEI M6x10 Tornillo TCEI M6x10

 75 ✓ VS730019810 Pivot pin Pivot point d'appui Perno fulcro

A VSG800A101 Bead breaker control on 
shovel

Commande décolle-pneus 
sur palette

Comando destalonador 
sobre paleta

COMM     MMMMMMMMMMM
      

#

     
     

     
    H

ERERNIC
RNICCCCC

HHEHH
 

ERER
CK.CO
ICKCCCKCK

HHHHHHH

            VSG800A

Description

O-ring 183.74x3O-ring 183.74

VS4031233 GasketGasket

VS408425

VS403

 42

 43 ✓
4

     
     

     
     

     
     

   H
EHERN
ER

HEHERNICK
ERNI

RNRNNINI

 

                    
III

Description

O-ring 183,7ng 183,7

Joi

aper

M GSP rod gasket

30070670 Bolts pla

VS140912061

✓ VS1409

45 ✓
 46 ✓

NICKCKCKCKCKCKK  48 4

 4949

     
     

     
     

     
     

HERN
ER

HHE

 

RNICKCCKICCK
RNICCCC

HH

PlacaPlaca

Arandela Arandela

ToT

eau de retenue pour au de retenue pour 
troutrou

ngg Douille auto-Douille auto

y for shovel el EnseEnse

8 adapter fitting

1 Y8 fitting

VS399066 Silenc

VS325159

✓ VS

 54 ✓
 55 ✓

HERNICK K
RR

CCK
NNICC

RNN CK
N CK
N CN

V

✓✓ V

 57 57 ✓✓
5858

     
     

     
     

     
  

 

     
     

     
     

     
    H

ERNIC

    H
ERN

    H
ERNRNRN

H
RNRN

H
R

H

 

RNRNRN
HHHHER
HER
HHHHHHEHEHH 

ubricante

to válvula para 
ando paleta

Empalme adapt

Empalm

ux

Raccord à L

ng Raccord piv

Sou

black rilsan hose L=

0 Fitting

VS243022 Exte

✓ VS317

 59 ✓
 60 ✓
61

     
     

     
         H

EHHERNICK
NINIC

RNN
HERNININ CKKCKa 5/3 cc5/3 c

Tubo rilsan 8x6 neubo rilsan 8x6 ne
L=170L=1

EmpalmEm

e retenue e retenue 
rieurieur

Tuyau rilsan 4x2,7 Tuyau rilsan 4x2,7
L=5050

Entre

ck rilsan hose L=50

ø6x18 flat washer

269201 M6X10 T

VS140920361

4 ✓ V

 65 ✓
66

HERNICK     
     

 

KCK
NNIC

RNN
ER

HEEHEHEHHEHE
NNRNNRNRNRN

     
  

Tub

Arand

-forant M6X10 Torn

vot point d'appui cyli
dre

ker arm Vis pour br
pneu

e washerasher

Flat washerFlat wa

800600 M12 self-locM12 self-loc

VSVS730011591730011591 Be

VSVS14032040320

VSV

     
     

     
    

     
     

  HERNICK 

ERNICK
ERNICKKKI KK

NI KKK
N

HEH
 

CKCKCKIIIICKICKII
RNRNNNNNN

EREREEEEEbrazo destaazo desta-

esorte de disco

Arandela pla

oquant M12 Tuer

décolle-pneus

Pivot point d'appu

Ressort r

er R

External clip ring 25

8004 6.4 spring w

S206012 TC

0198

     
     

     
HERNIC

RNIC
ERER

HEHERERNICK     
     

     
  

K     
     

 

K      
    

CKICK
 

KKKKKKKta brazobrazo

andela de espesorndela de espesor

Seeger externSeeger extern

tique 6,4tique 6,4 AraAr

CEI M6x10

Pivot point d'appu

ol on Command
sur p

     
     

     
     

46

     
     

     
   H

E

     
     

     
     

 
 

 elástica 6,4

rnillo TCEI M6x10

Perno fulcro

olle-pneus Coman

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



47

Drawing Number 9A - Rev. 4 VS730095172

11

6

4

1

5

A

2

3

7

6

7

9

9

10

10

12

8

13

14-15

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730095172VS730095172

     
     

  H

     
     

     
     

     
     

   H
ERNICKIIIIIII

     
     

     

     
     

     
     

     
A

NICK KK

     
     

     
     

     
     

HERNICK 
44

       
  HER
HHHEHEHHHHEEHHHEHEHHHHHHHHHEEHHHEEEHEE

HERNICK 
RN

     
     

     
     

     
     

     
     

     
     

     
 HERNIC

     
     

     
     

     

     
     

     
     

     
     

     
     

     
     

 HER

      
    

    

   10    

     
     

     
     

     
 HER

  

ERNICK 
CCKCKCCKCCKCKCKCCCKCK

NICKCK
ERNICK

HERNICK     
     

    

K
 

CKCKCKCKCKKCKCKCKKKCKCKCKCKCK

HHHHHEHHHH

     
 

  

     
     

     
     

     
     

   H
ER

6

   
  

  

7

RNICK
RNICICNICNIC
RNIC
RNRNRN CK KCK

ER

     
     

     
 HERNICK     

     
     

  

HEHEHEHEHE
     

 HERNICK     
     

RNICK 
CCCCKCKCCKKCKKCKCKCKK

RRNICK    
CCCCCKCKCKCKCKKKCKCKKK

RNNINNINININICNININNNININININININNININNNINININNINICNINI
RNNII

     
     

     
     

     
     

     
   H

E

47

     
     

     
     

   
0

NICK     H
ER

1-800-268-7432                   HERNICK.COM



48

Drawing  Number 9A - Rev. 4                             VS730095172                            

# D.R N Description Description Descripción

 1 ✓ 12C.1 VS730097030 Chuck rotation pedal as-
sembly

Montage pédale de rota-
tion mandrin

Montaje pedal rotación 
mandril

 2 ✓ VS140910280 Pedal partition Diviseur pédales Divisor pedales

 3 ✓ VS140915170 Pedals pivot pin Pivot point d'appui pédales Perno fulcro pedales

 4 ✓ 11.2 VS140990401 Chuck pedal assembly Ensemble pédale mandrin Conjunto pedal mandril

 5 ✓ 10.2 VS140990391 Bead breaker pedal as-
sembly

Ensemble pédale décolle-
pneus

Conjunto pedal destalo-
nador

 6 ✓ VS226009 M8 jam nut Écrou bas M8 Tuerca baja M8

 7 ✓ VS238004 6.4 spring washer Rondelle elastique 6,4 Arandela elástica 6,4

 8 VS730070770 Pedalboard body kit with 
inserts

Kit corps pédalier avec 
renforts

Kit cuerpo pedalera con 
insertos

 9 ✓ VS271021 TBEI M6x20 bolt Vis TBEI M6x20 Tornillo TBEI M6x20

 10 ✓ VS299052 D.9 stopper ring Anneau d'arrêt D.9 Anillo de seguro D.9

 11 ✓ VS317007 8x6 black rilsan hose 
L=4500

Tuyau rilsan 8x6 noir 
L=4500

Tubo rilsan 8x6 negro 
L=4500

 12 ✓ VS325181 Y8 fitting Raccord à V8 Empalme en V8

 13 VS730070590 Pedal spare kit Kit de rechange pour 
pédale Kit repuesto pedal

 14 VS730005160 Wiring diagram Schéma électrique Esquema eléctrico

 15 VS730097040 Pedal assembly diagram Schéma montage pédale Esquema montaje pedal

A VS730095172 3-pedals pedalboard as-
sembly

Ensemble pédalier 3 
pédales

Conjunto pedalera 3 pe-
dales

COMM     MMMMMMMMM
       

#

     
     

     
    H

ERNICK.CO

ERNICKCCCKCK
RNICCC

HHHEERER
H

      VS730095

Description

03003 Chuck rotation pChuck rotati
semblysembly

VS1409102800 Pedd

VS1409151

✓ 11.2 VS

 5 ✓
6

     
     

     
     

     
     

   H
EHERN
ER

 

HEHERNICK
RNI
RNRNNINI

                          
III

Description

as- Montage péntage pé
tion ma

rtition

Pedals pivot pin

0401 Chuck pedal 

VS140990391 Bead 

✓ VS2260

7 ✓
 8

9

NICK KCKCKKK 11

 11 11

     
     

     
     

     
     

HERN
HHHER
HHEHH 

 

RNICKCCKICCK
RNICCK

nadordo

Tuerca baTuerca ba

tique 6,4tique 6,4 AranAra

rps pédalier avec ps pédalier avec
enfortsnforts

Vis TBEI M6x2Vis TBEI M6

g AnneaAnne

k rilsan hose 
500

Y8 fitting

S730070590 Pedal 

VS73000516

VS7

A

HERNICK KKK
RRRRR

KKCCK
NNICC

RNNR
CKKKK

N CCCKKK
NNN CCCNNN

     
     

     
     

     
     

     
      

     
       

  HERNIC

    H
ERN

   H
ERNRNRNRNRNRN

H
RR

H
RNRN

ERERER
HHHEHE

20

e seguro D.9

Tubo rilsan 8x6 negro 
L=4500

Empalme

ange pour 
e

Schéma électrique

ram Schéma m

alboard as- Ens

     
     

     
     

     
 HERNICK 

CK
NINIC

RNN
HER
HEH

NININININNN
KKnto pedaleto ped

alesales

HEEHEHHERNNRN
ER

HE
NICK     

     
    

KCK
NICN

    

EHHEEEHEHEHE
NNRNNNRNNNRNRNNRNRN

     
     

     
     

     
      

   H
ERNICK 

ERNICK
ERNICKKKKKKK

NI KKKKK
NINI

HEHE
KKKCKCKK

NINININICNICNI
RNI
RNININI

EREREEEEEEEEEEEEEE

ERNICK     
     

     
  

K     
     

 

K      
    

CKICK
RNIC

ERN
ER

KKKKKKKK

     
     

     
 HERER
HER
H 

ERERERERERERER

     
     

  
48

     
     

     
     

     
 HE

     
    

     
     

 
 

 

NICK K     H
ER

HHHHHHH
1-800-268-7432                   HERNICK.COM



49

Drawing Number 9B - Rev. 6 VS730095072

9

3

2

5

A

11

1
4

6

15

10

10

12

1213

13

13
14

14

14

7

15

8

16-17

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730095072VS730095072

     
     

  H

     
     

     
     

     
     

   H
ERNICKIIIIIII

     
     

     
  

     
     

     
     

     
A

NICK KKK

     
     

     
     

     
     

HERNICK 

    H  HEHHHHHHHH
NNNNNNNNNNNNNNNNNNNNNNNNNNN

111

NIC

HERNICK 
RN

     
     

     
     

     
     

     
      

      
     

     
 HERNIC

     
     

     
    

     
     

     
     

     
     

     
     

     
     

 HER

          
      

 

     
     

     
     

     
 H

 
15

10

13

HERNICKICNICKCNICK 
CCNICNICICICCK

NIINININIICNIININICNICNINNRNNNNNNNNNNNNNNINIINNNRNRNNNNNNICICNNNNN
H

HERNICK     
     

     
   

KKKK
 

KKKKKKKK

HERNICK     
     

 

H
1212RN

15

HH

     
     

     
     

     
  

9

         

         
HER
H   

1

RNICK
RNICCCICNICNICNICNIN CK KCK
R

     
     

     
 HERNIC

 
NICK     

     
     

  

K
 

K
 

NICIICKII

     
     

     
     

     

49

     
     

   H
E

1

NICK     H
ER

1-800-268-7432                   HERNICK.COM



50

Drawing  Number 9B - Rev. 6                             VS730095072                            

# D.R N Description Description Descripción

 1 VS730070780 Pedalboard body kit with 
inserts

Kit corps pédalier avec 
renforts

Kit cuerpo pedalera con 
insertos

 2 ✓ 11.2 VS140990401 Chuck pedal assembly Ensemble pédale mandrin Conjunto pedal mandril

 3 ✓ 10.2 VS140990391

Bead breaker pe-
dal assembly (only 
for RWC246.26IB 
- RWC246.26IHB - 
RWC246.26IAB models)

Ensemble pédale décolle-
pneus (seulement pour 
les modèles RWC246.26IB 
- RWC246.26IHB - 
RWC246.26IAB)

Conjunto pedal desta-
lonador (sólo para los 
modelos RWC246.26IB 
- RWC246.26IHB - 
RWC246.26IAB)

 4 ✓ VS730024320 Pin Pivot Perno

 5

✓ 12A.3 VS730097020

Chuck rotation pe-
dal assembly (only 
for RWC246.26IB 
- RWC246.26IRB - 
RWC246.26IHB models)

Montage pédale de 
rotation mandrin 
(seulement pour les 
modèles RWC246.26IB 
- RWC246.26IRB - 
RWC246.26IHB)

Montaje pedal rotación 
mandril (sólo para los 
modelos RWC246.26IB 
- RWC246.26IRB - 
RWC246.26IHB)

✓ 12B.1 VS730095990
Airmotor pedal assembly 
(only for RWC246.26IAB - 
RWC246.26IRAB models)

Ensemble pédal Airmo-
tor (seulement pour les 
modèles RWC246.26IAB 
- RWC246.26IRAB)

Conjunto pedal Ai-
rmotor (sólo para los 
modelos RWC246.26IAB 
- RWC246.26IRAB)

 6 ✓ VS140910280 Pedal partition Diviseur pédales Divisor pedales

 7 ✓ VS325181 Y8 fitting Raccord à V8 Empalme en V8

 8 ✓ VS730070610

Pedal spare kit (only 
for RWC246.26IB 
- RWC246.26IRB - 
RWC246.26IHB models)

Kit de rechange pour 
pédale (seulement pour 
les modèles RWC246.26IB 
- RWC246.26IRB - 
RWC246.26IHB)

Kit repuesto pedal 
(sólo para los mo-
delos RWC246.26IB 
- RWC246.26IRB - 
RWC246.26IHB)

 9 ✓ VS317007 8x6 black rilsan hose 
L=2000

Tuyau rilsan 8x6 noir 
L=2000

Tubo rilsan 8x6 negro 
L=2000

 10 ✓ VS299052 D.9 stopper ring Anneau d'arrêt D.9 Anillo de seguro D.9

 11 ✓ VS325186 8-8 L pneumatic fixed 
fitting

Raccord pneumatique L 
fixe 8-8

Empalme neumático en L 
fijo 8-8

 12 ✓ VS226009 M8 jam nut Écrou bas M8 Tuerca baja M8

 13 ✓ VS238004 6.4 spring washer Rondelle elastique 6,4 Arandela elástica 6,4

 14 ✓ VS271021 TBEI M6x20 bolt Vis TBEI M6x20 Tornillo TBEI M6x20

 15 VS730014920
Plate (only for 
RWC246.26IAB - 
RWC246.26IRAB models)

Plaquette (seulement 
pour les modèles 
RWC246.26IAB - 
RWC246.26IRAB)

Placa (sólo para los 
modelos RWC246.26IAB - 
RWC246.26IRAB)

 16 VS730097050

Pedal assembly diagram 
(only for RWC246.26IB 
- RWC246.26IRB - 
RWC246.26IHB models)

Schéma montage péda-
le (seulement pour les 
modèles RWC246.26IB 
- RWC246.26IRB - 
RWC246.26IHB)

Esquema montaje 
pedal (sólo para los 
modelos RWC246.26IB 
- RWC246.26IRB - 
RWC246.26IHB)

 17 VS730005170

Wiring diagram (only 
for RWC246.26IB 
- RWC246.26IRB - 
RWC246.26IHB models)

Schéma électrique 
(seulement pour les 
modèles RWC246.26IB 
- RWC246.26IRB - 
RWC246.26IHB)

Esquema eléctrico 
(sólo para los mo-
delos RWC246.26IB 
- RWC246.26IRB - 
RWC246.26IHB)

VS730070790 Pedalboard spare kit Kit de rechange pédalier Kit repuesto pedalera

VS730070800 Pedalboard spare kit Kit de rechange pédalier Kit repuesto pedalera

A ✓ VS730095072 Machine pedalboard as-
sembly 1-speed

Ensemble pédalier machi-
ne 1-vitesse

Conjunto pedalera máqui-
na 1-velocidad

The components marked with the  symbol belong to the kit code 730070790 (RWC246.26IRB model only).
Les composants marqués du symbole   appartiennent au kit code 730070790 (seulement pour le modèle RWC246.26IRB)
Los componentes marcados con el símbolo  pertenecen al kit código 730070790 (sólo para el modelo RWC246.26IRB)

The components marked with the symbol belong to the kit code 730070800 (RWC246.26IRAB model only)
Les composants marqués du symbole   appartiennent au kit code 730070800 (seulement pour le modèle RWC246.26IRAB)
Los componentes marcados con el símbolo  pertenecen al kit código 730070800 (sólo para el modelo RWC246.26IRAB)

COMM     MMMMMMMMM
      

MM#

     
     

  
     

   H
ER

HEHEHEHEHEHEHEH
CK.CO

ERNICKCKCKCKCK
RNIC

ERER
      VS730095

Description

808 Pedalboard boPedalboa
insertsinserts

VS140990401 CC

✓ 10.2 V

 4

     
     

     
     

     
  

 
     

 HEHERN
ERRNICK

RNI
RNI
RNININI

HEHE
                         

III
Descriptio

with Kit corps pit corps 
renfof

pedal assembly

90391

Bead breaker pe-
dal assembly (o
for RWC24
- RW

VS73002432

✓

NICKCKCCK 

     
     

     
     

     
    HERN

HEHEHEHERNICK KCKCKKKCKCK
RWRW

PernoPern

s)

ale de e de 
mandrin andrin 

ulement pour les ulement pour les 
modèles RWC246.26modèles RWC24
- RWC246.26IRRWC246.26IR
RWC246.RWC246.

MM

pedal assembly bly 
y for RWC246.26IAB - 

RWC246.26IRAB mod

EnEn

0280 Pedal part

VS325181 Y

✓ V

 9

HERNICK KKKK
RR

KKKCCKKK
NNICC

RN
KKCN CN C

✓ VSV

10 ✓✓
 1111 ✓✓

     
     

     
     

     
      

    
     

     
    

RNIC
ERN

   H
ERNRNRNRNRN

HERNRNRNRN
ERN
ERN

B)

unto pedal Ai-
rmotor (sólo para los
modelos RWC24
- RWC246.

ales Div

cord à V8

B - 
26IHB models)

Kit de rechange p
pédale (seul
les mo

8x6 black rilsan hose
L=2000

9052 D.9 stop

VS325186

✓ VS22

 13 ✓
 14 ✓

     
     

     
     

     
 HER
HHHEH HHERNICK 

ICICCCK 
RNICIC

ERN CK
CC

WC246.26C246.
RWC246.26IHBRWC246.26IH
Tubo rilsan 8xTubo rilsa
L=2000L=2000

arrêt D.9rrêt D.9 AA

ccord pneumatique Lccord pneumatique L
fixe 8-8e 8-8

Écrou bas MÉcrou bas M

asher Ro

I M6x20 bolt

014920
Plate (only for 
RWC246.
RW

VS

HERN
HEHEEREHEHEEEEE

NICK

HEHEHEHEHEE
N CK    

CK
     

      
  

T

nt 
les 

26IAB - 
C246.26IRAB)

Plac
m

IB 
B - 

6IHB models)HB

Schéma montage 
le (seulemen
modèles
- R

5170170

Wiring diagram (onWiring diagram (on
for RWC246.2for RWC246
- RWC24- RWC2
RWRW

VSVS7300707007

VSVS

     
     

     
     

     
     

  HERR
K 

RNICK
ERNICKKKK

NI KK
N CKCK

RNRNNNRRRERERa los os 
WC246.26IB C246.26IB

C246.26IRB - B - 
RWC246.26IHB)

s 
246.26IB 

6.26IRB - 
WC246.26IHB)

Esquema eléc
(sólo par
delo

Kit de rechange 

kit Kit de re

pedalboard as-
bly 1-speed

E

with the  symbol b
u symbole  

on e

     
     

     
 HERNIC

RRRRRNI
RERR

ICK KICK      
     

 
     

era

to pedalerapedalera

njunto pedalera máqunto pedalera máq
na 1-velocidada 1-velocidad

RWC246.26IRB model.26IRB model
0790 (seulement pournt p

igo 730070790 (sólo p

e kit code 730070800 (
nent au kit code 7300

pertenecen al kit cód

     
    50

     
     

     
    

   H
E

       
 

 
odèle RWC246.26IRB)

modelo RWC246.26IR

46.26IRAB model only
(seulement pour le m

30070800 (sólo para el

NICK     H
ER

1-800-268-7432                   HERNICK.COM



51

Drawing Number 10 - Rev. 2 VS140990391

10

1

2
3

5

7

11

4

4

6

8

9

9

A

# D.R N Description Description Descripción

 1 ✓ VS140915032 Pedal Pédale Pedal

 2 ✓ VS238026 Spring washer Rondelle élastique Arandela elástica

 3 ✓ VS224005 M5 med nut Écrou moyen M5 Tuerca media M5

 4 ✓ VS206007 TCEI M5x14 bolt Vis TCEI M5x14 Tornillo TCEI M5x14

 5 ✓ VS237010 5x20x1.5 washer Rondelle 5x20x1,5 Arandela 5x20x1,5

 6 ✓ VS325227 10-8 reduction Réduction 10-8 Reducción 10-8

 7 ✓ VS950001720 Inverter spring Ressort inverseur Resorte inversor

 8 ✓ VS730091710 Bead breaker valve as-
sembly

Ensemble soupape décol-
le-pneus

Conjunto válvula desta-
lonador

 9 ✓ VS399064 1/4” silencer Silencieux 1/4” Silenciador 1/4”

 10 ✓ VS234036 Cylindrical pin Goupille cylindrique Clavija cilíndrica

 11 ✓ VS220042 3.5x6.5 TCB bolt Vis TCB 3,5x6,5 Tornillo TCB 3,5x6,5

A ✓ VS140990391 Bead breaker pedal as-
sembly

Ensemble pédale décolle-
pneus

Conjunto pedal destalo-
nador

Drawing Numbe

     
     

     
    H

ERNICK.CO
VS140990391VS14099039

     
     

  

     
     

     
     

     
     

   H
ERNICKIIIIIII

     
     

     
     

   

NICK K

     
     

     
     

     
     

HERN
ERN
ERNICK 

EEEEEEEEEEEEEEEREREEEREERERERERERERERERRRRRRRRRRRRRRRRRRRNRNRNRNRRNNN
HHEEEERERERRRRRRRRN

EHHEEHEEEHEEEHEEEHEHEEHEEEEEREEEEREREREREEEEERERERERERERERERERERERERERRERRRERRERRRRRRRRNRNRNRRRRRRRRRRRNRNRNRRNRNRNRNRNNNNN
HHEHHHHHHHEEEHHEHEHEHEHEHEHEEEHEHEHEEEEEHEHEHEEHEHEHEEHEEEEEEEEEHEEEEEHEHEEEEEEEEHEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEREEREREREEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEREREEREREEREEREEEEEEEEEREREREEEEEEEEREREEEERERRERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERRRERERERERRERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERERRERRERRRERRRERRRERRERERRERERRERRRRRRRERRRRRRERRRRRERRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRNRRRRRRRRRRRRRRRRRRNRRRRNRRRNRRRRNRRRNRRNRRRRRRRNRRNRNRNRNRNRNRNRNRNRNRRNRNRRRRRRRNRNRNRNRNRNNRNRNRNRNRRNRRRRRNNRNRRNRNRNRNRNNNNNNNNNNNNNRN

ERN

1

R

11

99K

HERNICK K
RNINIC
RNNICICC
RNNI
RN

     
     

     
     

     
     

     
     

 0

     
     

     
     

   H
ERNIC

   
 

 
    

  
     

     
     

     
     

     
     

     
     

     
 HER

 
 

HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHH  HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHH

     
     

     
     

     
 HERNICK 

HHHERERERERERERERERERERERERERER
CC

ERER
3 H

RNIC
RNICCCCCCCICCCNICCCCCCKCKCCICICICCICCICCCCCCKCCCCICCCCCNICCK

NICCKCKCKCKCKCICKKKKKKKK KKKKKKCKCKKCKCKCKCKCKKKKKKKIC

    
 1 ✓
2

HHERNICK     
     

     
   

K
    

RN
ERN

HER
HE

CK
NIC

RNNI
ER

HEEEEHEHEHH

KK
  

H

Spring washerpring washer

05 M5 med nutM5 med nut

VSVS206007206007 TCEE

VSVS237010370

VV

     
     

     
     

 
 

     
     

  H HERNICK 
ICK

HEER
HEHEEREEREEEHHción

dal

Arandela elást

M5 Tuerc

I M5x14

Rondelle 5x20x1,5

Réduction 

ing Re

d breaker valve as-
sembly

064 1/4” silence

S234036 Cyli

20042

     
     

     
 HERNI

EREREERER
HEEH

RNICKK   K
   

     
 

K
     

   

KICK
RNICKKKKKKK-88

rte inversorinversor

Conjunto válvula dConjunto válvula
lonadorlonador

SilenSi

lle cylindriquerique

Vis TCB 3,5x6,5

as- Ensemble p
pneu

     
    51

     
     

     
    

     
HE

     
   1/4”

avija cilíndrica

Tornillo TCB 3,5

 décolle- Conjunt
na

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



52

Drawing Number 11 - Rev. 2 VS140990401

8
9

1

2

4

5

5

7
8

6

10

4

A

3

# D.R N Description Description Descripción

 1 ✓ VS140915032 Pedal Pédale Pedal

 2 ✓ VS950001720 Inverter spring Ressort inverseur Resorte inversor

 3 ✓ VS140998041 Lever cam kit for pedal-
board

Kit came levier pour pe-
dalier

Kit leva palanca para 
pedalera

 4 ✓ VS234036 Cylindrical pin Goupille cylindrique Clavija cilíndrica

 5 ✓ VS206007 TCEI M5x14 bolt Vis TCEI M5x14 Tornillo TCEI M5x14

 6 ✓ VS140998071 Chuck distributor assembly Ensemble distributeur 
mandrin

Conjunto distribuidor 
mandril

 7 ✓ VS238026 Spring washer Rondelle élastique Arandela elástica

 8 ✓ VS224005 M5 med nut Écrou moyen M5 Tuerca media M5

 9 ✓ VS237010 5x20x1.5 washer Rondelle 5x20x1,5 Arandela 5x20x1,5

 10 ✓ VS399066 Silencer Silencieux Silenciador

A ✓ VS140990401 Chuck pedal assembly Ensemble pédale mandrin Conjunto pedal mandril

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS140990401VS14099040

     
     

  H

     
     

     
     

     
     

   H
ERNICKIIIIIII

     
     

     
     

     
A

NICK K

     
     

     
     

     
     

HERNICK

        
55

K K

HERNICK KCKKKKKKKKKKKKKKKCKKKKKKKKKKKKKKK KKKKKKK
RN

     
     

     
     

     
     

         
     

   
       

  
 

   
  

 

     
     

   H
E

    
HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHERNIC

R

     
     

   H
E

 

     
     

     
     

     
 HERNICK 

55 KK

      1 ✓
2

HERNICK     
     

     
    

K
    

RN
HERN
HEHE

CK
NIC

RNN
HER
HEHEHEHEHEHE

KK
  

H

Inverter springverter spring

9804198041 Lever cam kit Lever cam kit
boardboard

VSV 234036234036 C

VSVS2060206

     
     

     
     

     
     

   H
ERNICK 

NICK

HEER
HEHEEREEREEEHHción

dal

Resorte invers

pour pe- Kit leva

upille cylindrique

Vis TCEI M5x14

or assembly Ensemb
ma

g washer

M5 med nut

237010 5x20x1.5 

399066 S

9

     
     

     
 HERNICK     

     
     

  

K     
     

 

K      
     

RERER
KCK

NIC
RRN

HERER
HE

KK
 

KKKKKKKK4

istribuidor stribuido
il

Arandela elásticaArandela elástic

Tuerca meTuerca m

20x1,5x1, AA

ncieux

Ensemble péda

     
    52

     
     

     
     

     
    H

E

     
     

 
     

     
 

  5

a 5x20x1,5

Silenciador

ndrin Conjunto pe

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



53

Drawing Number 12A - Rev. 3 VS730097020

1

2

12

1

3

4

10

11

8

6

7

5

9

13

14

A

2

9

10

15

16

17

18

19

22

20-21

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730097020VS73009702

2     
     

  H

     
     

     
     

     
     

   H
ERNICKIIIIIII

4

     
     

     
     

    
A

      
9

NICK K

     
     

          
     

     
     

  HERNICK 

    
      

 
   

ERERNRNI
RN

HERNRNNICK 
NICK

     
     

     
     

     
     

     
     

     
     

     
 HERNIC

R
     

      
     

     
         

HHH

     
     

     
     

22

     
     

     
     

     
 HERNICK

     
  

HHHHHHHHHEHEHEHEHEHEHEHE
  

CKICK 
CK

H

     
     

     
     

     
HERNICK

HERNICK     
     

     
   

ICK     
     

     
 

1111

13

1414
         

   

RNICK

HHEHHH

     
     

     
     

     
     

   H
ERN

       
     

 
HERNICCNRNRNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNRNRN
HEHHEHEHEHEHEEHEHEHEHEHEHE

CK 
CK

E
CK

     
     

       HERNICK     
    

HERNICK     
   

1212

KKKCKCKKKKCKCCKCKCKCKCKCKCKCNICK 
NI KKKKKK

RN
KCKCKCKCKCKCKCKCKKKKCKKKKKKCKKKCKKKKCKCKCKKKK

     
   

ER
  HERNICK     

    

     
     

     
53

     
     

     
 

     
     

    
     

HE
 

17

     
     

     
   

NICK     H
ER

1-800-268-7432                   HERNICK.COM



54

Drawing  Number 12A - Rev. 3                            VS730097020                            

# D.R N Description Description Descripción

 1 ✓ VS140915020 Spring cam Came ressort Leva resorte

 2 ✓ VS299132 D.5 stopper ring Anneau d'arrêt D.5 Anillo de seguro D.5

 3 ✓ VS950001720 Inverter spring Ressort inverseur Resorte inversor

 4 ✓ VS140915040 Pin Pivot Perno

 5 ✓ VS140915032 Pedal Pédale Pedal

 6 ✓ VS140915050 Bent tie rod assembly Ensemble tirant plié Conjunto tirante doblado

 7 ✓ VS238004 6.4 spring washer Rondelle elastique 6,4 Arandela elástica 6,4

 8 VS203019 TE M6x16 bolt Vis TE M6x16 Tornillo TE M6x16

 9 ✓ VS236006 8.4 flat washer Rondelle plane 8,4 Arandela plana 8,4

 10 ✓ VS230031 2.5x15 split pin Goupille d'arrêt 2,5x15 Pasador 2,5x15

 11 ✓ VS730065230 Inverter with cables Inverseur avec câbles Inversor con cables

 12 ✓ VS518251 Inverter Inverseur Inversor

 13 ✓ VS730029080 Inverter support plate Tôle de support inverseur Chapa soporte inversor

 14 ✓ VS140310191 Switch coupling Branchement interrupteur Conexión interruptor

 15 ✓ VS730065100 1Ph CSA supply cable 
assembly

Ensemble câble d'alimen-
tation 1Ph CSA

Conjunto cable alimenta-
ción 1Ph CSA

 16 ✓ VS730065120 1Ph CSA motor supply ca-
ble assembly

Ensemble câble alimenta-
tion moteur 1Ph CSA

Conjunto cable alimenta-
ción motor 1Ph CSA

 17 ✓ VS730065140 Bridge cable assembly Ensemble câble pont Conjunto cable puente

 18 ✓ VS325186 8-8 L pneumatic fixed 
fitting

Raccord pneumatique L 
fixe 8-8

Empalme neumático en L 
fijo 8-8

 19 ✓ VS730070600 Change-over switch upda-
te kit

Kit de mise à jour commu-
tateur

Kit actualización conmu-
tador

 20 VS730005170 Wiring diagram Schéma électrique Esquema eléctrico

 21 VS730097050 Pedal assembly diagram Schéma montage pédale Esquema montaje pedal

 22 ✓ VS299132 D.5 stopper ring Anneau d'arrêt D.5 Anillo de seguro D.5

A ✓ VS730097020 Chuck rotation pedal as-
sembly

Montage pédale de rota-
tion mandrin

Montaje pedal rotación 
mandril

COMM     MMMMMMMMMMM
      

#

     
     

     
    H

ERNICK.CO

ERNICKCCCKCK
RNICCCCC

HHHHHHEHHHHHHH
 

ERER
      VS730097

Description

20 Spring camSpring cam

VS2991322 D.5 stoD.5 sto

VS950001720

✓ VS140

 5 ✓
 6 ✓
7

     
     

     
     

     
     

   H
EHERN
ER

 
 

HEHERNICK
RNI
RNRNNINI

                          
III

Description

Came ressoe resso

ing Ann

rter spring

Pin

40915032 Pedal

VS140915050

✓ VS238

 8

 9 ✓
10

NICKCKCKCKCKCK  12 

 13 

     
     

     
     

     
  

 
  HERNICKCCC
HHH

CCKICCK
RNIC

ERN
HHEHH

KConjuntConju

,4 Arandela Arandela 

6 ToT

ndelle plane 8,4delle plane 8,4

Goupille d'arrêt Goupille d'arrêt

es InverseInverse

Inverter support plat

0191 Switch coup

VS730065100 1Ph 

✓ VS730

 17 ✓
 18 ✓

HERNICK KKK
RRRR

CCKKK
NNICC

RNNR
CN CN CNNN

V

✓✓ V

 2020

 2121

     
     

     
     

     
     

     
          

     
     

  HERNIC

  HERN
    H

ERNRNRN
H

RNRNRN
H

R
H

RNRN
HHHHER
HER
HHHHEHE

 
on cables

versor

eur Chapa soport

nterrupteur Cone

le câble d'alimen-
tion 1Ph CSA

Ensemble câble 
tion moteur

assembly Ens

pneumatic fixed 
fitting

0600 Change-over s
te kit

VS730005170 W

VS730097

✓
A ✓

     
     

     
     

     
 HEH

 
HERNICK

NINININIC
ERN

HER
CKCKKKnto cable to cab

Empalme neumátmpalme neumát
fijo 8-8fijo 8

commucommu-- Kit actuKit actu
tadt

éma électriquema électrique

Schéma montageSchéma montage

Anneau nea

tion pedal as-
ly

M

HEHEHHERNRN
ERN

HEH
NICK   KCK
NICK
NIN

     
     

      

HEHEHEHEHEHHEHEHHHHH
RNRNNRNRNNRN

man

     
     

     
     

     
     

   H
ERNICK 

ERNICK
ERNICKKKI KKKK

NI KKKK
NI

EHEH
 

CKCKKIIIICKICKI
RNI
RNININICNICNI

ERN
ERN
EREREEEEEEEEEEEEEE

     
     

     
 HERNICK     

     
     

  

K     
     

 

K     
     

 

KCK
NIC

RRN
HEHERER

KKKKKKKKKKKKKKKK
ERRERRERERR

     
     

     
     

     
     

     
   H

E

54

     
     

 
     

     
  

 

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



55

Drawing Number 12B - Rev. 1 VS730095990

1

2

3

4
5

6

7

8

9
10

11

12

12

13
14

15

16

A

3

5

9
10

11

17

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730095990VS73009599

     
     

  H

     
     

     
     

     
     

   H
ERNICKIIIIIII

     
     

     
     

     
A

NICK K

     
     

     
     

     
     

HERNICK 

10
11

    
  H

 

HERNICK 
RNNICNIICKCKK

NNICCCCCCCCCKCKCCCKCKCKCKCKCKCCCKCKKKKKKKKK
NICN

     
     

     
     

     
     

     
     

     
       
     

     
HERNIC

     
     

     
     

     
     

     
     

     
     

 HER

 
        

  

             
           

     
     

     
     

     
 HERNICK 

RRRNRRRRNRNRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRNRNRNRNRNRNRNRNRNRNRRNRNNN
HEEEHEEE

1111

R

HERNICK     
     

     
  

3

44

1616

   

R

17  

     
     

     
      
     

          
      

HERNICK K

HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHH HHHHHHHHHHHHHHHHHHHHHHHHHH HHHHHHHH
  

    
NININININININI

     
     

     
 HERNRNICK     

     
     

  

KKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKK
RNICNICNNRNNININICNINICNIICICICICICICICIC
RNRNNNNNNNNNICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICNINININICNRNNININININININININI
RNRNNNNININICNI
RRNRNRNN

K

     
     

     
     

     
     

     
   H

E

55

5

     
     

     
     

   
3

NICK     H
ER

1-800-268-7432                   HERNICK.COM



56

Drawing  Number 12B - Rev. 1                           VS730095990                            

# D.R N Description Description Descripción

 1 ✓ VS140915032 Pedal Pédale Pedal

 2 ✓ VS950001720 Inverter spring Ressort inverseur Resorte inversor

 3 ✓ VS206007 TCEI M5x14 bolt Vis TCEI M5x14 Tornillo TCEI M5x14

 4 ✓ VS237010 5x20x1.5 washer Rondelle 5x20x1,5 Arandela 5x20x1,5

 5 ✓ VS224005 M5 med nut Écrou moyen M5 Tuerca media M5

 6 ✓ VS238026 Spring washer Rondelle élastique Arandela elástica

 7 ✓ VS730017980 Cam Came Leva

 8 ✓ VS730017990 Cam Came Leva

 9 VS206167 TCEI M4x10 bolt Vis TCEI M4x10 Tornillo TCEI M4x10

 10 ✓ VS236025 D. 4.3x9x0.8 washer Rondelle d. 4,3x9x0,8 Arandela d. 4,3x9x0,8

 11 ✓ VS239018 4.3 toothed washer Rondelle dentée 4,3 Arandela dentada 4,3

 12 ✓ VS224003 M4 med nut Écrou moyen M4 Tuerca media M4

 13 VS220096 3.5X19 TE bolt Vis TE autotaradeuse 
3,5X19

Tornillo TE autorroscante 
3,5X19

 14 ✓ VS236026 5.3 washer Rondelle 5,3 Arandela 5,3

 15 ✓ VS730095980 Airmotor valve assembly Ensemble soupape Ai-
rmotor Conjunto válvula Airmotor

 16 ✓ VS234036 Cylindrical pin Goupille cylindrique Clavija cilíndrica

 17 ✓ VS399064 1/4” silencer Silencieux 1/4” Silenciador 1/4”

A ✓ VS730095990 Airmotor pedal assembly Ensemble pédal Airmotor Conjunto pedal Airmotor

COMM     MMMMMMMMMMM
      

#

     
     

     
    H

ERNICK.CO

ERNICKCCCKCK
RNICCCCC

HHHHHHEHHHHHHH
 

ERER
      VS730095

Description

32 PedalPedal

95000172020 Invertenverte

VS206007

✓ VS2

 5 ✓
 6 ✓
7

     
     

     
     

     
     

   H
EHERN
ER

 
 

HEHERNICK
RNI
RNRNNINI

                         
III

Description

Pédaleale

ng Res

M5x14 bolt

5x20x1.5 washer

S224005 M5 med

VS238026

✓ VS7300

 8 ✓
 9

10

NICKCKCKKCKK  12 

13

     
     

     
     

     
     

HERNICK 
CCC

HHH
CCKICCK

RNIC
ERN

HHEHH

KArandeAran

Levaev

LeL

TCEI M4x10TCEI M4x10

Rondelle d. 4,3xRondelle d. 4,3x

er RondelRondel

nut

3.5X19 TE bolt

236026 5.3 wash

VS730095980

✓ VS

 17 ✓
A ✓

HERNICK KK
RRRRR

CKKKICCK
RNNICC
RN CKKKKK

N CKK
NNN CCC

VS

     
     

     
     

     
 

 
     

    
     

     
     

   H
ERNIC

  HERN
    H

ERNRNRN
H

RNRNRN
H

R
H

RNRN
HHHER
HER
HHHHEHE

 0,8

dentada 4,3

uerca media M4

Tornillo TE aut
3,5X19

A

emble soupape Ai-
rmotor

Goupille cyli

Sile

otor pedal assembly

     
     

    
     

     
   H

ERNICK
NININICK

RNINI
ERN

HEH
NINININICKCKKKiador 1/4”ador 1

Conjunto pedal Aionjunto pedal A

HEHEHHERNRN
ERN

HER
H

NICK     
     

     

CKICK
NICN

    

HEHEHEHEHEHHEHEHHHHH
RNRNNRNRNNRN

     
     

          
     

     
    H

ERNICK 

ERNICK
ERNICKKKKKKK

NI KKKKK
NIN

EHEHE
KKKICKCKK

NINININICNICNI
ERN
ERNNNNN
EREREEEEEEEEEE

     
     

     
 HERNICK     

     
     

  

K     
     

 

K      
     

KCK
NIC

RRN
HERER
HHE

KKKK KKKKKKKKKKKKKK
RERRRER

     
     

     
     

     
     

     
   H

E

56

     
     

     
     

 

 
 

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



57

Drawing Number 12C - Rev. 1 VS730097030

1
2

12

1

3

4

11

8

6

7

5

9

13

14

A

2

9

10

15

16

17

10

18

19-20

10

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730097030VS73009703

H
     

     
 H

     
   

     
     

     
     

     
     

   H
ERNICKIIIIIII

A

     
     

     
     

   

     
 19-2

NICKKK K

     
     

     11

     
     

     
HER

17           
   HH

ERNICK 
ICK

9NICICCICCICICCCCCCICICCKKKCKCKKCKKKKKKCKKKCKCK
NINI

     
     

     
HER

CK

HERNRNNICKKK K
N

     
     

     
     

     
     

     
     

     
     

    

13

15

 

  HERNIC
R

     
     

     
     

     
     

     
     

 

     
     

     
     

     
     

     
     

     
     

HER

     
     

     1

    
     

     
 HERNICK 

HHH   
16

KKK
NNNNNNNNNININ

ERERNICCKKCK
RN

HERNICK     
     

    

RNNRNRNIN CCKKKCCKKCKK
     

     
     

   18

     
     

     
     

     
    

2

   
       

 
     

     H
ERNIC

RRNICK 
CK

RRRRRNRRRNRRRNRRRRRRRNRN
  EE

 

RNICK

     
     

     
 H HERNICK  

CKK KKKKKKKKKKKKKKKKKKKKKKKKCKKKKKKKCKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKICK  
CK  
CK     K

     
     

   

KKK  KK     
CCCCCCCKCKCKCKCKKKKIIIIICIIIICCICICCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCKCCCCCCCCCCCCCCCCKCCCCCCCCCCCCCCCCKCCKCKCKCKCKCKCKCKCKCKCKCKCKCKKKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKKKKKKKKKKKKKKKKKKKKKKK

ERNICK     

HEEEEHEEHEEEEEEHEHEEEEEHEEHE

     
     

     
     

     
     

     
   H

E

57

1

3

     
     

     
     

NICK     H
ER

1-800-268-7432                   HERNICK.COM



58

Drawing  Number 12C - Rev. 1                            VS730097030                            

# D.R N Description Description Descripción

 1 ✓ VS140915020 Spring cam Came ressort Leva resorte

 2 ✓ VS299132 D.5 stopper ring Anneau d'arrêt D.5 Anillo de seguro D.5

 3 ✓ VS950001720 Inverter spring Ressort inverseur Resorte inversor

 4 ✓ VS140915040 Pin Pivot Perno

 5 ✓ VS140915032 Pedal Pédale Pedal

 6 ✓ VS140915050 Bent tie rod assembly Ensemble tirant plié Conjunto tirante doblado

 7 ✓ VS238004 6.4 spring washer Rondelle elastique 6,4 Arandela elástica 6,4

 8 VS203019 TE M6x16 bolt Vis TE M6x16 Tornillo TE M6x16

 9 ✓ VS236006 8.4 flat washer Rondelle plane 8,4 Arandela plana 8,4

 10 ✓ VS230031 2.5x15 split pin Goupille d'arrêt 2,5x15 Pasador 2,5x15

 11 ✓ VS730065240 Reverse gear with cables Inverseur avec câbles Inversor con cables

 12 ✓ VS518251 Inverter Inverseur Inversor

 13 ✓ VS730029080 Inverter support plate Tôle de support inverseur Chapa soporte inversor

 14 ✓ VS140310191 Switch coupling Branchement interrupteur Conexión interruptor

 15 ✓ VS730065100 1Ph CSA supply cable 
assembly

Ensemble câble d'alimen-
tation 1Ph CSA

Conjunto cable alimenta-
ción 1Ph CSA

 16 ✓ VS730065120 1Ph CSA motor supply ca-
ble assembly

Ensemble câble alimenta-
tion moteur 1Ph CSA

Conjunto cable alimenta-
ción motor 1Ph CSA

 17 ✓ VS730065140 Bridge cable assembly Ensemble câble pont Conjunto cable puente

 18 ✓ VS730070580 Change-over switch upda-
te kit

Kit de mise à jour commu-
tateur

Kit actualización conmu-
tador

 19 VS730005160 Wiring diagram Schéma électrique Esquema eléctrico

 20 VS730097040 Pedal assembly diagram Schéma montage pédale Esquema montaje pedal

A ✓ VS730097030 Chuck rotation pedal as-
sembly

Montage pédale de rota-
tion mandrin

Montaje pedal rotación 
mandril

COMM     MMMMMMMMMMM
      

#

     
     

     
    H

ERNICK.CO

ERNICKCCCKCK
RNICCCCC

HHHHHHEHHHHHHH
 

ERER
      VS730097

Description

20 Spring camSpring cam

VS2991322 D.5 stoD.5 sto

VS950001720

✓ VS140

 5 ✓
 6 ✓
7

     
     

     
     

     
     

   H
EHERN
ER

 
 

HEHERNICK
RNI
RNRNNINI

                         
III

Description

Came ressoe resso

ing Ann

rter spring

Pin

40915032 Pedal

VS140915050

✓ VS238

 8

 9 ✓
10

NICKCKCKCKCKCK  12 

 13 

     
     

     
     

     
  

 
  HERNICKCCC
HHH

CCKICCK
RNIC

ERN
HHEHH

KConjuntConju

,4 Arandela Arandela 

6 ToT

ndelle plane 8,4delle plane 8,4

Goupille d'arrêt Goupille d'arrêt

h cableses InverseInverse

Inverter support plat

0191 Switch coup

VS730065100 1Ph 

✓ VS730

 17 ✓
 18 ✓

HERNICK KKKK
RRRR

CCKKKK
NNICC

RNNR
CN CCCN CN

VS

VS

 20 20

AA

     
     

     
     

     
   

     
     

       
     

     
  HERNIC

  HERN
    H

ERNRNRN
H

RNRNRN
H

R
H

RNRN
HHHHER
HER
HHHHEHE

 
on cables

versor

eur Chapa soport

nterrupteur Cone

le câble d'alimen-
tion 1Ph CSA

Ensemble câble 
tion moteur

assembly Ens

ge-over switch upda
e kit

160 Wiring diagra

S730097040 Peda

VS73009703

     
     

     
     

     
 HEH

 

HERERERNICK
NININNININICNI

RNNNN CKCKKKnto cable to cab

Kit actualización cit actualización 
tadortado

ueue EsquemEsq

a montage pédale montage pédale

Montage pédale de roMontage pédale de
tion mandrinon mandrin

HEHEHEHERNN
ERN

HER
HE

NICK   KCK
NICN

     
     

     

HEHEHEHEHEHEHEHEHEHEHEHEHE
NRNNNRNNRN

     
     

     
     

     
     

   H
ERNICK 

ERNICK
ERNICKKKKKKKK

NI KKKK
NIN

HEHEH

KKKCKCK
NINININICNICNI

RNRNNNNN
EREREEEEEEEEEEEEEE

     
     

     
 HERNICK     

     
     

  

K      
     

K     
     

 

KCK
NIC

RNI
ERER

H
 

HEE

 
KKKKKKKKKKKKKKKK

EERERERER

     
     

     
     

     
     

     
   H

E

58

     
     

 
     

    
  

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



59

Drawing Number 13 - Rev. 2 VS140990371

1

2

3

5

7

8

9

6

4

4

A

# D.R N Description Description Descripción

 1 VS790070750 Inflation pedal kit Kit pédale de gonflage Kit pedal de inflado

 2 VSB4103200 Painted pedal support Support pédales peint Soporte pedales pintado

 3 VS790070720 Pedal kit and bolts Kit pédale et vis Kit pedal y tornillos

 4 VS790070710 Pedal fasteners kit Kit fixation pédale Kit sujeción pedal

 5 VS790070740 Inflation pedal pin kit Kit pivot pédale de gon-
flage Kit perno pedal de inflado

 6 ✓ VS325186 8-8 L pneumatic fixed 
fitting

Raccord pneumatique L 
fixe 8-8

Empalme neumático en L 
fijo 8-8

 7
✓ VSB7076000 Motor valve Soupape moteur Válvula motor 10422005

✓ VSB7076001 Motor valve Soupape moteur Válvula motor 10422006

 8
✓ VSB7075000 Bead-breaker valve Soupape décolle-pneus Válvula destalonador 10422005

✓ VSB7075001 Bead-breaker valve Soupape décolle-pneus Válvula destalonador 10422006

 9 ✓ VS918006 1.8x12x40.4 TRZ spring Ressort TRZ 1,8x12x40,4 Resorte TRZ 1,8x12x40,4

A ✓ VS140990371 Tubeless inflation pedal-
board

Ensemble pédalier de gon-
flage tubeless

Pedalera de inflado tu-
beless

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS140990371VS14099037

     
     

 HEHH   8

     
     

     
     

     
     

   H
ERNICKIIIIIII

     
     

     
     

                
7

A

NICK K

     
     

     
     

     
     

HERNICK 

5 H

           
    

HERNICK
N

K KKKKKKKKKKKCCK

     
     

     
 

     
     

     
          

     
     

     
     

     
   H

ERNIC
ER

   

       

     
     

     
     

     
 HEREEEREEEHEEEEEEEHEEEEEREREEEHEEEEEEHEHEEHEEHEEEEEEEREEEERNICK 

C
RN

KKCKKICK
NICKKKKKKKKK

RNRRRRNRNRNRNNRNRNRNRNRNRNRNRNRRRRNNI
RN CC
RNNINIICNINICICNICNICIIINICICNICIC

HEEEEEHEHEHEEEEEEEEEEHEEEEEEEEEEHEEHEEEEEEEHEEEEEEREEEEEEEHEHEEEEHEEHEEEEEEHEEEERER
HEEEERER

  HER
HERR
 E

    
  1 2

HEHEHERN
HERN

ERNIC
RNRNICK
RNICK     

     
      

   
    

CKICK
RNRNNICNNN

ERNRNNNN
HEHEHEHE

  

H

dal kitdal kit Ki

nted pedal supported pedal support

0 Pedal kit and boPedal kit and 

79007071090070710 Pedal faPedal f

VSVS790070740790070

     
     

     
     

       
    HERNICK 

RNICK

HEEREEEREEREEE

 

HEHEció RR
edal de infladoo

Soporte pedales 

Kit pedal

n pédale

t pivot pédale de gon
flage
Raccord pn
fixe 8-8

ve

Motor valve

5000 Bead-breake

B7075001 Bea

18006 HHHERNICK     
     

     
  

    

K
     

   

K   K
ERERE

K
NIC

RNI
ERER

HEE
KKKKKKK

doo

mático en L ático en L 

     
     

     

álvula motorvula motor

Válvula motorVálvula motor

le-pneuspneus VálvuVá

pe décolle-pneusle-pneus

Ressort TRZ 1,8x12

dal- Ensemble p
flage t

     
    59

     
     

    
     

   
   H

E
      

  talonador

vula destalonador

Resorte TRZ 1,8

er de gon-
ss

Pedaler
be

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



60

Drawing Number 14A - Rev. 3 VS730097340

A

7

3

2

4

5

1

9

6

8

10

10

9

# D.R N Description Description Descripción

 1 ✓ VSB7026001 D.80 (80 psi) pressure gage Manomètre D.80 (80 psi) Manómetro D.80 (80 psi)

 2 ✓ VSB9055001 Man+discharge support Support man+dècharge Soporte man+descarga

 3 ✓ VS325118 Rotating fitting Raccord pivotant Empalme giratorio

 4 VSB1166100 Pressure gage support Support manomètre Soporte manómetro

 5 ✓ VSB7204000 Tire valve Soupape pour pneu Válvula de neumático

 6 ✓ VSB1600000 Inflation hose L=1500 Tuyau de gonflage L=1500 Tubo de inflado L=1500

 7 ✓ VS730097330 Pressure gage support 
assembly

Ensemble support ma-
nomètre

Conjunto soporte manóme-
tro

 8 ✓ VS710590670 60PSI inflation valve as-
sembly

Ensemble soupape de 
gonflage 60PSI

Conjunto válvula de inflado 
60PSI

 9 VS206188 TCEI M6x12 bolt Vis TCEI M6x12 Tornillo TCEI M6x12

 10 ✓ VS317007 8x6 black rilsan hose 
L=3500

Tuyau rilsan 8x6 noir 
L=3500

Tubo rilsan 8x6 negro 
L=3500

A ✓ VS730097340 Inflation assembly Ensemble gonflage Conjunto inflado

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730097340VS73009734

     
     

 HH

     
     

     
     

     
     

   H
ERNICKIIIIIII

     
     

     
     

    
A

4

 

NICK K

     
     

     
     

     
     

HERNIC
RNICK 
RERRRRRREEE

NICNINICNNNNICNIC
EEEEHEHHHHH

KCCNNININIIICNICNICNICNICNRNNRNNNNNNNNNNNNNNNNNRNRNRNNNICNICNNNICKCCICICCICIICICICICICICICCICKKKK
EREREEER

HEHEEEEHEHEEEEEE
   

HERNICK 
N

     
     

     
     

     
   6      

     
     

     
     

   H
ERNIC

R

9

     
     

     
     

     
 HERNICK 

ICNICNINICICNNNNICNICNIICNNNNNNNNNINININNNNNINNNINININININNNNNNNNNINININNNNNINNICNICNNNNNINIC
RNRNNNNINININININNNRNRNRNNINNNNRNRNICNICNRNRNRN

H

K
ER

CCKCK

H

    
 1 ✓
 2 ✓

HHHERNICK
RNRN

HERN
HE

ICK
RNRNNICNNN

ERNN
HER
HHEHEHHHH

CK      
     

     
  

    

CK
  

 pressure gagepress M

n+discharge supportdischarge suppo

Rotating fittingRotating fittin

B1166100B116610 PressuPressu

VSVSB7204000B7204000

VSVSB16B1

     
     

     
     

     
     

   HH
ERNICK 

RNICK

HEEREEEREEREEEHEHEció RR
ómetro D.80 (80 psi)80 p

Soporte man+des

Empalme

manomètre

Soupape pour pneu

Tuyau de gon

support Ensem

SI inflation valve as
sembly

188 TCEI M6x12 

S317007 8x6 b

9

     
     

     
 HERNI

EREREERERERER
HEERNIC

RNICICKKKK    
     

 
    

K
     

  

KCKKKK KKKKKKKL=1500L=1500

o soporte manómeo soporte manóme-

Conjunto válvula dConjunto válvula
60PSI60PSI

TorniTo

rilsan 8x6 noir 6 noir
3500

Ensemble gonfl

     
    60

     
     

    
   H

E

     
         

  ado 

I M6x12

o rilsan 8x6 negro 
L=3500

Conjunto infl

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



61

Drawing Number 14B - Rev. 2 VS730097360

10

10

8

6

9

4

1

5

2

3

7

A

11

# D.R N Description Description Descripción

 1 ✓ VSB7026001 D.80 (80 psi) pressure gage Manomètre D.80 (80 psi) Manómetro D.80 (80 psi)

 2 ✓ VSB9055001 Man+discharge support Support man+dècharge Soporte man+descarga

 3 ✓ VS325118 Rotating fitting Raccord pivotant Empalme giratorio

 4 ✓ VS730025430 Pressure gage support Support manomètre Soporte manómetro

 5 ✓ VSB7204000 Tire valve Soupape pour pneu Válvula de neumático

 6 ✓ VS399333 Inflation hose L= 1400 Tuyau de gonflage L=1400 Tubo de inflado L= 1400

 7 ✓ VS730097350 Pressure gage support 
assembly

Ensemble support ma-
nomètre

Conjunto soporte manóme-
tro

 8 ✓ VS710590670 60PSI inflation valve as-
sembly

Ensemble soupape de 
gonflage 60PSI

Conjunto válvula de inflado 
60PSI

 9 ✓ VS206188 TCEI M6x12 bolt Vis TCEI M6x12 Tornillo TCEI M6x12

 10 ✓ VS317007 8x6 black rilsan hose 
L=3200

Tuyau rilsan 8x6 noir 
L=3200

Tubo rilsan 8x6 negro 
L=3200

 11 ✓ VS271012 TBEI M6x10 bolt Vis TBEI M6x10 Tornillo TBEI M6x10

A ✓ VS730097360 Inflation assembly Ensemble gonflage Conjunto inflado

COM     
     

  
Drawing Numbe

     
     

     
    H

EHHERNICK.CO
VS730097360VS73009736

     
  HE

     
     

     
     

     
     

  
     

     
    H

ERNICKIIIIIII

     
     

     
     

AA

 

NICK 

     
     

     
     

     
     

HER
  HERNICK KCICICCCCCCCCKCKCCCCCCICICCCICKCCCCICCICCCCCCCCCCIINIIICCICCCCCIICNICNINININININININICNICICICCCCCICNIICICCCCCCCCINICCCCC

 HERNICC
HHHHHER

IC

HERNICK 
C

     
     

     
     

     
     

     
     

     
     

     
 HHERNIC

 6

     
     

     
     

     
     

     
     

     
 H

     
     

 
     

     
     

     
 HE

  HERNICK 
ICICNINICICNNNNICICNIICNNNNININNININININININNNNINNININININNNNNININININININININNNININNICNICNNNNNINICNINNNINININICNININNNNNNNININNNINRNICNICNINI

RNRN CKCKK
E

 1 ✓
 2 ✓

HERNICK
RNRN

HERN
HEH

ICK
RNNIC

ERNRNNNN
HER
HHEHEHHH

CK      
     

     
  

CK  

H

pressure gagepress Ma

n+discharge supportdischarge suppo

Rotating fittingRotating fitting

73002543030025430 PressurPressu

VSSB7204000B7204000

VSVS3939

     
     

     
     

 
 

     
     

HHERNICK 
RN

HEEREEEREEREEEHEHERci RR
ómetro D.80 (80 psi)80 p

Soporte man+des

Empalme

manomètre

oupape pour pneu

Tuyau de gonfl

support Ensem

I inflation valve as
sembly

188 TCEI M6x12 

S317007 8x6 b

1

     
     

     
 HERNI

EREREERER
HEERNICK

RNICICKK K    K
     

      
     

KCKKKKKKKKKKKK= 1400= 1400

o soporte manóme soporte manóme-

Conjunto válvula dConjunto válvula
60PSI60PSI

TorniTo

rilsan 8x6 noir 6 noir
3200

Vis TBEI M6x10

ly Ensem

     
    61

     
     

      
     

     
  HE

 ado 

I M6x12

o rilsan 8x6 negro 
L=3200

Tornillo TBE

nflage Con

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



62

Drawing Number 15 - Rev. 1 VS730095030

1

2

3

4

5

6

7

8

9

10

10

11
12

13

13

11
12

15

10

14

10

ACOM     
     

  
Drawing Numbe

     
     

     
    HH

ERNICK.CO
VS730095030VS73009503

     
     

  H

     
     

     
     

     
     

6

   H
ERNICKIIIIIII

     
     

     
     

    
A

NICK1010K

     
     

     
     

     
     

H
2

HERNICK 
NRNRRNINNNNNNNINNININI

RNNRNNNNRNRNNNRNNNININNI
RNNNNNNNNNINNNI
RRRNNRNNINRRRNNRNNNNNRRNRNNRN

EEERER
HERERERERERERRERRERERER
HERERERERERERERERERERERERERERERERERERERERERERRREREREREREREREREREREREREREREEERERRREREHE

HERNICKC
RN CK 

CK

     
     

     
   1

     
     

     
       

     
     

      
   H

ER
133

13

RNIC
R

 

     
          

         
     

    
    
  

  HERNICK

HEHE
CKCK

H
CK

 

K K

HERNIC
HERNICK  

CKCKCK      
     

     
 

 

CK
NIC

     
     

     
     

   
10

     
     

HHHHHERNICK
E

CCICICC
EEEEEEEEEEEEEEEEEEEEEEEEEE

CCCCCCCCICCCCCCCCCCCCCC
EE

1111
1ERN

ERNNINICCC
HEE

K K

H
     

     
H

     
     

     
 HERNICK     

     1
12

KKKKKKKKKKKKKCKCKCKKCKCKCKKKCKCKKKCKCKKK  
 

CKCKKK

     
  

HERNICK     
     

     
     

     
     

     

62

     
     

   H
E

     
    

NICK     H
ER

1-800-268-7432                   HERNICK.COM



63

Drawing  Number 15 - Rev. 1                             VS730095030                             

# D.R N Description Description Descripción

 1 ✓ VS790010750 ASME tank Réservoir ASME Tanque ASME

 2 ✓ VSB1202700 M-M1” nipple fitting Raccord mamelon  M-M1" Empalme niple M-M1"

 3 ✓ VS309095 Blow valve Soupape de souflage Válvula di soplado

 4 ✓ VS310106 1-2M x 3-8F reduction Réduction 1-2M x 3-8F Reducción 1-2M x 3-8F

 5 ✓ VS325141 Rotating fitting Raccord pivotant Empalme giratorio

 6 ✓ VS325031 Rotating fitting Raccord pivotant Empalme giratorio

 7 ✓ VSB1175900 1/2” Release cock Robinet déscharge 1/2" Llave descarga 1/2"

 8 ✓ VS730016760 Y-shaped fitting Raccord à Y Empalme en Y

 9 ✓ VS318011 Screened hose L=4000 Tuyau retiné L=4000 Tubo retinado L=4000

 10 VS203019 TE M6x16 bolt Vis TE M6x16 Tornillo TE M6x16

 11 ✓ VS238004 6.4 spring washer Rondelle elastique 6,4 Arandela elástica 6,4

 12 ✓ VS224007 M6 med nut Écrou moyen M6 Tuerca media M6

 13 ✓ VS319012 Clamp Collier Abrazadera

 14 VS710570140 Tank spare kit Kit de rechange réservoir Kit repuesto tanque

 15 ✓ VS730095150 Tank assembly Ensemble réservoir Conjunto tanque

A ✓ VS730095030 Air tank assembly Ensemble réservoir air Conjunto tanque aire

COMM     MMMMMMMMM
         

#

     
     

     
    H

ERNICK.CO

ERNICKCCCKCK
RNICCC

HHHHHEHH
 

ERER
     VS730095

Description

50 ASME tankASME tank

SB120270000 M-M1”M-M1

VS309095

✓ VS3

 5 ✓
 6 ✓
7

     
     

     
     

     
     

   H
EHERN
ER

 
 

HEHERNICK
RNI
RNRNNINI

                          
III

Description

Réservoir Aervoir A

e fitting Rac

w valve

1-2M x 3-8F redu

S325141 Rotating

VS325031

✓ VSB11

 8 ✓
 9 ✓
10

NICK 
CKCKCCKK  12 

 13 

     
     

     
     

     
     

HERNICKCCC
HHH

CCKICCK
RNIC

ERN
HHEHH

 

KEmpalmEmpa

/2/ Llave desLlave des

EmE

yau retiné L=4000yau retiné L=400

Vis TE M6x16Vis TE M6x

r RondelRonde

nut

Clamp

70140 Tank spare k

VS730095150 Tan

VS73009503

HERNICK KK
RRRR

CCK
NNICCK

RNNI
R

KCKKK
N CCCKKK
NNN CCCN

     
     

     
     

     
     

      

 

     
     

     
    H

ERNIC

   H
ERN

    H
ERNRNRN

H
RNRN

HH
RNRN

HHHER
HER
HHHEHE

elástica 6,4

uerca media M6

Abrazadera

e réservoir Kit re

ble réservoir

Ensemble réservo

     
     

     
     

     
 HERNICK KCK

NINIC
RNINI

ER
HEH 

NININININNN

HERNRN
ER

HEHEH
NICK     

     
     

   

KCK  
NICK
NI

 

EHHEEEHEHH
RNRNNRNRR

     
     

     
     

     
 

 

     
  HEEHEH 

K 

ERNICK
ERNICKKKI KKK

NI KKKK
NICKCKIIIICKICKKI

RNI
RNININICNICNI

ERN
ERN
EREREEEEEEEEEEEE

ERNICK     
     

     
  

K     
     

 

K
     

   

KCK
NIC

ERN
ER

KK

     
     

     
 HERER
HER
HEERERERERERERER

KKKKKKKKK

     
     

     
     

   

63
 

   H
E

     
     

 
     

     
 

 

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



64

Drawing Number 16A - Rev. 4 -

1

5

4

7

8

9

2

3

A

6
10

# D.R N Description Description Descripción

 1 VS730070760 Air treatment assembly 
support kit + bolts

Kit support ensemble trai-
tement air + vis

Kit conjunto tratamiento de 
aire + tornillos

 2 ✓ VS399319 Filter assembly Ensemble filtre Conjunto filtro

 3 ✓ VS399320 Lubricator filter assembly Ensemble filtre lubrifica-
teur Conjunto filtro lubrificador

 4 ✓ VSB7355000 Large grease-holder ring Anneau porte-graisse 
grande Anillo portagrasa grande

 5 ✓ VS730097150 Pressure reducer filter 
with fittings assembly

Ensemble filtre réducteur 
de pression avec raccords

Conjunto de filtro reductor 
de presión con empalmes

 6 VS312173 Reduction sleeve 1/4-3/8 Manchon de réduction 
1/4-3/8

Manguito de reducción 
1/4-3/8

 7 ✓ VS325118 Rotating fitting Raccord pivotant Empalme giratorio

 8 ✓ VS325148 T middle fitting Raccord intérmediaire T Empalme intermedio T

 9 ✓ VS325203 T-shaped fitting Raccord à T Empalme en T

 10 VS312174 4NPT reduction Réduction 4NPT Reducción 4NPT

A -
Greaser filter air treatment 
assembly + reduction gear 
filter

Ensemble traitement air 
filtre lubrificateur + filtre 
réducteur

Conjunto tratamiento aire 
filtro lubrificador + filtro 
reductor

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO

     
 H

     
 H

     
     

HE

     
     

     
     

     
     

   H
ERNICKIIIIIII

     
     

     
   

     
     

     
   

     
     

     
     

    

 

A

NICK 

     
     

     
     

     
     

HERNICK 

      
    H

ERNICK

    H
ERNICK

HHEHEH
2

ER
6

10

HERNICK 
NININININININNININININININIININININIINININININININININININICNICN

     
     

     
     

     
     

     
     

     
     

     
 HERNIC

 
     

      
     

     

 
 

 
 

  

     
     

     
     

     
     

     
     

     
    H

ER

 
     

     
     

     

     
     

     
     

     
 HERNICK

   
 ERERE
 

CKCKCKCKCKCKCKCKCKCKCKCCCCCCCKCKCKCKCKCKCKCCKCCICINNRNIICIICNINNNICI
ERNI
ERNIICCIC

     
 HER
HEHE

 
ERNICK 

ERNICK

1

 2 ✓

HERNICK
RN

ERN
HEHERNRNNICNN

ER
HEEEEHEHE

ICK     
     

     
     

K
 

CK

H

mbly 
boltslts

Kit suppo
teme

assemblyssembly

Lubricator filter aLubricator filter a

VSSB7355000B735500 Largearg

VSVS73009730097

     
     

     
     

       
     

 HEHEERNRNICK 
NICNRNRNNNNNN

EEEH ER
HEHEEEERERERRRRN

tratamiento de amiento de 
ornillos

Conjunto filtro

a- Conjunto fi

orte-graisse 
de

Ensemble filtre rédu
de pression av

ve 1/4-3/8 Mancho
1/4

ting fitting

T middle fitting

325203 T-shaped

312174

     
     

     
 HERNI

RERERRRN
HERER
HERNICKK K      

     
     

 

CK
NICKKKKKKK

ctor or 
mpalmesmpalmes

de reducción e reducción 
8

Empalme giratorioEmpalme girator

re Te T Empalme Empalme

T E

duction 4NPT

t
n gear 

Ensemble traitem
filtre lubrifi
réduc

     
    64

     
     

     
     

     
      
  HE

  edio T

me en T

Reducción 4NPT

r 
+ filtre 

Conjunto trat
filtro lu
re

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



65

Drawing Number 16B - Rev. 4 VS730097140

11A

1

6

9
10

4

8

7

5

17

14

14

13

15
12

18

19

16

3

11B

A

2

2

10

5

21

20
20

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS730097140VS73009714

     
     

  H
   

     
     

     
      

     
     

   H
ERNICKIIIIIII

     
     

     
     

    
     

 
  

NICK K

     
     

     
     

     
   

     
     

      
  HER
HHHH

RNICK 

  HERRNNICNIC2

HERNICK 
CCCCCCCCCCCCCICCCCCCICCCCICCCCCCCKCKCCKICCCKCKCCICCCCCCCCCCCCKCKCKCKICCICCK

NICCKCKKKCKKKCKCKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKCKKK
NRN

     
     

     
     

     
     

     
     

     
     

     
 HER

     
     

 
       
  

 
  

1

6

7

           
     

     
     

     
   H

ERNIC

     
     

     
     

     
     

     
     

     
     

HER

   

     
     

     
     

     
 HERNICK 

    H
ERN

1AA

    

HERNICK     
     

     
   

NI
 

K 13

 

     
     

     
     

     
     

   H
ERNIC

     

HH
     

     
 HERNICK 

CK

 
 

C

     
     

     
 HEHHERNICK     

    

CKKKKKKKCK     
     

     
  

K

14

16

     
 HERNICK     

     

HHEEEEREHHEHER
HER
HE

NNIICCCC
RNIC
R

CNNNI

 

ERRN

     
     

 
65

     
       

     
     

 
               
     

     
   H

E
5

19

  
     

     
     

     
   

NICK     H
ER

1-800-268-7432                   HERNICK.COM



66

Drawing  Number 16B - Rev. 4                            VS730097140                           

# D.R N Description Description Descripción

 1 ✓ VS399320

Lubricator filter assem-
bly (only for RWC246.26IB 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB models)

Ensemble filtre lubrifica-
teur (seulement pour les 
modèles RWC246.26IB 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB)

Conjunto filtro lubrifica-
dor (sólo para los mo-
d e l o s  R W C 2 4 6 . 2 6 I B 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB)

 2 VS730070750 Air treatment assembly 
support kit + bolts

Kit support ensemble traite-
ment air + vis

Kit conjunto tratamiento de 
aire + tornillos

 3 VS730027630
F i x i n g  p l a t e  ( o n l y 
f o r  R W C 2 4 6 . 2 6 I A B  - 
RWC246.26IRAB models)

Tôle de f ixage (seule-
ment pour les modèles 
R W C 2 4 6 . 2 6 I A B  - 
RWC246.26IRAB)

Chapa de fijación (sólo para 
los modelos RWC246.26IAB 
- RWC246.26IRAB models)

 4 ✓ VS399319

F i l te r  assembly  (on ly 
f o r  R W C 2 4 6 . 2 6 I B 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB models)

Ensemble  f i l t re  (seu -
l e m e n t  p o u r  l e s 
modèles RWC246.26IB 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB)

Conjunto filtro (sólo para 
los modelos RWC246.26IB 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB)

 5 VS312174 4NPT reduction Réduction 4NPT Reducción 4NPT

 6 ✓ VSB0223000 Grease holder ring Anneau cuve porte-graisse Anillo porta grasa

 7 ✓ VS325118

R o t a t i n g  f i t t i n g  ( o n l y 
f o r  R W C 2 4 6 . 2 6 I B 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB models)

R a c c o r d  p i v o t a n t 
( s e u l e m e n t  p o u r  l e s 
modèles RWC246.26IB 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB)

Empalme giratorio (sólo para 
los modelos RWC246.26IB 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB)

 8 ✓ VS325148

T middle  f i t t ing  (on ly 
f o r  R W C 2 4 6 . 2 6 I B 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB models)

R a c c o r d  i n t é r m e d i a i -
re T (seulement pour les 
modèles RWC246.26IB 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB)

E m p a l m e  i n t e r m e d i o 
T  (só lo  para  los  mo-
d e l o s  R W C 2 4 6 . 2 6 I B 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB)

 9 ✓ VS325203

T-shaped f i t t ing (only 
f o r  R W C 2 4 6 . 2 6 I B 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB models)

Raccord à T (seulement pour 
les modèles RWC246.26IB 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB)

Empalme en T (sólo para 
los modelos RWC246.26IB 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB)

 10 VS312173 Reduction sleeve 1/4-3/8 Manchon de réduction 
1/4-3/8

Manguito de reducción 
1/4-3/8

11A ✓ VS730097150

Pressure reducer filter 
with f i t t ings assembly 
(only for RWC246.26IB 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB models)

Ensemble filtre réducteur 
de pression avec rac-
cords (seulement pour 
les modèles RWC246.26IB 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB)

Conjunto de filtro reduc-
tor de presión con em-
palmes (sólo para los 
modelos RWC246.26IB 
-  R W C 2 4 6 . 2 6 I H B  - 
RWC246.26IRB)

11B ✓ VS730096140

A i r m o t o r  a i r  t r e -
atment assembly (only 
f o r  R W C 2 4 6 . 2 6 I A B  - 
RWC246.26IRAB models)

Ensemble traitement air 
Airmotor (seulement pour 
les modèles RWC246.26IAB 
- RWC246.26IRAB)

Conjunto tratamiento aire 
Airmotor (sólo para los 
modelos RWC246.26IAB - 
RWC246.26IRAB)

 12 ✓ VS325141
R o t a t i n g  f i t t i n g  ( o n l y 
f o r  R W C 2 4 6 . 2 6 I A B  - 
RWC246.26IRAB models)

Raccord pivotant (seu-
lement pour les modèles 
R W C 2 4 6 . 2 6 I A B  - 
RWC246.26IRAB)

Empalme giratorio (sólo para 
los modelos RWC246.26IAB 
- RWC246.26IRAB)

 13 ✓ VS399331
Pressure regulator (only 
f o r  R W C 2 4 6 . 2 6 I A B  - 
RWC246.26IRAB models)

Régulateur de pression 
( s e u l e m e n t  p o u r  l e s 
modèles RWC246.26IAB - 
RWC246.26IRAB)

Regulador  de presión 
(só lo  para  los  mode-
l o s  R W C 2 4 6 . 2 6 I A B  - 
RWC246.26IRAB)

 14 ✓ VS909026
D.  40  pressure gauge 
(only for RWC246.26IAB - 
RWC246.26IRAB models)

Manomètre D. 40 (seu-
lement pour les modèles 
R W C 2 4 6 . 2 6 I A B  - 
RWC246.26IRAB)

Manómetro D. 40 (sólo para 
los modelos RWC246.26IAB 
- RWC246.26IRAB)

 15 ✓ VS306043
T-shaped f i t t ing (only 
f o r  R W C 2 4 6 . 2 6 I A B  - 
RWC246.26IRAB models)

Raccord à T (seulement pour 
les modèles RWC246.26IAB 
- RWC246.26IRAB)

Empalme en T (sólo para los 
modelos RWC246.26IAB - 
RWC246.26IRAB)

 16 ✓ VS325250
Q u i c k  f i t t i n g  ( o n l y 
f o r  R W C 2 4 6 . 2 6 I A B  - 
RWC246.26IRAB models)

Raccord rapide (seule-
ment pour les modèles 
R W C 2 4 6 . 2 6 I A B  - 
RWC246.26IRAB)

Empalme rápido (sólo para 
los modelos RWC246.26IAB 
- RWC246.26IRAB)

COMM     MMMMMMMMM
      

MM#

     
     

     
    H

ER
HERNIC

RNICCCCCCK.CO
ICKCCCKCK

ERER
       VS73009

Description

VS399320

Lubricator fLubricator 
bly (onlybly (only
-

VS

 3

     
     

     
     

     
   

 
    H

EHERN
ERRNICK
ERNI

RNRNNINI
HEHE

                    
III

Description

ssem-
WC246.26IB 

2 4 6 . 2 6 I H B  - 
C246.26IRB models)

Ensemble fiemble f
teur (se
mo

750 Air treatment 
support kit 

VS730027630
F

 4 ✓

NICKKCKCKKCKK  5 5

 6 6

     
     

     
     

     
     

HER
HHHHHHEHHHERNICKCCNICCKK- - 

Chapa ap
los modelos m
- RWC246RWC246

f i l t re  (seuf i l t re  (seu --
e n t  p o u r  l e s n t  p o u r  l e

odèles RWC246.2odèles RWC246.
-  R W C 2 4 6 . 2-  R W C 2 4 6 . 2
RWC246.26IRWC246.26

n RéduRéd

se holder ring

325118

R o t a t i n g  f i t t i
f o r  R W
-  R W
R

 8 ✓

HERNIC
RRRNN CK KKKCKKK

N CN
9 ✓✓

 1010

     
     

     
     

    
 

     
     

    
     

       
   H

ERNIC

    H
ER

    H
ERN

H
RNRN

HHHHHER
HER
HHB  - 

ión 4NPT

Anillo porta grasa

t a n t 
p o u r  l e s 

RWC246.26IB 
W C 2 4 6 . 2 6 I H B  -

RWC246.26IRB)

Empalme 
los 

on ly 
6 . 2 6 I B 

6 . 2 6 I H B  - 
46.26IRB models)

R a c c o r d  i n t
re T (seu
mod

25203

T-shaped f i t t in
f o r  R W C
-  R W
RW

VS31217

11A ✓

     
     

     
     

     
HEHHERNICKINIIICK

HER
CK R W CR W
R W C 2 4 6 . 2R W C 2 4 6

RWC246.26IRB)WC246.26IRB)
nt pour nt pour 

WC246.26IB WC246.26IB 
4 6 . 2 6 I H B  - 4 6 . 2 6 I H B  

246.26IRB)246.26IRB

Empalme eEmpalme
los mos

Manchon de rédManchon de réd
1/4-3/8/4-3/8

ucer filter 
ings assembly 

y for RWC246.26I
-  R W C 2 4 6 . 2 6 I
RWC246.26IRB 

Ensembem
de

VS730096140

A i r m

 12 ✓

HERNICK

HERN
HE

ICK

HER
HEHEHEH

CK      
        

   
B 

H B  - 

pa
mod
-  R W
RWC2

)

e traitement air 
motor (seulement po

les modèles RWC24
- RWC246.26IR

t t i n g  ( o n l y i n
C 2 4 6 . 2 6 I A B  - 2 4 6 .

C246.26IRAB models)246.26IRAB mode

Racco
le

SS399331399331
Pressure rePressure re
f o r  R Wf o r  R
RW

V

     
     

     
    

        
 HERNICK 

ERNIC
ERNICK

NI KK
NI

HE
NINININICNICNINI

EEEEEEAB - AB - 

me giratorio (sólo para (sólo para 
s modelos RWC246.2646

- RWC246.26IRAB

pression 
t  p o u r  l e s 

s RWC246.26IAB - 
WC246.26IRAB)

Regula
(só

ge 
26IAB - 

AB models)

Manomètre D. 
lement pou
R W C
R

haped f i t t ing (onl
f o r  R W C 2 4 6 . 2 6 I
RWC246.26IRAB

S325250
Q u i c
f

     
     

     
 HERNI

ERER
HERERIAB AB
) RNICK     

     
     

  

K
     

 

K     
     

 

K
NICKKKKKK(sólo para (sólo para

RWC246.26IAB WC246.26IAB 
246.26IRAB)6.26IRAB

Empalme en T (sóloEmpalme en T (só
modelos RWmodelos RW
RWC246RWC24

rapide (seulepide (seule-
pour les modèless modèles

W C 2 4 6 . 2 6 I AI A
RWC246.26IRAB

     
     

     
    

66

     
     

     
   H

E

     
     

 
     

     
 

 los 
26IAB - 

AB)

alme rápido (sólo par
os modelos RWC246

- RWC246.26IRA

NICK     H
ER

1-800-268-7432                   HERNICK.COM



67

Drawing  Number 16B - Rev. 4                            VS730097140                           

# D.R N Description Description Descripción

 17 ✓ VS710014211
Air treatment assembly 
(only for RWC246.26IAB - 
RWC246.26IRAB models)

E n s e m b l e  t r a i t e m e n t 
air (seulement pour les 
modèles RWC246.26IAB - 
RWC246.26IRAB)

C o n j u n t o  t r a t a m i e n t o 
aire (sólo para los mo-
delos RWC246.26IAB - 
RWC246.26IRAB)

 18 ✓ VS306033
3/8 T-shaped fitting (only 
f o r  R W C 2 4 6 . 2 6 I A B  - 
RWC246.26IRAB models)

Raccord à T 3/8 (seule-
ment pour les modèles 
R W C 2 4 6 . 2 6 I A B  - 
RWC246.26IRAB)

Empalme en T 3/8 (sólo para 
los modelos RWC246.26IAB 
- RWC246.26IRAB)

 19 ✓ VS325249
Q u i c k  f i t t i n g  ( o n l y 
f o r  R W C 2 4 6 . 2 6 I A B  - 
RWC246.26IRAB models)

Raccord rapide (seule-
ment pour les modèles 
R W C 2 4 6 . 2 6 I A B  - 
RWC246.26IRAB)

Empalme rápido (sólo para 
los modelos RWC246.26IAB 
- RWC246.26IRAB)

 20 ✓ VS224003
M4 med nut (only 
for RWC246.26IAB - 
RWC246.26IRAB models)

Écrou moyen M4 
(seulement pour les 
modèles RWC246.26IAB - 
RWC246.26IRAB)

Tuerca media M4 
(sólo para los mode-
los RWC246.26IAB - 
RWC246.26IRAB)

 21 VS206398
TCEI M4x50 bolt (only 
for RWC246.26IAB - 
RWC246.26IRAB models)

Vis TCEI M4x50 (seule-
ment pour les modèles 
RWC246.26IAB - 
RWC246.26IRAB)

Tornillo TCEI M4x50 
(sólo para los mode-
los RWC246.26IAB - 
RWC246.26IRAB)

A ✓ VS730097140
Greaser reduction gear 
filter air treatment assem-
bly + hose nipple

Ensemble traitement air 
filtre réducteur lubrifica-
teur + porte-tuyau

Conjunto tratamiento aire 
filtro reductor lubrificador 
+ porta-goma

M     MMMMMMMMMMM
      

#

     
     

     
    H

ERERNIC
RNICCCCC

HERER
CK.CO
ICKCCCKCK       VS73009

Description

10014211211
Air treatmenAir treatme
(only for(only fo
RWW

✓ V

19

     
     

     
     

      
     

 HEHERN
ER

 
HEHERNICK

ERNI
RNRNNINI

                    
III

Description

sembly 
C246.26IAB - 

26IRAB models)

E n s e m b l e  e m b l e
air (se
mo

33
3/8 T-shaped fitti
f o r  R W C 2 4
RWC246

✓ VS325

 20

NICKCKCCK  21 2

     
     

     
     

     
   

 

 HERN
HHHEERNICKCK

NICCC
H

èles es 
A B  - A B  

AB)A

EmpalmeEmpa
los modelos model
- RWC- RW

)

moyen M4 moyen M4 
seulement pour les seulement pour le

modèles RWC246modèles RWC246
RWC246.26IRWC246.26

bolt (only 
C246.26IAB - 

WC246.26IRAB model

Vis TCVis T

30097140
Greaser reduc
filter air 
bly

HERNICK KKK
RRRR

CK
NNICCK

RNNICC
RN

KCKKK
NN CCCKKK
NNN

     
     

     
     

     
          

     
     

        
   H

ERNIC

    H
ERN

    H
ERNNN

H
RNRN

H
NN

HHHHEHEHH
AB)

TCEI M4x50 
ólo para los mode-

los RWC246.26IAB
RWC246.26IR

ment air 
eur lubrifica-

porte-tuyau

Conjun
fi

     
     

     
     

    
 

  HERNICK KCK
NINIC

RNINI
ER

HEH
NININININININI

HERNICK   KCK
NICK

RNNIC
ERNN

HEHHEHHEHHEHEHEH
RNRNRNRNNRNRNRNRNRNNRNRN

     
     

      

     
     

     
     

     
     

   H
ERNICK 

ERNICK
ERNICKKKI KKKKK

NI KK
NI

EHEH

 

CKCKKIIIICKICKII
RNI
RNININICNICNINININI

ERN
ERN
EREREEEEEEEEEEEEE

     
     

     
 HERNICK     

     
     

  

K     
     

 

K     
     

 

KCK
NIC

RRN
HERER
HEH

  

 
KKKKKKKKKKKKKKK

RERRRERERER

     
     

     
     

     
     

     
   H

E

67

     
     

 
     

     
  

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



68

Drawing Number 17 - Rev. 2 PLUS91SA

18

18

14

5

6

9
8

12

13

13

14

15

16
17

20

21

10

22

23

24

25

8

8

8

9 26

26

26

26

19

28

29

30

7

A

27

27

1

3

4

4

11

11

2

COM     
     

  
Drawing Numbe

     
     

     
    H

     
   

HERNICK.CO
PLUS91SAPLUS91SA

     
     

  H

     
     

     
     

     
     

 

     
     

     
   

 HERNICKIIIIIII

     
     

     
     

     
 A

NICK KK

     
     

     
     

     
     

HE

5

 

    H
ERNIC

RRRRRRRRRRERERERERERRRERERRERRRERERERERERERERERERERERERERERERER131RNRN1414ERER
2424

NNRNRNRNRNRNRNRNRNRNRRNRNRNRNRNRNRNRNRNRNRNRNRNRNNNNRNRRRRNRRERRRRRRRRRRRRRRRRRRRRRRRRNRNICK 
CKCK

EERER
IC2

HERNIC

HERNICK 
RNRN

     
     

     
     

    
25

 

     
     

     
     

     
     

  HER

16
17

RRNIC

     
     

     
     

     
     

     
     

     
     

 HER

  

       
2

      
     

    
8

26      
     

     
     

   HH
ERN
ERRRRRRERRRRRRRRRERRRRERERRREREREREREREREREERERRERERERRNRRNRNREREREREREEREEEERRN
EREREHEHEHEHEHEHEEREREREREEREEREEEEHEEEHEHEHEEHEHEHEHEHEHEHEHEHEHEHEHEHEHEEEER

HEEHEEHEERRRRN
EHEHEERRREREHEHEERRRN
ERERRERERERERERERERERERERERERERERR

HERNICK 
CKKKCK

NNN

     
     

   

EHHHHHHEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEERE
NRN

H
NICIIINIINNICNIC

HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHH
ICCIC

HEHHEHHH

     
     

HERNICK
RNIC18

RRRRRRRRRRRRRRRNRNRNRNRNRNRNRNRNRNRNRNRNRRNRNRNRNRNRNNRNRNRNREEEERNRNRNRNRNRNRNRNNRNRNRNRNNRNRNRRNRRRRRRRRRRRRREEEHEHEHEHEEEEEHEE
CCCCICNICICICICICICICICICCCCCCCCICCCCCCCCCICCCICICICCCCCCCICCCCCCCCCCCCCNNNNNNNNNNNNNIIIIIIIIIIIIIIIIINNNICNI

RNN
EREREREREEEEERERERERERERERERERERERERERERERERERERERERERERERRRRRRRREERERRERRR

HHHEHE99 HEHERNRNRRNICNICNN CCCK   KK
     

     
20

CKCK

         

CKK

     
     

     
     

     
     

   H
ERN

15
23
HH

     
     

     
    H

ERN
EHEEEEEEEEEEEEERRERRERRRRN

HER

1

NICKIICICICICICICICICICICCCCNININICNICNICNICNICNICNICCNICICNICCICNICCKCKK K
NICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICCCCCCCCCCCCCCCCCICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICCCCCCCCCCCCCCCCCCCCCCCCCCCICCCCICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICICCCCCCCCCCCICCCCCCCCCCCCCCCCCCCCCCICCICNICICIICCCCCCCCCCCCICICICICICCCICICICICICICICICICICICICICICICCCCCCCIIIIICICICICCCCCCICCCCICNICCNICNICICNICICNICIICCCICICICCCCCNIIICCCCCCCCCCCCCCCCNICK

     
     

     
 HERNICK     

     

ERNICK     
      

K
 

     
  

3

ERNICK     
     

     
     

     
     

     
 

68

     
        
     

 HE
7      

   

NICK     H
ER

1-800-268-7432                   HERNICK.COM



69

Drawing  Number 17 - Rev. 2                                PLUS91SA                              

# D.R N Description Description Descripción

 1 ✓ VS770070000 Handgrip and fixing kit Kit poignée et fixage Kit empuñadura y fijación

 2 ✓ VS770070010 Bolt-nut-washer kit Kit vis-écrou-rondelle Kit tornillo-tuerca-
arandela

 3 ✓ VS770070020 Roller with bolts kit Kit rouleau avec vis Kit rodillo con tornillería

 4 ✓ VS770070030 Arm pivot kit Kit pivot point d'appui Kit perno fulcro

 5 VS770011131 Hoses cover Couverture tuyaux Cobertura tubos

 6 ✓ VS271021 TBEI M6x20 bolt Vis TBEI M6x20 Tornillo TBEI M6x20

 7 ✓ VS325181 Y8 fitting Raccord à V8 Empalme en V8

 8 ✓ VS203058 TE M10x25 bolt Vis TE M10x25 Tornillo TE M10x25

 9 ✓ VS237043 10x30x2.5 flat washer Rondelle plane 10x30x2,5 Arandela plana 10x30x2,5

 10 ✓ 20.0 VS770790421 Cylinders control valve Soupape commande 
cylindres Válvula mando cilindros

 11 VS770770270 Valve kit and fasteners Kit soupape et fixations Kit válvulas y fijaciones

 12 ✓ VS770711881 Plus valve guard Carter soupape Cárter válvula Plus

 13 ✓ VS236006 8.4 flat washer Rondelle plane 8,4 Arandela plana 8,4

 14 ✓ VS203038 TE M8x25 bolt Vis TE M8x25 Tornillo TE M8x25

 15 ✓ VSB7298000 D.25 knob Poignée D.25 Pomo D.25

 16 ✓ VSB5717000 Hose clamp Collier de serrage Pasacable

 17 ✓ VS206012 TCEI M6x10 bolt Vis TCEI M6x10 Tornillo TCEI M6x10

 18 VS228307 M10 triblock nut Écrou Triblock M10 Tuerca triblock M10

 19 ✓ VS770011020 Welded support Support soudé Soporte soldado

 20 ✓ 18.1 VS770090093 Assembled cylinder as-
sembly

Ensemble cylindre as-
semblé

Conjunto cilindro ensem-
blado

 21 ✓ VS770010241 Wedge holder arm Bras porte-cale Brazo porta cuña

 22 VS770010210 Welded bead breaker arm Bras décolle-pneus soudé Brazo destalonador sol-
dado

 23 ✓ 19.0 VS770090050 Bead breaker arm Bras décolle-pneus Brazo destalonador

 24 ✓ VS770011740 Upper support Support supérieur Soporte superior

 25 ✓ VS325224 D.6 L-shaped fitting Raccord à L D.6 Empalme en L D.6

 26 ✓ VS236007 Fe 10.5x21x2 washer Rondelle Fe 10,5x21x2 Arandela Fe 10,5x21x2

 27 ✓ VS770090160 Brackets kit Kit bridage Kit bridas

 28 VS770090151 Bead press device Dispositif pousse-talon Dispositivo presionatalón

 29 ✓ VS317006 6x4 black rilsan hose 
L=5200

Tuyau rilsan 6x4 noir 
L=5200

Tubo rilsan 6x4 negro 
L=5200

 30 ✓ VS325054 8-6 reduction Réduction 8-6 Reducción 8-6

A ✓ PLUS91SA Bead press device Dispositif pousse-talon 
rotatif

Dispositivo presionatalón 
giratorio

COMM     MMMMMMMMM
         

#

     
     

     
    H

ERNICK.CO

ERNICKCCCKCK
RNICCC

HHHHE
 

ERER
        PLUS91

Description

00 Handgrip and fiHandgrip an

VS7700700100 Bolt-Bolt-

VS77007002

✓ VS

 5

 6

     
     

     
     

     
  

  
     

 HEHERN
ER

HEHERNICK
RNI
RNRNNINI

                          
III

Description

it Kit poignée oignée

sher kit K

oller with bolts kit

030 Arm pivot kit

VS770011131 Hose

VS271021

✓ VS

 8 ✓
 9 ✓

NICK 
CKCKCKKKK  11 1

 122

     
     

     
     

     
     

HER
HHER
HH

 

ERNICK 
CCCKCCK

NICC
RN

ee

Tornillo TTorni

EmpalmEmp

0x250x25

Rondelle plane 10x30Rondelle plane 10x

ve Soupape comSoupape co
cylindrecylindre

d fasteners K

us valve guard

6 8.4 flat washer

VS203038 TE M8

VSB7298000

✓ VSB

 17 ✓
 18

HERNICKKKK
RRR

CKKKKKICCKKK
RNNR

KKCN CN
✓✓ VSVS777

 20 20 ✓✓ 18.118.

 21 21 ✓

     
     

     
     

   

 

     
     

     
     

     
 

     
 HERNIC

    H
ERN

 HERNRNRNRNRNRN
H

RNRN
HH

RNRN
ERN
ERN

HHHER
HER
HHHHHH,5

o cilindros

válvulas y fijaciones

Cárter válvula P

,4 Arande

8x25

Poignée D.25

Collier de se

olt Vis

triblock nut

Welded support

770090093 Assemble
sem

VS770010241

VS

 23 ✓
 24

     
     

     
     

     
HERNICKININININICK

RNINI
ER

HE
 

 

CKCKKKo TCEI M6TCEI 

Tuerca triblock Muerca triblock M

Soporte sSoporte s

ylindre asylindre as- Co

Bras porte-caleBras porte-cale

er arm Bras décoas déco

ker arm

Upper support

24 D.6 L-shaped

VS236007 Fe 10

VS770090160

VS7

 29 ✓
30

HERNICK     
     

     
    

RN
HERN CK

NICNN
HERRNRN
HEHEHEHEHHEHEHEHE

Sopo

Empal

e Fe 10,5x21x2

Kit bridage

Dispositif p

n hose h Tuy

-6 reduction6 reduction

91SA91SA Bead pressBead press

     
     

     
     

     
     

   H
EHEHE 

 

NICK 

ERNICK
ERNICKKKKK

NI KK
NIN

KKCKCK
NINININICNICNIC

RNRNNN
EREREEEEEEresionatalónionatalón

rilsan 6x4 negro gro
=5200

Reducción 8-6

e-talon Dispos
g

     
     

     
 HERNICK     

     
     

  

K     
     

 

K      
    

ERERE
KCK

NICK
RNI

ERERERN
ER

HEEH

KKK  K  KKKKKKKK

     
     

     
     

   

69

 

   H
E

     
    

     
     

 
 

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



70

Drawing Number 18 - Rev. 1 VS770090093

19

8
9
7

4

8
9
7

2

3

3

A

1

2

3

3

4

5

5

8

8
9

9

10

11

11

12

12
13

13
14

14

15

1515

16

16

17

17

18

7

7

6

6

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS770090093VS770090093

     
     

 H

     
     

     
     

     
     

   H
ERNICKIIIIIII

A

     
     

     
     

  

 

NICKKK 

     
     

     
     

     
     

HERNICK 
ICICICN CICICIICNICICNICNNICNICCICNICCCICCCICCICICICICICCICNICCICN CCCCCCCICICICICCCCCCCCCCCCICCCINICCCICIICICNIICCCICCCCNICICICICICCICNICCCICICICCICICICICICCCICNICIICCICIICCCICICCNICNIICICICICCCCCCCCKKCKCKCKKCCKCKCKIIICC

H

10

NNI

HERNICK 
NNNNININNNICNINNNNNNNNININN

K

     
     

     
     

     
     

     
     

     
     

     
 HERNIC

ER

 
5

  
17

     
     

     
     

     
 HERNICK 

CK
NICNNNICCKICKICK
NNNINNNICNNNNNNNNNNNIC

R

         2
3

18

HERNICK     
     

     
    

CKKKKKKKKKKKKKKKKCCKKKKCCCCCKCKCCCKCCKCKKCKCKCKCICKKCKCKCKCKICKCKCKKCCKCKKICKKCKCCKKKCKCKKCKCKICCKCKCKCKICKICKCKICKKCCKCKCKCKCKCKIC
E

IC
1111

17

66RN

     
     

     
     

     
    

  
 

    H
ER

7   H
ER

3 HERNICK 
CK

NNNNNNNNNNNNNNNNNNNNN

12 

ER

NICK     
     

     
  

KKKKKKKKKKKKKKKKKKK
NICK     KKKKKK KKKKKKK K22CK

33

     
     

     
 HERNN

     
     

     
 

70

      
     

     
     

  HE
19

    8
9     

     
  

NICK     H
ER

1-800-268-7432                   HERNICK.COM



71

Drawing  Number 18 - Rev. 1                             VS770090093                             

# D.R N Description Description Descripción

 1 VS770010891 Cylinder rod Tige cylindrique Vástago cilindro

 2 ✓ VSB4080600 Piston Piston Pistón

 3 ✓ VS243016 30 ring Anneau 30 Anillo 30

 4 ✓ VS401037 1.78x26.7 O-ring Joint OR 1,78x26,7 Junta OR 1,78x26,7

 5 VSB2341000 Cylinder flange Bride cylindre Brida cilindro

 6 ✓ VS242089 Internal clip ring 90 Anneau de retenue 
intérieur 90 Seeger interno 90

 7 VS408252 SDW 30-38-3.6 gasket Joint SDW 30-38-3,6 Junta SDW 30-38-3,6

 8 ✓ VS410008 Guide ring Anneau de guide Anillo de guía

 9 ✓ VS401215 150 D72.69x2.62 O-ring Joint OR 150 D72,69x2,62 Junta OR 150 D72,69x2,62

 10 VS770010881 Cylinder liner Chemise cylindre Camisa cilindro

 11 ✓ VSB2342000 Brake ring Anneau frein Anillo freno

 12 ✓ VS206343 TCEI M5x40 bolt Vis TCEI M5x40 Tornillo TCEI M5x40

 13 ✓ VSB0042000 HL 10x25 spring Ressort HL 10x25 Resorte HL 10x25

 14 ✓ VS228009 M5 self-locking nut Écrou auto-bloquant M5 Tuerca autoblocante M5

 15 ✓ VS206019 TCEI M6x16 bolt Vis TCEI M6x16 Tornillo TCEI M6x16

 16 ✓ VS325017 6-1/8 fitting at 90° Raccord 6-1/8 à 90° Empalme 6-1/8 a 90°

 17 VS211126 TSTEI M6x8 bolt Vis TSTEI M6x8 Tornillo TSTEI M6x8

 18 VS770010873 Cylinder chassis Châssis cylindre Bastidor cilindro

 19 ✓ VSGU5080 Cylinder gasket kit Kit joint cylindre Kit junta cilindro

A ✓ VS770090093 Assembled cylinder as-
sembly

Ensemble cylindre as-
semblé

Conjunto cilindro ensem-
blado

COMM     MMMMMMMMMMMM
      

#

     
     

     
    H

ERNICK.CO

ERNICKCCCKCK
RNICCCCC

HHHHHEHH
 

ERER
     VS770090

Description

91 Cylinder rodCylinder rod

SB408060000 PistonPiston

VS243016

✓ VS4

 5

 6 ✓

     
     

     
     

     
     

   H
EHERN
ER

 
 

HEHERNICK
RNI
RNRNNINI

                         
III

Description

Tige cylindrcylindr

Pist

ng

1.78x26.7 O-ring

B2341000 Cylinder

VS242089

VS

 8 ✓
 9 ✓

NICK KCKCKKK  11 1

 12 12

1

     
     

     
     

     
 

 
    H

ERN
HHHER
HHEHHERNICK 

CCCCCK
NICC

RN
KSeeger Seeg

3,6, Junta SJunt

de guidede guide

Joint OR 150 D72,69x2oint OR 150 D72,6

Chemise cyliChemise cy

AnnAnn

M5x40 bolt

HL 10x25 spring

228009 M5 self-lo

VS206019 T

✓ VS3250

7

 18

 19

HERNICK KKK
RRRRR

KKKKKCCKKKKK
RNNICC
RN CN CNNN CCCNN

V

✓ VS

A ✓✓

     
     

     
     

     
 

     
     

     
     

  

 

     
   H

ERNIC

    H
ERN

    H
ERNRNRN

H
RNRN

HHERN
ERN

HHHER
HER
HHHH 2

reno

Tornillo TCEI M5x40

Resorte HL

bloquant M5 Tu

TCEI M6x16

Raccord 6-1/8 à

Vis TST

chassis

Cylinder gasket kit

090093 Assembled c
sembly

      
     

     
     

     
 HERNICK 

NINICK
NINIC

ERN
HEH

CKK
STEI TE

astidor cilindroastidor cilindro

Kit junta cilindKit junta cilin

dre asdre as- ConjuCo
b

HEHEHHERNRN
ERN

HER
H

NICK   
CKICK

NICN
     

     
     

 
 

HEHHEHEHEHHH
RNRNNRNRNNRN

     
     

     
     

     
 

 

     
  HEEHEHE

K 

ERNICK
ERNICKKKKKKK

NI KKKKK
NIN

KKCKCKK
NININICNIC

ERNRNNNNN
EREREEEEEEE

ERNICKKCK
NIC

RN
ER

     
 

K     
     

 

K      
     

KKKK

     
     

     
 HERRER
HEH

RERRRERERER
KKKKKKKKKKKKKK

     
     

     
     

   

71

 

   H
E

     
     

     
     

 
 

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



72

Drawing Number 19 - Rev. 0 VS770090050

# D.R N Description Description Descripción

 1 VS770010260 Hexagonal arm Bras hexagonal Brazo hexagonal

 2 ✓ VS243013 External clip ring 25 Anneau de retenue 
extérieur 25 Seeger externo 25

 3 ✓ VS140841360 Roller Rouleau Rodillo

A ✓ VS770090050 Bead breaker arm Bras décolle-pneus Brazo destalonador

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS770090050VS77009005

     
     

     
     

     
     

   H
ERNICKIIIIIII

NICK

     
   

HERN

     
     

     
     

     
     

     
     

     
     

     
 HERNIC

     
     

     
     

     
 

    
 1

HERNICK     
     

     
   

K
    

RNRN
HER
HE

ICK
RNNI

ERNN
HEHEHHEHEHEHEHH

KK

H

ti

agonal armgonal arm

External clip rinExternal clip r

VSS14084136014084136 Rolleolle

VSVS770090050770090

     
     

     
     

 

 

     
      

 HERNICK 

HEEHEHEEEEEHHón

Brazo hexagonal

Seeger e

Bras décolle-pneus

     
     

     
 HERNICK     

     
     

  

K
     

   

K     
     

 

RERER
KCK

NIC
ERERERN
ER

HERERERER
HE

KKKKKKKKKKKKKK

     
     

     
     

     
     

     
   H

E

72

     
     

 
     

     
  

 

 

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



73

Drawing Number 20 - Rev. 0 VS770790421

# D.R N Description Description Descripción

 1 ✓ VS309139 Manual valve Soupape manuelle Valvúla manual

 2 VSB4081900 1/8” silencer Silencieux 1/8” Silenciador 1/8”

 3 ✓ VS325178 Fitting Raccord Empalme

A ✓ VS770790421 Cylinders control valve Soupape commande 
cylindres Válvula mando cilindros

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
VS770790421VS77079042

     
     

     
     

     
     

   H
ERNICKIIIIIII

NICK 

     
     

  

HERNIC

     
     

     
     

     
     

     
     

     
     

     
 HERNIC

     
     

     
  

    
 1 ✓

HERNICK   
NRN

HERN
HE

ICK
NNIC

ERNRNNNN
HEH

     
    

K
    

HEHEHEHH

KK

H

ti

ual valveal valve

1/8” silencer1/8” silencer

325178325178 FittingFitting

VSVS770790421770790

     
     

     
     

  

 

     
     

 HERNICK 

HEEHEHEEEEEEEEEEEHHón

Valvúla manual

Silenciad

E

upape commande 
cylindres

     
     

     
 HERNICK

RERER
KCK

NIC
ERERERN
ER

HERERERER
HE

K   
     

 

K
     

       

KKKKKKKKKK

     
   73

     
     

    
   

   H
E

          
    

 

 

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



74

Drawing Number 21 - Rev. 0 -

1

2

3

4

5

A

# D.R N Description Description Descripción

 1 ✓ VSG800A11 Bead breaker shovel guard Protection palette décolle-
pneus

Protección paleta desta-
lonador

 2 ✓ VSG800A38 Brush Brosse Pincel

 3 ✓ VSG800A117 Tool protection set Ensemble de protection 
outil Conjunto protecciones útil

 4 ✓ VS730090380 Tilting head assembly for 
USA

Ensemble tête basculante 
pour USA

Conjunto cabeza bascu-
lante para USA

 5 ✓ VSG800A37 Mounting grease Pâte de montage Grasa para montaje

A - Accessory kit assembly Ensemble dotation Conjunto dotación

COM     
     

  
Drawing Numbe

     
     

     
    H

ERNICK.CO
-

     
    

     
     

     
     

     
     

   H
ERNICKIIIII

     
     

     
    

NICK K

     
     

     
     

     
     

HERNICK 

HERNICK 
N

     
     

     
     

     
     

     
     

     
     

     
 HER

   H
ERNIC

 

     
     

     
     

     
     

     
     

     
     

HER
  

  
    

 

     
     

     
     

     
 HERNICK 

     

      
1

HHHERNICK
NRN

HERN
HE

NNIC
RNRNNNN

HEHEHER
HEHEH

CK     
     

     
   

CK     

HH
CKCK

H

cripti

Bead breaker shovel gead breaker shovel g

0A380A38 BrushBrush

VSVSG800A117800A117 To

VSVS730730

     
     

 
 

     
     

     
    

HERNICK 

ERNICK

HEEHEHEEEEEEE
ón

Protección paleta
lonador

Pinc

ble de protection 
util

Ensemble tête b
pour USA

ease Pât

essory kit assembly

     
     

     
 HERNI

RERERERERERN
ER

HERERERER
HERNICKKK    

     
 

   

K
     

  

CK
NIC

  
KKKKKKKKKKKascucu-

SA

a para montajeara monta

Conjunto dotaciónConjunto dotació

     
   74

     
     

    
   

   H
E

     
          

 

 

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



75

Drawing Number 22A - Rev. 0 -

VS999914700

VS999924690

VS999930620

VS999916311

VS999923360

VSB2661000

VSB4221000

VS999924730

VS999924600

VS999924620

VS999924630

VS999924770

VS999930690

VS999924610

VS999913250

VS999924700

VS999924660

999924750

VS999924670

VSB4221000

VS999924830

VS999913060

VS999924750VS999912460

VS999923350

VS999924760

VS999924590

VS999924720
VS999914290

VS999924640

VS999923160

VS999924780

VS999924780

VS999924640

VS999912400

VS999924640

VSB4219000

VS999924720

VS999930700

A

Drawing Numbe

     
     

     
    H

EHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHEHHHHEHH   H
ER

VS999912400

VS999924

HH
     

     
 HEHERNICK.CO

--

     
     

 HER

     
     

     
      
      

     
     

     
     

   H
   

        

       
 

     
     

     
HERNICKIIIIIII

     
     

     
     

     
 HHAA

NICK KK

     
     

     
     

          
    H

ERNICK 
RNNRRNINI
RNRNN

0 RNRNRNRN CK
NN

 
VS99

HEHE
CK

VS999924780     
  720

HERNICK 
N

     
     

     
     

     
   

  

     
     

     
          

     
 HERNIC

     
     

     
      

    H
E

                    
 

HER

VS999924600

46104610

HEEHHHEE
VS99991999H

   

     
H    

     
     

     
     

     
     

     
     

     
     

HER

    
     

          
       

  
VS9

 HHERNIC
RNINRNINNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNINNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNICK KKKKICICNICKKKIIIIIIIII KKKCKCK

     
HE

VS9999

KKCKCK
NICNIC

     

HEREHEEEREREHEEEREEEEEEEEEEEREEEREREREERERERERERREEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEHEHEERNRRRRRRRERRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRERRRRRRRRRERN
ERNRRRRRRRNIC

RNIC
RNRRNRNRNRRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRRRNRRNRNRNNRNNNINIC
RNNNNIC
RRNRNRNRNNNNNNNNNNINININININIC
RRNRNNNNININININININIC
RRNRNNNINI
RNNNNINNNNNINNI
RNRNRNRNRNRNNNNNNNNNNNNNNNNINNINNINNNNNNRNNNNI
RNNNI
RRRRRRRNNRNNNNNNNNNNNNINNINNNNNNNNNNNNNNNNNNNININNNINNINININNININNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNINININNNNNNNNINININININININININNINNNNNNNNNNNNNNNNNNNNNNNNNNNINNNNNNNNINNINRNRNNI
RNNNICNNNNNNNNNNNNNNNNNNNNNNINNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNRNNRNRNNNNICNICNICNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNRNNRNRNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNRNRNNNNNNNRNNNNNRNRNNNNNNNRNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNICK    

CCICKICKCKKCKKKCKCKCKKCKCCCKKICICCICICCICCICCCCCICICICCCCICCCICCCCICICICICCCCCCCCCCCCCCCCCCCCCCCCCCCCCCICICCCCCCCCCCCCKKKK
        

     24700

   
VS 

KK
NICIC

RNRNRRN
ERERERERRR

      
        

      
            

     
    H

ER
  HE HER
HHHHHHHHHEHHHHEHEHHHHHEHEHHHHHHHHEEHE

   
EHEEEEEEEEEEEEEHEHEHEHHH

CK 

    
     

     
   H

ERNICK
ERERNRRNRNRNRRRRRERRNRRRRRRRRRRRRNRRNRRRRRRRRRNI

924750

75075

HEHEERER

     

  

CK

    H
ERNICK     

    

NINNININNINNINNINIIIIINNIIINIIINININNNININIIICIIIICNIININNNNINNNNICNINNININININICNICIINNINIIIIIIIINNIIIINNNNINININICNINININNININININININNININNINNNININININNININININININNININNNINI K
  

ICICKKKKKKKKKKKKKKKKKKKK
 

ICICICICCC
 

ICICICCCCCICICCICCIC
RNRNRERNRN

ERERNRRRRRRERERRRRRRRERERERERRRRRRERRRRRRERRRRRERNICK     
   

     
     

     
 HERNICK     

     
     

  

NICNICICICNNICCK
NN

HES999924590999924590

 HE
V

S999914290    H
ERNICK     

    

     
     

    
75

     
     

     
HE

VS9999

     
     

        
 

924720      
     

     
    

NICK     H
ER

1-800-268-7432                   HERNICK.COM



76

Drawing  Number 22A - Rev. 0                                      -                                       

# D.R N Description Description Descripción

✓ VSB2661000 4-pedals symbols name-
plate

Plaquette symboles 4 
pedales

Plaquita símbolos 4 pe-
dales

VSB4219000 Rotation direction name-
plate Plaquette sens de rotation Plaquita sentido de ro-

tación

✓ VSB4221000 Grounding nameplate Plaquette mise à la terre Plaquita puesta a tierra

✓ VS730095140 Nameplates kit Kit plaquettes Kit plaquitas

✓ VS730096480 CSA nameplates kit Kit plaquettes CSA Kit plaquitas CSA

✓ VS730096740 Rotary nameplates kit Kit plaquettes Rotary Kit plaquitas Rotary

VS999912400 Serial number nameplate Plaquette matricule Plaquita matrícula

VS999912460 Supply pressure indicating 
nameplate

Plaquette pression alimen-
tation

Plaquita presión alimen-
tación

VS999913060 Tubeless inflation pedal 
nameplate

Plaquette pédale dispositif 
de gonflage tubeless

Plaquita pedal inflado 
tubeless

✓ VS999913250 Head use nameplate Plaquette usage tête Plaquita uso cabeza

VS999914290 Serial number nameplate Plaquette matricule Plaquita matrícula

VS999914700 Bead press control na-
meplate

Plaquette commandes 
pousse-talon

Plaquita mandos presio-
natalón

✓ VS999916311 Rubbish skip nameplate Plaquette poubelle 
déchets

Plaquita contenedor de-
sechos

✓ VS999923160 Prop 65 Attention name-
plate Plaquette attention Prop 65 Plaquita atención Prop 65

VS999923350 For indoor use only na-
meplate

Plaquette usage intérieur 
seulement

Plaquita sólo para uso 
interior

VS999923360 Disconnect power supply 
nameplate

Plaquette coupure de 
courant

Plaquita interrupción su-
ministro

VS999924590 Crush hazard Bead brea-
ker nameplate

Plaquette risque d'écrase-
ment décolle-pneus

Plaquita peligro de apla-
stamiento destalonador

VS999924600 Electrical shock nameplate Plaquette choc électrique Plaquita choque eléctrico

VS999924610 Crush hazard head name-
plate

Plaquette risque d'écrase-
ment tête

Plaquita peligro de apla-
stamiento cabeza

VS999924620 Open machinery name-
plate

Plaquette machines ou-
vertes

Plaquita maquinaria 
abierta

VS999924630 Possible fly debris name-
plate

Plaquette présence possi-
ble de débris volants

Plaquita posible presencia 
de escombros voladores

VS999924640 Crush hazard bead break 
nameplate

Plaquette risque d'écrase-
ment décollage talons

Plaquita peligro de apla-
stamiento destalonado

VS999924660 Personal protection 
equipment nameplate

Plaquette protection per-
sonnelle équipement

Plaquita protección perso-
nal equipo

VS999924670 “Deflate tire before” na-
meplate

Plaquette « Dégonfler le 
pneu avant »

Plaquita "Desinfle el 
neumático antes"

VS999924690 Danger risk of explosion 
nameplate

Plaquette risque d' ex-
plosion

Plaquita peligro de ex-
plosión

VS999924700 Only one operator name-
plate

Plaquette un seul opéra-
teur Plaquita solo un operador

VS999924720 Pinch point nameplate Plaquette point de pince-
ment Plaquita punto de pellizco

VS999924730 Crush hazard nameplate Plaquette risque d'écra-
sement

Plaquita peligro de apla-
stamiento

VS999924750 Pressurized vessel name-
plate

Plaquette réservoir sous 
pression

Plaquita recipiente de 
presión

VS999924760 Crush hazard nameplate Plaquette risque d'écra-
sement

Plaquita peligro de apla-
stamiento

VS999924770 ”Never exceed max. pres-
sure” nameplate

Plaquette « Ne dépasser 
jamais la pression maxi-
male »

Plaquita “Nunca exceder 
la presión máxima”

VS999924780 Crush hazard bead break 
nameplate

Plaquette risque d'écrase-
ment décollage talons

Plaquita peligro de apla-
stamiento destalonado

VS999924830 “Don’t use below garage” 
nameplate

Plaquette « Ne pas utiliser 
en dessous du sol du 
garage »

Plaquita "No use debajo 
del piso del garaje"

COM     
     

  

M     
   

MM
 

MMMMMMMMM#

     
     

     
    H

ERNICK.CO

ERNICKCCCKCK
RNIC

HHHHEERER
                 -

Description

0000 4-pedals symb4-pedals sy
plateplate

VSB42190000 RotR

✓ VSB422

✓
✓

     
     

     
     

     
     

   H
ERNICK

HERNI
RNI
RNININI

ER
 

 

HEHE
                    

III
Description

me- Plaquette saquette 
pedall

direction name-
e

Grounding namep

0095140 Namepla

VS730096480

✓ VS73009

NICKKCKKCKKCKK 

     
     

     
     

     
   

HERN
HEHEERN
HEHEH

RNICKKCKCKKKICKCK
NICK

Kit plit 

Kit plaqKit plaq

atriculecule Plal

uette pression alimenuette pression alime
tationation
Plaquette pédPlaquette péd
de gonflade gonfla

ameplate PP

rial number nameplat

700 Bead press cont
meplate

VS999916311 R

✓ VS9999

HERNICK KKKK
RRR

CCK
RNNICC
RN CN CN CN

VS9

     
     

     
     

     
      

     
     

     
     

   H
ERNIC

HERN
   H

ERNRNRNRN
ERNRN

HHERRRR
HHERNRN

ERERER
HHHHEHE

 flado 

quita uso cabeza

Plaquita matrícu

ndes Plaquita 
nata

tte poubelle 
chets

Plaquette atte

e only na- Plaq

sconnect power supp
nameplate

9924590 Crush haza
ker na

VS999924600

VS999

     
     

     
     

     H
ER

HEHERNICK 
NICNICCK
NINIC

ERN
K

ta sólosó
teriorerior

Plaquita interruPlaquita interru
ministroministro

ue d'écraseue d'écrase-
colle-pneuscolle-pneus

PlaqP

laquette choc électriquette choc électr

Plaquette risquPlaquette risqu
ment têtement tête

nery name- Pla

Possible fly debris nam
plate

99924640 Crush haz
name

VS999924660

V

HERNICK
N

E
NNIC

RN
EER

HHHEHHH
ICK     

     
 

KCK

     
 si

s
Pla
de e

que d'écrase-
écollage talons

Pla

Plaquette protection p
sonnelle équipem

na- Plaquette 
pneu

risk of explosion sk of e
meplateeplate

00 Only one operatoOnly one opera
plateplate

VSVS999924720999924720 PinPi

VSVS9999299992

     
     

       
   

     
     

 
 

HERNICK 

ERNICK
ERNICKKKII KKK

NINI KKK
NINI

HER
H

KKIIIICKICK
RNI
RNINININI

ERERERERERERERsoo-

sinfle el nfle el 
co antes"es"

Plaquita peligro de exe
plosión

péra- Plaquita

te point de pince-
nt

Plaquette risque 
sement

sel name- Plaqu

Crush hazard namepla

99924770 ”Never ex
sure

99247
HERNICK     

     
     

  

     
     

     
     

CK
NIC

ERRN
HERER

KKKK aplaapla--

a recipiente de ecipiente de 
esiónesión

     
     

     
 H

Plaquita peligro dPlaquita peligr
stamientostamien

dépasser épasser 
pression maxiession maxi-

»

PlaP

Plaquette risque d'e d
ment décollag

ow garage” 
te

Plaquet
en

     
     

     
     

     
     

     
   H

E

76

     
    

     
     

 
“Nunca exceder 

resión máxima”

ns
Plaquita peligro
stamiento 

e pas utiliser 
us du sol du 

rage »

P

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



77

The nameplates marked with the  symbol belong to the kit code 730095140.
Les plaquettes marquées du symbole  appartiennent au kit code 730095140.
Las plaquitas marcadas con el símbolo  pertenecen al código del kit 730095140.

The nameplates marked with the symbol belong to the kit code 730096480.
Les plaquettes marquées du symbole appartiennent au kit code 730096480.
Las plaquitas marcadas con el símbolo pertenecen al código del kit 730096480.

The nameplates marked with the  symbol belong to the kit code 730096740.
Les plaquettes marquées du symbole  appartiennent au kit code 730096740.
Las plaquitas marcadas con el símbolo  pertenecen al código del kit 730096740.

Drawing  Number 22A - Rev. 0                                      -                                       

# D.R N Description Description Descripción

VS999930620 Rotary logo nameplate Plaquette logo Rotary Plaquita logo Rotary

VS999930690 QR code nameplate Plaquette code QR Plaquita código QR

VS999930700 Equipment nameplate Plaquette équipement Plaquita equipo

A - Nameplates positioning Positionnement plaquettes Posicionamiento plaquitas

COMM     MMMMMMMMMMMM
      

#

     
     

     
    H

ERNICK.CO

ERNICKCCCKCK
RNIC

HHHHEHHHHH
 

ERER
                 -

Description

20 Rotary logo nRotary logo

S99993069090 QR coQR c

VS999930700

     
     

     
     

     
       H

EHERN
ER

 HEHERNICK
ERNI

RNI
RNININI

                    
III

Descriptio

ate Plaquette aquette

ameplate P

uipment nameplate

Nameplates po

NICKCKCKCKCKKKKK 

     
     

     
     

     
     

HEHEH
 

HERNICK 
CKCKICKCK

RNIC
ERN

HER
H

CKCKCKCKCK

HEHEHEHEHHH

HERNRRRRRRNRNNICICNICCKCKCKCK KKKCKKK
N CCCKKK
NNN CCC

     
     

     
          

     
     

     
     

     
   

 

RNIC

   H
ERN

  HERNRNRN
ERNRNRNRNRN

HERRR
HERNRN
HHHER
HER
HHHHEHEHEHH 

     
      

     
     

     
 HERNINI

RNI
ERN

HEH
NICK KCK
NICK
NINICNICNICNICNININI

HEHEHHERNRN
ERN

HER
H

NICK    
CKICK

NICN

     
     

     

HEHHEHEHEHHH
NNNNNNN

     
     

    
bol belong to the kit co

ole  appartiennent au
l símbolo  pertenec

th the symbo
symbole

s

     
     

     
   H

ERER
HER
HE

K 

ERNICK
ERNICKKKKKKKK

NI KKKKK
NI KKCKCK
NINININICNICNI

ERN
ERN
ERERERERERERERERERERERERERER

     
     

     
 HERNIC

096480.
el kit 730096480.

kit code 730096740.
nt au kit code 7300967

necen al código del k

NICKKCK

     
 

     
  

     
     

KK KKKK KK KK
NIC

     
     

     
     

     
     

     
   H

E

77

096740.

     

NICK     H
ER

1-800-268-7432                   HERNICK.COM



78

Drawing Number 22B - Rev. 0 -

VS999924690

VSB4219000

VS999930610

VS999930610
VS999916311

VSB2661000

VSB4221000

VS999924730

VS999924600

VS999924620

VS999924630VS999924770

VS999930600

VS999924610

VS999913250

VS999924700

VS999924660

999924750

VS999924670

VSB4221000 VS999924830VS999913060

VS999912460 VS999923350

VS999924760VS999924590

VS999924720

VS999914290

VS999924640VS999923160

VS999924780

VS999914700

VS999924780

VS999924640

VS999912400

VS999924640

VS999924720

VS999924610

VS999931030

A

Drawing Numbe

     
     

     
    H

ER
VS9999124

 H
VS99

     
     

HEHERNICK.CO
--

     
     

 HER

     
     

     
     

     
 

 
                                 

     
 H   

 
  

640

     
     

     
    

HERNICKIIIII

     
     

     
     

     
 HHAA

NICK K

     
     

     
     

     
     

HERNI
HHHHHEEHHHHHHHHHHHHHHHHHHHEREEHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHERERRNICKCKCKCKKKCKKCKKKCKKCK 

CKKKKKKKKK
RNIC
VS99992VS9999

CKCKKKKK
EEERER

   640

     
     

     
   

VS99992

HERNICK K
N

     
     

     
     

     
     

     
     

      
     

     
 HER

     
 

           
     

   
 

 H

   
 

VS999

        

 H
     

 
     

 
999924630

913250325

   

RNIC

     
     

     
     

     
     

     
     

     
     

HER

     
     

     
     

     
 HERNIC

  HERNICK 
CKICICCICICCCCCICNICCCKCKIC

RNICCCKK
NININICNICICIICICIICCKCKKKKIIININIIIICIININICNICICIIII KK 
NIIICNI KKKKKKKKICICNICNINININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININININICCCCCCCCCCCCCCKCCCCKCKCCCCCCCKCKCKCKCCKCKCKCCCCCCCCCCCCCCCCCCCCCCCCKCCCCCCCCCCCCCCCCKCKCKCCCCCCCCCCKCKCKCCCCCCCCCCCCCCCCCCCCCKCKCKCKCKCKKKKKKCKCKKKCCCCCKCCCCCCCCCCCCCCCKCKCKCKCKCKCKKKKKKKKCCKCKCKCKKKKKKKCCCCCCCCCKKCCCCCCCCCKCCKCKCKCKCKCKCKCKCKKKCKKKKKKKKKKKKKKKKKCKCKCKCKCKCKCKCCKCKCKCKCKCKCKCKCKCKKCKCKCKCKCKCKKCCCCCCCCCCCCCCCCCCCCCCCCCCCKKKKKKCKKKKKKKKKKKKKKKKKKKKKKKCCCCCCCCCCCCCCCCCCCKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKKCCCKCKCKCCCCCCCCCKCKCKKCKCKCKCKCKCKCKKKKKCKKCKKKKKCKKCKK
NICIICICNIC

          
 H H HHHHHHHHHHHHHHHHERNICKKK

 
VS99

  

KKCKCKCKCK
RN

VS99VS9RNRN
HE9991306099913060

CCCKCKCK

HERNICNICK 
IIIIIIIIIIICIIICCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCIIIIIIIIIIIIICCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

RNICCNICCNICN CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCNNRNNNRNI
RNI
RNINNINNNNINININICNININICNICNINICNICICICICICICNINININNNININNNNNINININIICNNNINI
RNICNNNNNNNNINININICICICNNNNNNININNNNNNNINNNNNNNNNNRNI
RNI
RNI
RNINNNNNININININININININIIICICICICICICICICICICICICICICICICICICNININININININININIIICICIICICIICNIINIICICNINICICNININI
RNICNIIICICICICICICICINNNNNNNNNNNNNNNNNNNNNNNINININNININININININININNININININR

CC
RRNNICNICCNRNRRRRRRRRRRRRRRRRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRRRRRRRRRRRRRNRRNRNRNRNRNRRRNNNRNRRNRRNRRNNRRRRNRNRRRRRNRRRRRRNRNRNRRRRRRRRNRRNRRRRRRRRRNRNRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNNRNNNNNNNNNNNNNNNRNRNRNRNRNRNRNRNRNNRNRNRNRNRNRNRNRNRNRNRNRNNNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNRNNNRNRNNNNNNNNNRNRNNRNRNRNRNRNRNRNRNRRNRRRRRRRRRRRRRRNRRRRRRRRRRRRRRRRRNRRRR

ICICICICICICICICICICICICICICICNNNINNNNINININIICCCNICNININNNNNNNNNINNNNINININIICICICCCCCN CCNINININICNNINN CNNRNININININININININININININI
RRRRRRRRRRRRRRR

HERNICK     
CCCC

HE
4219000421900

47304730

ICK 
ICK 

HERN
HERN

     
    

   
V

   

      
     

     
            

     
     

   

    
   

     
  

      
     

     
HERNICK

          

HER
H

R999924660999924660

VS99991429090H

     
   

     
   

   
  

     

CK 
CK

   H
ER

HHHHHHHHHHHHEHEHHEHHHHERN
EEERNRRRRRERERERRNIC

RRRRRRRRRRRR

     
     

   
RERNI

ERN
HER
HER
HEHHEERN

ERNRNICK     
 

KKK      KKKKKKKKKKKCKKKKKCCCCCCCCCCK     
    S999923350

CC
RNICK     

  
KKKKKK

     
   

   H
ERNICK     

    

     
     

    
78

     
     

     
  

VS999999924640

       
     

HE

     
     

     
    

NICK     H
ER

1-800-268-7432                   HERNICK.COM



79

Drawing  Number 22B - Rev. 0                                      -                                       

# D.R N Description Description Descripción

✓ VSB2661000 4-pedals symbols name-
plate

Plaquette symboles 4 
pedales

Plaquita símbolos 4 pe-
dales

VSB4219000 Rotation direction name-
plate Plaquette sens de rotation Plaquita sentido de ro-

tación

✓ VSB4221000 Grounding nameplate Plaquette mise à la terre Plaquita puesta a tierra

✓ VS730095140 Nameplates kit Kit plaquettes Kit plaquitas

✓ VS730096480 CSA nameplates kit Kit plaquettes CSA Kit plaquitas CSA

✓ VS730096720 Rotary nameplates kit Kit plaquettes Rotary Kit plaquitas Rotary

VS999912400 Serial number nameplate Plaquette matricule Plaquita matrícula

VS999912460 Supply pressure indicating 
nameplate

Plaquette pression alimen-
tation

Plaquita presión alimen-
tación

VS999913060 Tubeless inflation pedal 
nameplate

Plaquette pédale dispositif 
de gonflage tubeless

Plaquita pedal inflado 
tubeless

✓ VS999913250 Head use nameplate Plaquette usage tête Plaquita uso cabeza

VS999914290 Serial number nameplate Plaquette matricule Plaquita matrícula

✓ VS999914700 Bead press control na-
meplate

Plaquette commandes 
pousse-talon

Plaquita mandos presio-
natalón

✓ VS999916311 Rubbish skip nameplate Plaquette poubelle 
déchets

Plaquita contenedor de-
sechos

✓ VS999923160 Prop 65 Attention name-
plate Plaquette attention Prop 65 Plaquita atención Prop 65

VS999923350 For indoor use only na-
meplate

Plaquette usage intérieur 
seulement

Plaquita sólo para uso 
interior

VS999924590 Crush hazard Bead brea-
ker nameplate

Plaquette risque d'écrase-
ment décolle-pneus

Plaquita peligro de apla-
stamiento destalonador

VS999924600 Electrical shock nameplate Plaquette choc électrique Plaquita choque eléctrico

VS999924610 Crush hazard head name-
plate

Plaquette risque d'écrase-
ment tête

Plaquita peligro de apla-
stamiento cabeza

VS999924620 Open machinery name-
plate

Plaquette machines ou-
vertes

Plaquita maquinaria 
abierta

VS999924630 Possible fly debris name-
plate

Plaquette présence possi-
ble de débris volants

Plaquita posible presencia 
de escombros voladores

VS999924640 Crush hazard bead break 
nameplate

Plaquette risque d'écrase-
ment décollage talons

Plaquita peligro de apla-
stamiento destalonado

VS999924640 Crush hazard bead break 
nameplate

Plaquette risque d'écrase-
ment décollage talons

Plaquita peligro de apla-
stamiento destalonado

VS999924660 Personal protection 
equipment nameplate

Plaquette protection per-
sonnelle équipement

Plaquita protección perso-
nal equipo

VS999924670 “Deflate tire before” na-
meplate

Plaquette « Dégonfler le 
pneu avant »

Plaquita "Desinfle el 
neumático antes"

VS999924690 Danger risk of explosion 
nameplate

Plaquette risque d' ex-
plosion

Plaquita peligro de ex-
plosión

VS999924700 Only one operator name-
plate

Plaquette un seul opéra-
teur Plaquita solo un operador

VS999924720 Pinch point nameplate Plaquette point de pince-
ment Plaquita punto de pellizco

VS999924730 Crush hazard nameplate Plaquette risque d'écra-
sement

Plaquita peligro de apla-
stamiento

VS999924750 Pressurized vessel name-
plate

Plaquette réservoir sous 
pression

Plaquita recipiente de 
presión

VS999924760 Crush hazard nameplate Plaquette risque d'écra-
sement

Plaquita peligro de apla-
stamiento

VS999924770 ”Never exceed max. pres-
sure” nameplate

Plaquette « Ne dépasser 
jamais la pression maxi-
male »

Plaquita “Nunca exceder 
la presión máxima”

VS999924780 Crush hazard bead break 
nameplate

Plaquette risque d'écrase-
ment décollage talons

Plaquita peligro de apla-
stamiento destalonado

VS999924830 “Don’t use below garage” 
nameplate

Plaquette « Ne pas utiliser 
en dessous du sol du 
garage »

Plaquita "No use debajo 
del piso del garaje"

COM     
     

  

M     
   

MM
 

MMMMMMMMM#

     
     

     
    H

ERNICK.CO

ERNICKCCCKCK
RNIC

HHHHEERER
                 -

Description

0000 4-pedals symb4-pedals sy
plateplate

VSB42190000 RotR

✓ VSB42

✓
✓

     
     

     
     

     
     

   H
ERNICK

HERNI
RNI
RNININI

ER
 

 

HEHE
                    

III
Description

me- Plaquette saquette 
pedall

direction name-
e

Grounding namep

0095140 Namepla

VS730096480

✓ VS73009

NICKKCKKCKKCKK 

     
     

     
     

     
   

HERN
HEHEERN
HEHEH

RNICKKCKCKKKICKCK
NICK

Kit plit 

Kit plaquKit plaqu

atriculecule Plal

uette pression alimenuette pression alim
tationation
Plaquette pédPlaquette péd
de gonflade gonfla

ameplate PP

rial number nameplat

700 Bead press cont
meplate

VS999916311 R

✓ VS9999

HERNICK KKKKK
RR

CCKKKK
NNICC

RN CN CCCN CN
VS

V

     
     

     
     

     
     

     
     

     
     

     
 HERNIC
HERN

   H
ERNRNRNRN
ERNRN

HERRRR
HERNRN

ERER
HHHEHE

 flado 

quita uso cabeza

Plaquita matrícu

ndes Plaquita 
nata

tte poubelle 
chets

Plaquette atte

e only na- Plaq

ush hazard Bead bre
ker nameplate

24600 Electrical s

VS999924610 Cru

VS999

     
     

     
     

     H
ER

HEHERNICK 
NICNICCK

RNNININICNICK
ta sólosó

teriorerior
Plaquita peligroPlaquita peligro
stamiento stamiento 

oc électriqueoc électrique PlaP

uette risque d'écraseette risque d'écras
ment têtent tête
Plaquette macPlaquette mac
vertesert

debris name- Pla

rush hazard bead bre
nameplate

99924640 Crush haz
name

VS999924660

V

HERNICK
N

E
N

HEH
RNNIC

ER
HEEEHHHH

ICK     
     

 

KCK

     
 se-

ons
Pla
stam

que d'écrase-
écollage talons

Pla

Plaquette protection p
sonnelle équipem

na- Plaquette 
pneu

risk of explosion sk of e
meplateeplate

00 Only one operatoOnly one opera
plateplate

VSVS999924720999924720 PinPi

VSVS9999299992

     
     

       
   

     
     

 
 

HERNICK 

ERNICK
ERNICKKKI KKK

NI KKK
NI

HER
H

KKIIICKICK
RNI
RNININI

ERERERERERERsoo-

sinfle el nfle el 
co antes"es"

Plaquita peligro de exe
plosión

péra- Plaquita

te point de pince-
nt

Plaquette risque 
sement

sel name- Plaqu

Crush hazard namepla

99924770 ”Never ex
sure

99247
HERNICK     

     
     

  

K      
     

     
     

CK
NIC

ERRN
H

RR
KKKK aplaapla--

a recipiente de recipiente de 
esiónesión

Plaquita peligro dPlaquita peligr
stamientostamien

     
     

     
 H

dépasser épasser 
pression maxiession maxi-

»

PlaP

Plaquette risque d'e d
ment décollag

ow garage” 
e

Plaquet
en

     
     

     
     

     
     

     
   H

E

79

     
    

     
     

 
“Nunca exceder 

resión máxima”

ns
Plaquita peligro
stamiento 

e pas utiliser 
us du sol du 

rage »

P

NICK     H
ER

HHHHH
1-800-268-7432                   HERNICK.COM



80

The nameplates marked with the  symbol belong to the kit code 730095140.
Les plaquettes marquées du symbole  appartiennent au kit code 730095140.
Las plaquitas marcadas con el símbolo  pertenecen al código del kit 730095140.

The nameplates marked with the symbol belong to the kit code 730096480.
Les plaquettes marquées du symbole appartiennent au kit code 730096480.
Las plaquitas marcadas con el símbolo pertenecen al código del kit 730096480.

The nameplates marked with the symbol belong to the kit code 730096720.
Les plaquettes marquées du symbole appartiennent au kit code 730096720.
Las plaquitas marcadas con el símbolo pertenecen al código del kit 730096720.

Drawing  Number 22B - Rev. 0                                      -                                       

# D.R N Description Description Descripción

VS999930600 QR code nameplate Plaquette code QR Plaquita código QR

VS999930610 Equipment nameplate Plaquette équipement Plaquita equipo

VS999930620 Rotary logo nameplate Plaquette logo Rotary Plaquita logo Rotary

VS999931020 Inflation pedal nameplate 
no tubeless inflation

Plaquette pédale de 
gonflage pas gonflage 
Tubeless

Plaquita pedal de inflado 
no inflado Tubeless

A - Nameplates positioning Positionnement plaquettes Posicionamiento plaquitas

COMM     MMMMMMMMMMMM
      

#

     
     

     
    H

ERNICK.CO

ERNICKCCCKCK
RNIC

HHHHHHEHHH
 

ERER
                 -

Description

00 QR code namQR code n

99993061010 EquipEquip

VS999930620

V

A

     
     

     
     

     
       H

EHERN
ER

 HEHERNICK
ERNI

RNI
RNININI

                    
III

Descriptio

Plaquette aquette

nameplate P

tary logo nameplate

31020 Inflation peda
no tubel

-

NICKCKCKCKCKCKKKKK 

     
     

     
     

     
     

HERNICK 
CKCKCK

HEHEH
CKCKCKCKICKCK

RNIC
ERN

HEHEHER
HEHH 

K
PosicPos

HERNICK KKKKKKK
RRRRR

CKKKKICCKKKK
RNNICC
RN CN CCCNNN CCC

     
     

     
     

     
     

     
     

     
     

  
 

 

RNIC

  HERN
   H

ERNRNRN
ERNRNRNRN

HERRR
HERNRN
HHHER
HER
HHHHEHEHEHH 

     
     

     
     

     
 HERNICK 

NICNICNI KCK
NININICK
NIC

RNINININI
ERN

HEH

 

HERNICK     
     

     
   

NN
HE

N
HE

 

CKICK
RNNNICN

ERNNNN
HER
HEHHEHEHEHEHHHHHHH

     
     

     mbol belong to the kit 
bole  appartiennent 

el símbolo  pertene

h the symb
symbo

     
     

     
   H

ERER
HER
HE

K 

ERNICK
ERNICKKKKKKKK

NI KK
NI KKIICKICKININININICNICNI

ERN
ERN
ERERERERERERERERERERERERERERER

 
NICKKCK

     
 

     
          

  

     
     

     
 HERNIC

80.
0096480.

del kit 730096480.

e kit code 730096720.
nent au kit code 73009

rtenecen al código de

KKKK KKKKKK
NIC

     
     

     
     

     
     

     
   H

E

80
30096720.

     

NICK     H
ER

1-800-268-7432                   HERNICK.COM



Installer: Please return this booklet to literature 
package, and give it to the owner/
operator.

       Thank You
Instalador: Por favor devuelva este manual al 

paquete de documentación y devuélvalo 
al propietario / operador.

       Gracias
Installateur:Veuillez renvoyer ce manuel dans le 

dossier de documentation et le renvoyer 
au propriétaire / opérateur.

       Merci

Des Opérateurs Qualifiés et un Entretien Régulier Garantissent une Performance 
Satisfaisante de l'équipement d'assistance aux Roues.

Contact Your Nearest Authorized Rotary Wheel Service Equipment Parts Distributor 
for Genuine Replacement Parts.  See Literature Package for Parts Breakdown.

Póngase en Contacto con su Distribuidor Autorizado de Piezas de Repuesto Rotary más Cercano para Obtener 
Reemplazos Originales.

Contactez votre Distributeur de Pièces Détachées Rotary Autorisé Plus Proche pour les Pièces D’origine.

Los Operadores Calificados y el Mantenimiento Regular Aseguran un 
Rendimiento Satisfactorio del Equipo de Asistencia para Ruedas.

Trained Operators and Regular Maintenance Ensures Satisfactory Performance 
of Your Wheel Service Equipment.

COM     
     

  
staller:

     
     

     
    H

ERNICK.CO
eturn thisurn th

kage, andkage, and
operator.perator
 

lador: P

     
     

     
     

     
     

   H
ERNICK
booklet tbooklet t

give it toive it to

  
or favor d

paquet
al

Installa

NICK 
 

     
     

       
     

     
 HERNICK ónn

dor.dor.
 GracGrac

oyer ce moyer ce m
e documedocume

opriétairer
  

  

HERNICK
NNNNICK 
NICK
NNNNICKos OpeKKKKK

     
     

     
 

 
     

   
     

   
     

   
    

      
 

     
     

     
    H

ERN
ns le 

t le renvo
eur.

Merci

  

   
     

     
     

     
HE

     
        
  

     
HEHE

    H
E

gu

 

HER
HEHEHER
HER
HERRNNICK

NICK
NICK
NICK

o Regular Aseg
e Asistencia pa

CK 
CKCKCKCKCK

HERNICNICNICNICNICK  
NICNICK

     
     

   
     

        
  

K
 

KKdor Aut
Ree

HEHHHERNRNI
HEHERNistributeur de

     
     

     
   

     
  HERNICK

HER
HEHEHERNICNIC
HER
HERNICbutor 
akdown.

HHHás

     
        
      

     
     

     
 HERNICK

 
HHHHHHHEHEHEEEEEEHHHHHHHHHHHH

 

CK  
CKCK 
CK      

  

CKCK      
  

     
     

     
     

     
     

    
 

  

   

NICK KKKK     H1-800-268-7432                   HERNICK.COM


